L7 &

TEXTRON

R

gy

RS

B
L

e

-

.

s

-

s
G
v

S

fa

wmey

SRR

e

SR

S

s

MANUAL: 28338-G01

-

MODEL YEAR: 1996

EARRRES

ity

i,

ISSUED: 01/02/96



SERVICE PARTS MANUAL

MODEL YEAR: 1996

CUSTOMER SERVICE DEPARTMENT PHONE 1-800-227-7029 FAX 1-800-752-6175
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA 30903-0388, 1-800-241-5855

EZEOnZaTE Service Parts Manual



LIMITED WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH OR E-Z-GO
WARRANTY DEPARTMENT.

THE USE OF NON E-Z-GO PARTS AND HARDWARE MAY VOID YOUR WARRANTY.

TAMPERING WITH OR ADJUSTING OF GOVERNOR TO PERMIT THE VEHICLE TO OPERATE
AT ABOVE FACTORY SETTINGS 12 - 15 MPH WILL VOID YOUR VEHICLE WARRANTY.

ii Service Parts Manual EZGOIET]



GENERAL INDEX

SECTIONS ........cccccmmiivneces cisessursersessseEnesssanannrenannnarnananan reeeererassaens S Page No.

How 10 Use the E=Z=GO SErVIiCe MANUAL .......cccoevriiiiiiiieiiirieeerieesttrte e eeeeesaesesassesesessesesssemnnssssssssssessessssnnsssnns vii

lllustrated Parts Breakdown:

Illustration Page No.
ACCELERATOR LINKAGE ... eecrreereenressertvesesetnecceesessssasereessesssesessanserasesesasssessasasasessnmnsesssensnnessessees A
® ACCEIETIAIOr PEUAI BOX..evieieiiireieriitreiiieriiccecerrrreeer s s seseeseeemereseeeesessesssassenenmeeeasaeasseasssasssasasaessnsen A-1
@ ACCEIBIAIOr PEAAL ...t re s et ae st e s eeesee e e sase s et aeeeeeeesaessaesseseesssssnran A-2
® ACCEIEIATOL LINKAGE. ... ceeeeeieteeeerecitescecssee e see sttt e e e eeraresessesttesesesssseeeesesssneesssessasseesteeenmmerneesesesannns A-3
BODY AND ASSOCIATED PARTS ... cvrertereeiiisesessterieeresesesessssessreseesesssssasesessansessessessssssressessesseessssssssases B
* Front Cowl, Instrument Panel, FIOOr PANE .......uuveee oo eeeeeeeereseeetseeevesseasraaesnesen B-1
e Seat Frame, SPIash PaNEIS ...ttt re e e s e st e e e se e e neen B-2
* Floormat, Seat Wrap, Side Panels, ROCKEI PANEIS ........c..oeeveeeceiiiceeeeceeece ettt B-3
¢ Seat Filler Panels, Rear Fenders, REAr PAnEl.........uuuuuiieieicciieieiie e eeee et tetteeaeeeeeresesssssssnnnnns B-4
BRAKE LINKAGE.......coi v ierecirrrtirereereverversssneareseseres sovestnsssnesresiessasssssssssssssessreseeseensnannnssesessssssesseneasssssssessens C
O BraKE PEOAAL ... et verrerereerreetessssesstbateresereseessssnssrre s bresess iaeensnsanannenresseeeaeasasseneseessessas C-1
* Brake Pedal (With FONTS) .cc..coiiiiiircrrrrrirreisretrcts st r e nessreseessss e es s seesan e s e sssa s e e sanssnnens C-2
L =T = LN I 0] To = 2 OO RRTTN C-3
CARBURETOR .....cooeiietiiicireseeriiteertsiete s e estes e rreres s e essesesssststre s e et seseasasansasaasesassatssesaeaennn nsnemnsnssentenaenssnnnenees D
O A DUIBIOT .. e ctreeieierieteee s esisessstestierereesss s srrareeeesessessasannanetestaestessasassnsanantaneenneaeeaeereseeseeesseneass D-1
CLUTECHES ...ttt cvrceeereeeeeetreses s sesssessstaste e s s s ess e s ss s s e e eees sasas s sasaneenesseeesesasennsnnnssantmeanneeenertasaaesesesees E
» Drive Clutch, Belts, DIVEN CIUICH ....ccooi vttt cs s veeeeee e e eseeesssessesseseseeseaa s nnan E-1
DIRECTION SELECTOR ...oooeetieieeiiceiesiecettetereeteeieeceseseerressssssessssssssssesssssssaneseessansasssssssessssessesssesassssssssssssassen F
® DiIFECHION SEIECIOT ... cevverierereriiieieriieeerereetierecrrereeerreresessssserrrareeeesres sessssanansmmsneessaaesesesesseeesessessass F-1
ELECTRICAL SYSTEM...oueieeeieiiveiririerieieerirerressecssssssntmereerosssssssssssrerssssessesssasasssmessesseesssesesssessssessnnnnnesnnsnnnnes G
» Gauge Installation and ConNECIONS ......c..ccovveieceeeenieinrreire e veeereeeeeaeaneraeaes G-1
O ELECHICAI PIALE ...ttt s se s ssseesaessbsbnamannnsnseeesesnann G-2
*» Battery, Solenoid, Starter/GENEIALON ..........coc it cee e e es e ssesse e e ssnneeessans G-3
ENGINE AND MUFRFLER ..coveeeeeteceeeeiirrrerreeressieevsneseseessessesssesseesessenssessssnssssseessesssesssssssssessonnnannsanenannennene H
* Engine, Oil Filter, Spark Plugs, MUFFIET .......occvirieeeeciiiiene et ere e s e e e e e H-1
ENGINE AND STARTER MOUNTING ....oooeeiiiiie e et ciesvesesereeetesstesseeeeasemeresereseressesesssessssassanssanenanmmmenns J
e Front Mount, Rear Mount, Stamter/GENEIAtON ..........oooeecvremrreeeeeeieeseccreieeeeeeeereresersseeseeseeesssasessanas J-1
FILTERED AIR SYSTEM...ooeeeieiisiirereirerteeteetsessessesssseeseeeessessssssssssesessesssesssssssssntseeesessesssesssessssssssnsnnnnsnsnmnnnes K
e Air Cleaner Box, Al FIEr, POV HOSE ...ttt res st vtee e eseresanesessessesssessnsssanns K-1

EZGOLIEarE Service Parts Manual



GENERAL INDEX

IR s

lllustrated Parts Breakdown:

lllustration Page No.
FRONT SUSPENSION .....coteeeeententt et ree et sertssste st ssssesesasasssseestesssrenssssssssasssessesenssensesesessssnenensenanns L
* Front Axle, Spindle, Wheel Hub, ShoCK ADSOMEN ........cuvveiieeeeeeeee et sene L-1
FUEL SYSTEM ..ottt esate et e e ssassessae s e et e snnesseesassasesessnsensssssssntesssennemeneeenenenen M
* Fuel Tank, Fuel Gauge, Fuel Filter, FUSI PUMP ...t ae s s M-1
HORN AND LIGHTING ....oiiiiiiiiiniierimenenceteestretee st estes st sinrsssessestessesssasseessassesessssessrnesssosesssessssssmessmesnnenns N
Ll (] 1 0 T R USRI N-1
@ HEAANGNE .. coiiiiiitc ettt et aeere sreesenesae s sarenns N-2
* Brake Pedal Wiring, Taillight........cco ettt serre s et es e e s ens s s st s N-3
* TUMN SiGNal ASSEMDIY ...couiiiiiiiiiiee ittt et eesre s te et s s te s ates e s sbesanssnresnsesasanes N-4
BEAR AXLE ...ttt et s et s et e st et s et e sraesae s s sae s r e e st e ene e senesesbasabeesnseesasesonnesastasnsmesannnanne 0
* Axle Shafts, SEals, BEAMMG ..uveecveririiieierierciirerreeectte et e e e cbeeceees e sse s esssreesssstsserameeeeenanes 0O-1
REAR SUSPENSION ..ottt icneteneeesseatestesesstes st e et e s e enessesssessasssessssssssssssssessssesesssessassssssssssses P
* Spring, SNOCK ADSOMIET ...ttt s e e s e e sas e ae e s ne e neessnne e P-1
SEATING ...ttt reee et s e st st e s eme s san e ae s ae e s se e s s besaneeeseeesseeestaenbesraneserns e nteensatssnnenne Q
*» Seat Bottom, Seat Back, Hip ReSIraint........c.coveeeeeeiieeeecee et ee s e n Q-1
STARTER/GENERATOR ... ciieeertertcee e cee et e rst e s ses st e sbe s sreesaseassessanerssesssssrsseeneeasssesansesassessnessnonenns R
¢ ATMALUIE, COil, BIUSNES ... e ettt e e s esesssesseeeeaeeenessansensansnssnnnreeees R-1
STEERING ...ttt re st st s e ae st e e s e e s b e s en e e s eesss e e baees e e s s eessbennssensseesasesassesestannnesenenenn S
* Steering Box, Steering Shaft/Column/Wheel, Tie ROAS.......ccoveieerrrrerrrcreeenreeciereeeseeeeeeesenee e S-1
TRUGCKBED ....coieenetere e sees sttt e et e st e s e srn e e et e s st eesse et e e eseaeranassnsesssssasssnsesonsesessesasssssnsesnnessnnns T
* ManUal DUMP B .....oiuiiieeeere ettt ettt rsee s e e e sat s saeen e e s e s e es s e e sabasnnransneensnssons T-1
* Bed Decals, Pivot MOUNING, BEA LINEY ..ottt vcreeeesrecreresesceses e s s e sans s e s s smeeeee s T-2
LB = o T = 1= To o o7 o T ST T-3
* EIECHIC DUMP BEA ...t e rnessae s stssrsteseeseaasssnessanesaesesassesesssesseesnsessrsssnsseseseeesnne T-7
* Bed Decals, Pivot Mounting, Bed LINer..........coooviveceereiiirnrri et scee e eeeeenerrrereaans T-8
* Electric Circuit Breaker, Toggle SwitCh, ACIUALOL .........ceciieiiiriiireiecrieeesreeree et ee e saae e T-9
* Flat Bed, Bed Decals, PIvOt MOUNTING ....coviiiiieeiieeciireee et teectee et cceee e e anesesanne T-13
O Tilt LAtCh, BEA PrOP ..oeeieiiiieeeeccciirsseeecccttiserr e s e rte s s e e as s sssesssme s e eeessneesesbesssssneeessnenssasnes T-14
® Cargo Bed......civiiiiiiiiiiciitinie ittt st e e st st e e et e s e e e e be s st e e e eanesnaenn T-15
WHEEL BRAKE ...ttt sttt et s e s et e e e s s se e s s e s ke e st e nnesaseeeransesesesssesnnnrennrens U
* Brake Assembly, Brake Drum, Brake SNOE ........c.ccoicirriiiiieneinreeistissieenieneseersesesrarsssessssssesnnesnns U-1
WHEELS AND TIRES ...ttt sec sttt e st st e sse e s sseesasssatsssa s e st asanseveseasasesssassessesnssesnnnrennreen \
* Tire and Wheel Assembly, Wheel Rim, Valve Stem.........ccccccvevriineeenvinnier e, V-1

iv Service Parts Manual EZGORETE



GENERAL INDEX

Millusxtraté\'cl Parts BreakdoWH:w

lllustration Page No.
SPECIAL TOOLS
Special TOOIS LISHNG...cuveiiviiiiiniiiiiiiinsiniiniiiic ettt st s et s e s e see s e s essesnrsssnesbnesseesenesrsesnas Appendix - A
ACCESSORIES
ACCESSOIY LISHING ..ueiiiiiiiiiiiiiitiii ittt sctr s csererestee s sre s s e e e se st e s s ne s e e s e s st e eaeneeensnsesessstesessnsensonnaressn Appendix - B
ACCESSORIES
Accessory Installation INSITUCTIONS ..ottt este s e e e s e e s e e s be e er e s e esseeessessons Appendix- C

Wheel COVENS....cocorvvcerriereeccre e rerecrenens 28244

Ramp Kit.....cooeirciiiiniiiiinnreninennenienennns 28335

Electric DUMpP Kit.....cooovreereieceeierecceneenes 74166

Windshield........cccooreeceeniiiieiccenireeeeeeenee, 75043

AShEray .o 75110

Hour Meter .......coiieeiiiieniineeiineceecnenae 75119

Rear View Mirror Kit ........ccoorveieciccenenenenn. 75162

Ball Hitch Kit......coveoieeieeeeceeeeeenee 75328

Clevis Hitch Kit ...c..ccorieeeeiiieceeceeenee 75329

Light Bar.....cicoieeecrerirneeecceresrereresneressnnenes 75348

Sun Top Without Bagrack...........ccccceeveenneen. 75351

Front Bumper Kit ......c.ccooveervenienerneeneeenes 75355

Weather Enclosure........o.cccccevieiivcecenncnnenen. 75368

EZGOEGE Service Parts Manual v



GENERAL INDEX

vi Service Parts Manual EZGOLITIEN



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

This manual is divided into several sections:
* GENERAL INFORMATION
* |LLUSTRATED PARTS BREAKDOWN FOR TXT GASOLINE POWERED TRUCK
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:
* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (IPB) FOR THE TXT GASOLINE POWERED TRUCK, con-
tains illustrations and parts lists for all systems of your vehicle.

The third section, SERVICE ACCESSORIES AND SPECIAL TOOLS, contains a listing of E-Z-GO service accessories
and special tools and that may be purchased from the company to aid in the servicing of the vehicle.

USE OF THE MANUAL

To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

E-Z-GO manuals are revised periodically to coincide with vehicle changes. The manual will cover all models and model
years stated on the cover page. Sections that remain unchanged have the last date they were revised in the lower
inside margin. New components that are interchangeable with the previous year are automatically revised and the
issue date is changed.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Body and Associated Parts located in the IPB section of this manual for its location)
and note the complete number shown on the plate.

All relevant systems are listed in the General Index and has an aiphabetical prefix. The illustration always appears first
and is followed by its related parts list. Additional illustrations and parts lists with the 'same prefix indicate significant
changes that have taken place since the last issue.

EZGOIETE Service Parts Manual vii



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

TITLE TITLE
g
P 3| gl ~
- - ™~
7 -
vaad \_\
LEFT HAND ILLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)

PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IFYOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page. -

NOTE: Itis suggested that you confirm that the pan selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service
Manual (P/N 28339-G01) is available from the E-Z-GO Service Parts Department.

viii Service Parts Manual EZGOLEE



ILLUSTRATED PARTS BREAKDOWN

EZGOIREN Service Parts Manual ix



ACCELERATOR LINKAGE

Gasoline Vehicle

1 - Includes ltems 2 - 47

Page A-1

Service Parts Manual

EZGDODLEET



| Gasoline Vehicle

ACCELERATOR LINKAGE

S S

Wiring

e % Harness

Accelerator
Cable

EZGOEI Service Parts Manual Page A-2



ACCELERATOR LINKAGE

Gasoline Vehicle

56 - Includes ltems 57 - 59
69 - Includes ltems 70 - 74

Page A-3 Service Parts Manual

EZ GO



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72062-G03 ACCELERATOR PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 47)............ 1
2 25853-G02 PEDAL BOXAND COVER .....ccooireerteteeeeee ettt eenene 1
3 72199-GO1 PIVOT BRACKET ...ttt sttt sts st e e e e ssassn e ssesnsenens 1
4 25768-G01 PIVOT ROD ittt rrrte s tn e eseee s esbessssese e snsssassts s sen e seeeseeeees 1
5 14390-G1 LOCK NUT, 3/8 - 24......oieeeeeieectrteeeeeee et stesveesessrnestt s sbte s eeee e s e seees 1
6 24621-G1 NYLON WASHER, 5/16" ... ieeeeeereerieiesineeneeesesere et eems s seneeeseenesees 2
7 23860-G1 BEARING..... ot rrtrsterre et re e es st e s e st s e s e e e s e s et e soe 2
8 72066-G01 CONTROLARM ....coiiiiieterenteeeriee e e e seeseeseenesns e sre st s srssasbe et e e 1
9 12064-G1 PUSHNUT, 174" ..cortiteeereereeteteretereteeteerasete s e eae e er et sassnesessnnesessene 1
10
11 72074-GO01 CONTROLARM LINK ...ttt st eetebe s e resve e 1
12 72225-G01 SHOULDER BOLT, SOCKET BUTTON HEAD........cccceecerrircrreeeerereesrennen. 1
13 14390-G10 LOCK NUT, #1024 ...t rieie e eeecn e sa et s sate s e e e e 1
14
15 25861-G01 MICRO SWITCH....ctrrieertrieestettrerece ettt een v sbe s snean 1
16 00982-G01 SCREW, #4 = 14 X 5/8" LG ..coeotrecerreesereeeceeceeerereeeneesercsarsseasessstssaees e senes 2
17
18 72201-GO1 PEDAL BOX WIRING HARNESS (WITH NUT).....oooeiieeeeeeeteeetcee e 1
19
20 72072-GO1 ACCELERATOR ROD ... ieiireeeieereresretsseeeeccresereseesssessmessnesssssstsssesensens 1
21 17677-G2 SPRING RETAINER ..ottt neereess s et e s s sne s s 1
22 73046-G01 COMPRESSION SPRING......coceeveeterinerirrrrreseeere e eeeeresesseeeeresanenesnne 1
23 17979-G1 ACCELERATOR ROD BUSHING......cccccesirtrrtirteeiecrerceesereetreeeesnsssreseeend 1
24 17677-G1 SPRING RETAINER ...ttt etresr e e ess e e e e srs st 1
25 01009-GO1 LOCK NUT, 5/16 - 24.......ooieieeeierrreecereeeseecneesrerneeseesresasessssssssssssssnesanas 1
26 72198-G01 MICRO SWITCH CAM......coreeeceericrrerr st strsee st esessbe s ssrsssr s 1
27 00487-G3 SETSCREW, 1/4 = 20 X 3/8" LGi..eceveertrrererrcercetecieeeeeeesiresseessnesessssssseeend 1
28 00550-G4 LOCK NUT, 5/16 - 24.....ecoieeeeeeerteceeeceee e ie s estesascsssssssetssetes e ee e senen 1
29 00532-G4 LOCK NUT, 5/16 - 24.....oeeeeeeeeeteceeeeesnrereesss s nesessase e st s eeesere s e eens 1
30 10385-G4 CLEVIS YOKE ...t eerecrenre et s ste e ctessesssesssesnssonsesstssnsssssesenesneesne 1

EZGOLZGI Service Parts Manual Page A-4




| ACCELERATOR LINKAGE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 72065-G02 ACCELERATOR CABLE (WITH NUT) ...ttt 1
32
33 00984-G01 SCREW, #8 - 32 X 1/2" LG c.eeieceeetereeeertecee it et e e e see e e e 4
34 00684-G6 SCREW, #8 - 10 X 1/2" LGi. ..ottt et es e e s 4
35
36 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 37 - 40)............. 1
37 * ACCELERATOR PEDAL .....ccctvvutirctircrtesiesnerrieeesneeesssesessessseessessssasesnes 1
38 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 39, 40)............. 1
39 27512-G01 ACCELERATOR PEDAL PAD ......ccccovveiriierereeeeecereneecrseeeesenaned 1
40 15766-G1 OVAL RIVET, 3/8 X 15/32" LGi. ....etteveeeeeriereeieeeceeeeceeeeseeevsessaee s 6
41 10386-G3 CLEVIS PIN, 5/18 X 1" LG .uuiieciircirrreerrvretireessenserensseesssnseesseesssesonenenases 1
42 17838-G1 BUSHING.......co e crertenierieceieesistecessisereseesnnseessssesesssssssssessnssasssssennesessaesneess 3
43 17255-G1 TEFLON WASHER, 5/16".....cccivcirveiieriirninecircerenseeessesssssessssesssensssesssnsenns 1
44 10387-G3 COTTER PIN, 3/32 X 3/4" LG. ...ovcreerrrerrerneerireisinesseneserscissesssssesseesssssesssnns 1
45 70134-GO1 PEDAL PIVOT PIN...cceeeiciitintiicrresecreeeciee s ctresecnaeeesveeesesneressssnnesessseesennes 1
46 00986-G01 PUSHNUT, 19/84" ...ttt eetrererere s stte s esas e e be e e eneressssaeese e senened 1
47 70116-GO1 ACCELERATOR PEDAL BRACKET ....ouiociiirierrrrrrieeeerererneeresssesseseeeeeseseeenns 1
48 00715-G2 BOLT, 5/168 - 18 X 3/4" LG ceeeeeieeeieeeeectereeteee e stee s e e e e e ss e s e e s s 4
49
50 72197-GO1 PIVOT BRACKET .......ciierieiireieseesetistssseereesssesesesssssessssessnessesssnesessesssssssssens 1
51 00414-G8 BOLT, 1/4 - 20 X 1" LG oo creeeeceeiciterecrireectrresrerecstesssaee s s frr e e rmeeesbe e e e s se e esssnnnes 2
52 14390-G4 LOCK NUT, 1/4 = 20 ...oeicreeeeceeeeiriereirereerereessrresecseessssneesestee s mnees e nraeseesseessssnnnes 2
53 25760-G01 CARBURETOR LINKAGE BELLCRANK .......cociiiiecireirereeieeneseseescee s seeesees 1
54 14390-G1 LOCK NUT, 3/8 - 24 .....ireercerieineiicneisieessieseseesaseessssessssssssesssssrsneseeessansessnsens 1
55 \

56 25702-G01 GOVERNOR PIVOT BRACKET ASSEMBLY (INCLUDES ITEMS 57 - 59)........ 1
57 25655-G01 BELLCRANK BRACKET ......cccctvrtirerireierniienienceiessnrensseseessssessssecsssessnsesssees 1
58 25763-G01 GOVERNOR PIVOT ... iieereereteeteeeectee e e entneesesveesssnnessssansesenaseenens 1
59 14390-G1 LOCK NUT, B/8 = 24 ....eeeeeeeeteeeeeeeectteesrtes s e cee et sssbessssan s s s smeen e 1
60 00276-G6 BOLT, 5/16 = 24 X 3/4" LG .eevveerireereerieiiseersnensieestessseessassssessnseessanesssessessesssssens 2
Page A-5 Service Parts Manual EZGOELE




| Gasoline Vehicle

ACCELERATOR LINKAGE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00565-G8 LOCK WASHER, 5/16" .....cooiiiiiiiieceirceeereereseesreeessts st seesre e s e s se s 2
62
63 25737-G02 THROTTLE LINKAGE ROD (COMPLETE) .....cocieierenieeiriereeeresese st 1
64 00526-G4 NUT, #10 - B2ttt e se s n e AR
65 24465-G1 BALL JOINT SOCKET .....oeiviitiniieinieinecrreienerteeessessesesnseseeseasssessessssssesssssenns AR
66 25737-G03 GOVERNOR LINKAGE ROD.......ccoininiiirierceiicienneraconeessessessessessesssasssssensseens 1
67 25737-G01 CARBURETOR LINKAGE ROD ....coocerieiireterencetnneresent e eeessereesnnessesseassesanens 1
68
69 25690-G01 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 70 - 74)............... 1
70 25765-G01 GOVERNOR BELLCRANK ......ooocirecirrenereieteseeeresseseseee e s eenesaessessneeses 1
71 24479-G1 BALL JOINT BALL .ottt ettt st st st e s e emeesraestn e s e senes 1
72 00734-G5 LOCK NUT, #10 = 32ttt sess st e sanesnesees 1
73 22751-G2 GOVERNOR BRACKET .....cocctiteiieiiireetrerrceesene e eetssseste s essnessesssessessans 1
74 14390-G4 LOCK NUT, 1/4 = 20..... e eeeeeeeneteeesee st e rt e e e snessraessaes s e sanas 1
75 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LG wcouiiiriiiicinirreieeeceeneereeeestsseessessesessesesonens 1
76 25738-G01 GOVERNOR TO ACCELERATOR BRACKET SPRING.........ccooeeioireeeeeerceeens 1
77
78 25653-G01 ACCELERATOR CABLE BRACKET ....ccoiiiierrerectreerreectretecene e e e e 1
79 * WASHER (PROVIDED ON DIFFERENTIAL) ...cccteenieneerennrenereesneesenensnnesnenees 2
80 * NUT (PROVIDED ON DIFFERENTIAL).....cccvetrverrcrirtriernreerrenreressesserenenesae s 2
81 12064-G3 PUSHNUT, B/16"...cniiiiititiniieinite st te st e sene st e e e sene e e e nnasanand 1
82
83 72154-G01 CHOKE CABLE ADAPTER ...ttt st naeend 1
84 72155-G02 ADAPTER RETAINER ...ttt 1
85 72401-G02 CHOKE CONTROL ASSEMBLY (COMPLETE WITH NUTS).....ccooiiiiirircneened 1
86 00568-G4 LOCK WASHER, 9/16" ...ttt esee e seeseeeseseeesenesenennd 1
87 00545-G4 NUT, 9716 = 18 ettt rceseres e se e seneanesseseneand 1
88
89 26728-G01 CHOKE BRACKET ...ttt sttt sseessen s san s e s e enanes 1
90 00544-G4 NUT, 5/16 = 24 .ottt cor st eee s e e set st s e s e snenaneesmnene 2

EZGOEWET Service Parts Manual Page A-6



| BODY AND ASSOCIATED PARTS Gasoline Vehicle

OPERATING
WEIGHT

RATED
CAPACITY -'-BS
RATED

& UTPUT -

FF?gﬁ]?MI".’IENDED TIREINFIE‘AETION . 18 - Includes Items 19 - 22

SERIAL NUMBER

MANUFACTURING CODE

71471601

| =>4 c] = | TEXTRON
E-Z-GO Division of Textron, tnc.
P.0. Box 388, Augusta, Georgia USA 30903-0388

Page B-1 Service Parts Manual (=>4 —{= | TEXTRON|



Gasoline Vehicle BODY AND ASSOCIATED PART

EZGOEEE Service Parts Manual Page B-2



Gasoline Vehicle

Page B-3 Service Parts Manual EZGOLZWEN



Gasoline Vehicle BODY AND ASSOCIATED PARTS

=0 = m | TEXTRON| Service Parts Manual Page B-4



| BODY AND ASSOCIATED PARTS Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70047-G01 UPPER FLOORPAN .....ctticttiiiterenieinrrerestesseeesesseessssssareessessssasssasssessesssessesen 1
2 14601-G11 RIVET, 3/16 X 9/16" LGi...uuiiiieeceieeeeceeeeeeereereeereeesessrnereesssabaeeesess s s sanseenas 9
3
4 70132-G01 LOWER FLOORPAN ...ttt sreercesssceeesssessseeasese e ssmnsassnssnnsnnreasen 1
5 14601-G11 RIVET, 3/16 X 9/16" LGi.eoueeeeeeereeeececeecec et s ettt st esesssnen e s s s s enns 7
6 70164-G01 SWITCH ACCESS COVER.....ceeeeeeretecttercceteeee e e rnare s e s s asaeseas 1
7
8 27166-G02 FRONT SHIELD ......ooiieeeeeecreeeeerecteesnteeeecee e s sresescnneseesseseeeneeesesneensssneesssnns 1
9 71015-GO1 FRONT SHIELD BRAGCGE ...ttt eseecreveeveecernaeresssensvsaeeeesanenn 2
10 00114-G6 BOLT, 1/4 - 14 X 3/4" LGi..ooeeeeeeeeecee ettt ee e eeeteee e cneseese s raaessess s ssnassenes 4
11 16469-G7 WASHER, 1/4" ..ot etrteeeesrsetst et esasss st sttt a s s s s sensans 2
12 16816-G2 RATCHET FASTENER........oo oot ee e e sree e s e e e sesareeessseeeesenes 2
13
14 71143-G01 SPLASH PANEL ...ttt sttt e s scteaee e s s seee e e e e s snneeeasesssssrnneenses 1
15 27919-G02 FOAM TAPE, 3/4 X 2" LGi. .o eeeieeeeeeeeereeerecevereeesssssreneseesssssassesssssessnsnsseens 3
16 71102-GO1 BOLT, 1/4 - 20 X 3/4" LG ..ooeireeeeeeeeeeeeecreeecssseetesesssseesesse e e sannesenesssnssasenesen 1
17
18 71151-GO1 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 19 - 22).......cccccvvenneed 1
19 71153-GO1 PASSENGER SIDE DEFLECTOR .......ooiiiiiiceeeeerceeeereeeceevese e esvnarenees 1
20 71154-G01 DRIVER SIDE DEFLECTOR......cooiiiteeeeeeceereree e eeeeescseeeesee e e e e s rmnees 1
21 00614-G5 SCREW, #8 - 18 X 5/8" LGi..ccccereeeeeeteeseeeeeceeeeeeeemeie s ceneeeenresssnseeesnnns 6
22 71158-G01 4 CUP INSERT ...t ceettie ettt e seite e sessveas s seensseeeseesnraseeaessernsssssssessonn 1
23
24 71177-G01 SAFETY LABEL ....coveureeieeeetieeiietesetesesessessteasssseseasess s sesesesessesetesssssssesessssesenns 1
25
26 * SERIAL NUMBER PLATE. ...ttt ccccrrer s secenees e renaees e e sanaesaenan 1
27 * CAPACITY PLATE ...ttt ettt reete s seeesaneesesesesaneas e s mme e e ae e s e rrmnaaanean 1
28 10570-G9 RIVET, 1/8 X 11/32" LG c.oureeeeeeeeteiereeceeeeeieee e s st s s sesenesssneneseessesennes 4
29
30 00740-G4 SCREW, #10 = 32 X 1/2" LG wcveveveeeererereeeretsiesetesssssssesesessassssssssassseseesssssessees 4

Page B-5 Service Parts Manual EZGOIEIE




| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

BODY AND ASSOCIATED PARTS

ITEM PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
31 00921-G8 NUT, #10 = B2..eoveeereeeeeeeeeseeeeees e ssseseasess e ssscsessssessessssasessssssssas s esesseeeemesenen 4
32 71115-GO1 VINYL TRIM (PASSENGER SIDE) .......coeveveetererneeserieresseessessesasssssessssssssssssnsens 1
33 71115-G02 | VINYL TRIM (DRIVER SIDE).....cuecrieecerereecesieestsssessesstsesssseessssessesesessesenees 1
34 14601-G13 | RIVET, 5/82 X /16" LGi...eovueeeeeeeereereeeeereeesesseseesesssssesassssssssesssesssssnsenssessssnnns 10
35 71051-G** COWL vttt ettt sstes st seeas s s sase s eas s st sssssssasassss s s ss st st s sesemsesesemsens 1
36 19817-G2 E-Z-GO NAMEPLATE (GOLD) ..ouvvuevreeeeeeeeresessessesceesesessessessssssteesssssssssenens 1
37 12064-G3 PUSHNUT, B/168" .....uotveerererereeseseesstesecsesssssasssssssssssssssssssasssssssssssssssassssssassssases 2
38
39 14601-G13 | RIVET, 5/32 X 916" LGiu.evvreereececteencresseseseceessssessssessssesnsssasssnssaseessseesseesmenssene 2
40 71055-GO1 RIVET, 3/16 X 3/8" LGi.uvvuerereerrseectrrcsesisessesassesassss s ssssssssessssnssssnssssssnssssases 7
41
42 71056-GO1 BOLT, 5/16 - 18 X 5/8" LGi..vuvuvvereeeecterectrseeceserssesesseessaesessssssssssssssssssasssssesssessees 4
43 00570-G2 WASHER, 5/16" .....ovmrueuereeeceneeesessessesaesasesssssssesssssssssssssssssssssssassssasessensessenes 4
44
45 70244-GO02 |  SPLASH PANEL .....eoceeeeeeeeveeeeeeeteetseeese e sesssssesas s essesasssass s sese s sasssensensanes 1
46 00715-G2 BOLT, 5/16 - 18 X 13/16" LG...ovueurverrerecrereisrecessesssessssesesesesssssesssssesssssssssssssanes 2
47 00438-G8 BOLT, 5/16 = 18 X 1" LG vuceevreeeeceeecrereeeeseeesasessesesaessssssesssssssssssssssssmssssssnssesaes 2
48 00559-G8 WASHER, 5/16" ......oeiveeeetreeererseessessssesssessssessssssssesassessssesssssessssssasassssssssssasenss 2
49 11098-G6 LOCK NUT, 5/16 = 18 ...ccverueeeeecereectereesesesssssessessssasssssssssasssssssssssssssasssssssssssases 2
50
51 70245-GO1 BATTERY TRAY ....oorieereeereeeeeeresssessssesssesesssesessesssessens et aeesaetens 1
52 00715-G2 BOLT, 5/16 - 18 X 13/16" LGi...cvovuvreerrrerrrersseesseessesessesesassessssessssssssssssssessens 2
53 00438-G8 BOLT, 5/16 - 18 X 1" LG cuvrirrtrieerretreieetesessessssae e ssssassessssssesesesssesassssesesnsenes 2
54 00571-G2 WASHER, 5/16" ......ouiveruererteresteesesessesssssestesessessssssssasesssesessssesassesssesessssssesssnsrans 2
55 11098-G6 LOCK NUT, 5/16 = 18 ..uucverererrcneetresesssessssessssesessssesssesssasssssssesssassssasssensasens 2
56
57 70384-GO1 |  SEAT FRAME........ooriereereeeeteetestessas s sesas s sesassssssesessssesssssssssssssnssesesssessanes 1
58 70200-GO1 | SCREW, 3/8 - 16 X 1/4" LG. weveevvrereeeceereeeeeeeesesessesssseesssssssssesssssssssesesassesases 2
59 70113-GO1 RUBBER BUMPER........eoooteveeiecrneteenesenssss s s sessstessssesessesesesassessessssaesenns 2
60 11027-G1 LOCK NUT, 5/16 = 18 ...c.evureecreeeereserssesessesestesssssssssesessessssssssssssssasssssssssnsasenens 4

(=] —{ = | TEXTRON| Service Parts Manual Page B-6




| BODY AND ASSOCIATED PARTS

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

61

62 71379-G** SEAT WRAP PANEL......c.coivrirreneeicrtieterseessrrseersssnesssressssesssesssssssnseesensseassnes 1
63 10570-G10 |  RIVET, 5/32 X 9/16" LGiu.ucueerururireerriresansesesesnssstssessasssesensssssssssssssssssssasesaseen 8
64 71609-GO1 HINGE PLATE.......coiteceirtreaeeeeemreeeessesesesssssssssssssasssssesssssesesessemssesessssssasasesens 2
65 10570-G11 RIVET, 3/16 X 11/16" LG eerrrecersceeretererreerectesestesbs s eneeae s te s s s ne e s e e ened 4
66

67 71674-G** DRIVER SIDE SIDE PANEL .......cccoovimrieeeeeteniteereteeereeeeeessee e sresseeseeseessnnesens 1
68 71674-G** PASSENGER SIDE SIDE PANEL.......covieeiecieeierer ettt 1
69 10570-G10 RIVET, 5/32 X 9/16" LGi....eiiierteeericreeniteveersesscsereesessesesneseseeeesssssasssssesessnsesns 4
70 10570-G12 | RIVET, 1/4 X 9/16" LGiuuuuvrveeeeriieecerresretesesee e s s s ese s s sssasssssesesesssssenens 4
71 16469-G7 FENDER WASHER.......c.comtiietinrieictinerineenierrseessesssssssessesressssessssessssnssensannd 4
72 71196-GO1 DECAL ("WORKHORSE") ....cccoetvertrertirstteeiercircceresressesssssessssnessnssssessssssssssssnns 2
73

74 70135-G01 PEDAL PIVOT COVER ......ccctireirvetitesnetinresrnresrereseesssssssssiesessssnssssssessseessssssns 1
75 70048-G06 | FLOORMAT .....cocuieiiririerstrestsestesstssssastsintsanessssesssssssassssessnsssssessessnsnsaesssssnsas 1
76

77 71190-GO1 DRIVER SIDE ROCKER PANEL ........cccocvnvttiieeiiieereesrersneesseeseneeeeesesssesssseesans 1
78 71190-G02 PASSENGER SIDE ROCKER PANEL.........cocccvitirviecreerecrevineessseeresseessneeesssennnd 1
79 71191-GOA1 DRIVER SIDE BRACE.........cooctererrereireneeesnesietsseeesseeseseersssessessessssvassessssssans 1
80 71191-G02 PASSENGER SIDE BRAGCE ..........cocoeeiieiiineieiienresreerereseesiseesssenesneessesessessand 1
81 16705-G9 CARRIAGE BOLT, 1/4 - 20 X 1 1/4" LG. ...oceeereeeeeeenes eeeeesanerrreereasenenaareraans 4
82 19247-G2 SPACER (13/32" THICK) ...c..eeireiieeiceiirtinrierreecrnesseesseeesseesssensessesssesssssesssssenns 2
83 19247-G3 SPACER (9/32" THICK) ...t s erreeeieesterseesteseesaneeree e e sseseseressssssesseessnsanns 2
84 00559-G7 WASHER, 1/4" ...t csstsessestesssssassss s ssass s s s ssssssassssesesemsasassssssnssans 8
85 14390-G4 LOCK NUT, 1/4 = 20 .....coeirierrerereesienrieesetsssessssessserssssesassesssessessesosesssssesssssenes 8
86 16705-G1 CARRIAGE BOLT, 1/4 - 20 X 1" LG coeeeeeeeciieeceeeetteeeceeee et ee e e esnr e s esannee e 4
87 23726-G2 SPACER (1/4" THICK) ....eeieceeeeeiecrrctesrtsetesrresesstre e e e e s sesssseresssessssssssseans 4
88 71764-G0O1 SILL PLATE TREAD.......coo oot ietrtrrrersetrsstessrtesnssssesesessssnessseseseasssssesssesssassonssens 1
89

90 71588-G01 DRIVER SIDE SEAT FILLER PANEL .......coceiiieeereerrreeeercereeeeeeeeerseee s e e 1

Page B-7 Service Parts Manual EZGOoELEN




Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

BODY AND ASSOCIATED PARTS

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 71588-G02 PASSENGER SIDE SEAT FILLER PANEL ......ccoveiiieiieeeeeeee it 1

92 10570-G10 | RIVET, 5/32 X 9/16" LGu.uvueveeuereereeeeeteecieee e setesesses et eeessessssssss s eenesesessesene 6
93 20271-G7 HOLE PLUG (VEHICLES WITHOUT TOP) ....cooceveceerteeceeeerceeeeee e 2
94
95 71586-G01 DRIVER SIDE FENDER ......cocctiiiiriieienirr et sere s rveesie e s es e ae s 1
96 71586-G02 PASSENGER SIDE FENDER..........cciietiitinininrerrresrreeseesssteesnesseee s e sessnraons 1
97 71586-G03 DRIVER SIDE FENDER (WITH TAILLIGHT) ...ccioviieeeeeeeeeeeeee e 1
98 71586-G04 PASSENGER SIDE FENDER (WITH TAILLIGHT) ..covvveeeviieirer e 1
99 00414-G7 BOLT, 1/4 = 20 X 7/8" LG ceocerveereerreetesesina e sssses s tesassesssesessssssessssnensseeas 12
100 | 00559-G7 WASHER, /4" ..ottt eceser e ssissssss s ssess st sae s s s s essesessaesnrans 24
101 | 14390-G4 LOCK NUT, 1/4 = 20 ....cureeeeeecreeeeeenterseeesesessesssseesssssas s sssasssenssessssssesssssnens 12
102
103 71587-GO1 REAR PANEL. ... tireirenrtereteeceeetninteseseresieresesneeessasssssesessssnasesssnsevesseessesend 1
104 71055-GO1 RIVET, 3/16 X 3/8" LGi...ovcrcviiiiieeeieeinesiinecinrereeeeesrseeeesessesssssesssssesssssnresnssnnessans 4

EZGOIENE Service Parts Manual Page B-8




BRAKE LINKAGE

1 - Includes ltems 2 -9

Page C-1

Service Parts Manual

EZGDLERGET



| Gasoline Vehicle BRAKE LINKAGE

EZGOEEE Service Parts Manual Page C-2



| BRAKE LINKAGE

Gasoline Vehicle

62

60 66 65 64 63

/

o
©
L}
o}
©
(%]
£
[}
=
(5]
o]
o
=2
[&]
£
L}
o]
0

Page C-3

Service Parts Manual EZEOLEEEE



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

BRAKE LINKAGE

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 70264-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 9)

VEHICLES WITHOUT BRAKE LIGHTS ...ttt 1
2 * BRAKE PEDAL.......eorieeeeetectcrtrerree e e e rnss e csaeessesnsestsesstssne s e s e e e 1
3 70257-GO1 BRAKE PEDAL PAD. ...ttt st seees s ss s ness s st s s e 1
4 70254-GO1 PARK BRAKE PEDAL ........oooiiiiteiitieeieerecestese e eneseeeeessses s e e semsseseneesaesen 1
5 70256-G01 PARK BRAKE PEDAL PAD ...ttt e e eer ettt 1
6 16409-G1 RIVET, 3/8 X 15/32" LGi. ..vtteireerreeiiriereeeeiteseece e eeeessne s sts s e s seeeensesened 9
7 15932-G2 PARK BRAKE PIN ... ettt v re e s enesteteseessete s e sets s s 1
8 11737-G1 PARK BRAKE TORSION SPRING .......ccocoietreeieieeeeeeccerctie e eeseesns 2
9 12064-G1 PUSH NUT, 5/16....ciiiiicieeieniiniceercrereersstesneeesreesseesessssss s seesassessenssessesens 1
10
1" 70263-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 12 - 32)

VEHICLES WITH BRAKE LIGHTS ...t esre s ees s 1
12 70264-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 9) .cccevveeerrerereeeeenes 1
13
14 70258-G02 BRAKE PEDAL PLATE .......ttviiiirteiirernrirecrinerssseessseecseressersessssssssessssessnsesans 1
15 00737-G8 SCREW, #10 = 24 X 1" LG cuuierirciirciecirnseeerseesestesseseseessresstesssesssmsessnes 4
16 00739-G1 RUBBER NUT, #10 = 24......ueeeeeeeeeeeectereeeeece e s e e ceaessesane e e sane s 2
17 22362-G3 BRAKE PEDAL STANDOFF.........ocoviiieirteniecriierireeseressesessssesseeesesessenens 2
18 27137-G01 CONICAL SPRING .....ccoocciierireiineircntessriesinressessnsessesessessssessssnsssseesssessssees 2
19 11098-G7 LOCK NUT, #10 = 24 .....eiereerresiteneessstsssisesaeeseseessrssssessssessnsesssnesssesns 2
20
21 10606-G8 MICRO SWITCH. ...ttt sseessseessseereseresseessaesessnesnsessssresssssenes 1
22 00645-G2 SCREW, #6 - 32 X 1 1/4" LG eeieertecreeeciercrecraeenssescseesessesenesesssessssnesssness 2
23 00559-G5 WASHER, #7100 ...ttt eere et s e et r e e e ssee e s aae e s sreas 2
24 00559-G3 WASHER, #6 ...ocoieeiierieeeiieeisnesseesssessistssseeseseessssasssssssesesseesssssessnsesssrsssansenes 2
25 00565-G3 LOCK WASHER, #6 ....c.covvvreirnrirrenirtinseresieesesiressnesssnssssesessesssssesssesesssssssees 2
26 00525-G5 NUT, #6 = B2...eeeereeieieececeeeiesieerrieereressetesreseeessssseesessse s nnee s esnnessenssnssnans 2
27
28 * BRASS SCREW........utiiteietinrtinirciereireieseeeessesssesessessssesessessssesssnsessnnees 2
29 00567-G3 LOCK WASHER, #6 .....cccccceriniirrieericietreniirrcnteserseesessesessessneessssmsesssesseesnns 2

EZGOEWE Service Parts Manual Page C-4



| BRAKE LINKAGE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 14628-G1 FASTON TAB, 5/16 X 5/16" LG. ...ccovirceiiereireincriiennercnsessesesnsnessneresesessseenns 2
31 24605-G1 WIRE ..ottt st e s s s s ae st e s e e e s e e s s s s esntaestascrneessasennnrseransenns 1
32 17618-G1 NYLON CLAMP ......ottevttictienitririeenirecerseesinessssesssesssseesesessnesosssesssssssssessseens 3
33
34 70096-G01 SHOULDER BOLT, 3/8 - 16 X 3" LG ccveevvreivreereeicrtisnrirrinrseeesseressseecsssessseesesens 1
35 11079-G1 FLANGED BUSHING........c.coovtiiitiniticnitinieeseeeereseesseerssesesesscteeernesnsessesssesssnens 2
36 70138-GO1 TORSION SPRING .......ccooirteeertteiiitinrreresreerraeeecnseeessseseessasassnneesessneesssssesessnen 1
37 00643-G1 WASHER, 3/8.....tiieeeeeiireiiireciieccerereteererte s s stesessaeseesse s enesee s e e snaessssees snsesessnnd 1
38 11098-G5 NUT, B/8 = 16 ..ttt rtee et e e ste s e mr e s eeeste e esse s esnneessbae s neseseessnnrneas 1
39
40 70080-GO1 PARK BRAKE CATCH BRACKET ....ccccceririireereeeirieeereseieeeeeeeeesesnneeessmeesens 1
41 00414-G6 BOLT, 1/4 - 20 X 3/47 LG c.oneeerreiereeieeectrsceeeecetee s satesetteeeseeesseesesesnseesssnnsess 2
42 11027-G2 LOCK NUT, /4 = 20 c.ueieeeeeeeeeeeeeeterecttreeeeectee s save e cnee e e s en s e seeesssseneesessenean 2
43
44 70113-G01 ADJUSTABLE BUMPER ........ccoticiieiirrereeieenieesisesssirsseesssessssssesssesessesssessssesanes 1
45 11027-G1 LOCK NUT, 5/16 = 18 ....coirrireriicrerrreenissiessniesiseesieesessessssesssssessnssssssssssesvanesassons 1
46
47 70098-G01 KICK OFF CAM PIVOT ....iircrtictirrrecitesreesntesnnecressasesssesessesesssssssesssssesssnsssssens 1
48 10097-G6 FLANGED BEARING ...t rctrvtesnitestessvessversanssseeseseesesessssseessssessans 2
49 25103-G1 KICK-OFF CAM.....oiiitecrreiiresiteeisesseesiaeeretessseesssssssseseseessssesssessssasesssessssessanss 1
50 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LG .eoeeeceeeeeeeereeceteeeeeee s it eceeressneesesteesnenes 2
51 14134-G4 SPACER ... ¢ ccerereteritrerceressttees et eessetessreassste s e tessesseseesseaeeasssaesannneesenssesesnrnn 1
52
53 70097-G01 PARK BRAKE KICK-OFF LINK......cccceeererimirirnmerreniereeeerersresesecssesssessseeessssesess 1
54 17838-G1 BEARING .......oiiceteecieeeenierectere e ercseeereste s ae s cree s s tasesssasesessaassssens nesenesessnnneens 2
55 20835-G1 TEFLON WASHER ...ttt ctreeresetrssetee e eeeesasae e beseesseee s mnesenasneesenns 2
56 00559-G8 WASHER, 5/16....ccreeiecietireeiereete it reesceeseee s s ssessesesesesssee e s eesseneesnesnneessnsansesans 2
57 10387-G3 COTTER PIN, 3/32 X 3/4" LGi. .c.oirvtrerreereneiretivnterssescseersrsesesessssaressesssssessssesaes 2
58
59 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 60 - 69)..cccccceeeeverveerennenannd 1

Page C-5 Service Parts Manual EZEGOESE




| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

BRAKE LINKAGE

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

60 * BRAKE YOKE.......oootiiiiiiitccrecriercseeestesesite e sssnessesteseesneassessesssesssssseneen 1

61 25882-G04 LINK ROD. . ciesteeereeetete ettt rtee e see e e seeensesass s eserssnsssnssntssaesssmres e aen 1
62 15121-G1 WASHER, 3/8"......coierectetecerte et s seese st e s sae st st ne e es 2
63 17979-G1 ACCELERATOR ROD BUSHING........cccceeeirtiiereeeceeree et 1
64 23061-G2 JLILD 1= =S OO OSSR 1
65 23463-G1 COMPRESSION SPRING.......ccoi ettt ceretr et ceve s 1
66 00532-G4 NUT, 5/16 = 24ttt ereere s es st e snrensesasese et n s sas s ear s 2
67 28082-GO01 EQUALIZER BRACKET .....oiviiieciteneereeterterrees e sese e sesse s eee s ssessasnressens 1
68 00963-G01 SPHERICAL NUT, 5/16 = 24 ...ttt s st e 1
69 11098-G9 LOCK NUT, 5/168 - 24.....eieceeeeeeeertetrcteneee s setesraeseestecsessesssessssssssenees 1
70
71 10386-G3 CLEVIS PIN, 5/18 X 15/16" LG ....veeeeeeeceeceeeeieiecerecrerereseesenesressessst s e seeeneeend 1
72 10387-G3 COTTER PIN, 3/32 X 3/4" LGi. ..eecereeerreeieerreetesteceeete e ereeseeresssssessnesesasessesnens 1
73
74 70453-G01 BRAKE CABLE (DRIVER SIDE) .....ccoeieirtietrierseereeeceeceeersereesseessresesssessneand 1
75 70349-G02 BRAKE CABLE (PASSENGER SIDE) .....ccccveovtereeereceeecereessecsree e eeereneens 1
76 28083-G01 BRAKE COMPENSATOR BUMPER..........cooiieieeeeeteeeeecee et 2
77 12305-G1 RETAINING RING ......c.oiiiitiieceieteceercstste e teses e s ens s be s s eneens 4
78
79 10386-G3 CLEVIS PIN, 5/18 X 15/16" LGi. ...ooveereerererieeeeserteseectece e seesssceenecrssnens 2
80 10387-G3 COTTER PIN, 3/32 X 3/4" LG. .ceseeeeerrrrecrrreeeseeeeeeeeeneee, feeenatee e s e e e s 2
81 12416-G1 NYLON CLAMP ..ottt ee st s esree e s e vsesrnesntesbsessnesanesnessannd 2

EZGDIEE] Service Parts Manual Page C-6




Gasoline Vehicle

| CARBURETOR

1 - Includes ltems 2 - 17

©
—

EZGOLEGTT

Service Parts Manual

Page D-1



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

CARBURETOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 26645-G04 CARBURETOR ASSEMBLY (INCLUDES ITEMS 2 - 17) ccevreeeeeereeereceerteenen 1
2 26835-G01 PILOT SCREW ...ttt re st s ees s ne s sree s ste e ssneesanesssasenen 1
3 26847-Go1 PILOT SCREW NUT ..ottt e eesres e rneses s e seessanesnsssnesnnes 1
4 26649-G03 PILOT JET (H50)....ccceereereerieeieesieeteeieeseee e esncsssesessseessessaesssssnsesssnssnsonsesenes 1
5 26841-G01 PLUG ...t teettere et esnerssnnsesesssrasesessssesssaeas et snnsnesssssesaassnnsenstonssessnseesas 1
6 26731-GO1 BOWL SCREEN GASKET ........cooiirecienuteererteeeenineeeeteeeee s e sessssess e sseesnes 1
7 26647-G01 NEEDLE VALVE ...ttt cts e ssesssseesssnnessn e s s ssessssnesssnenes 1
8 26837-G01 MAIN NOZZLE.......o ettt re e st s en s sve s st e e see s eeans 1
9 26646-G05 MAIN UET (BO4) ..o eeeeesseseees et seeeseeseaseseseseneesessasssessssessssens 1
10 26648-G01 FL O AT ettt s e s see st s rae s sre s e s e s s re e an e e raesanae e 1
11 26840-GO1 FLOAT PIN ..ottt senssnnssstessssesssnesese sessasssessssessnsassasennns 1
12 26843-G01 FLOAT BOWL GASKET .....otiiiecieninneecetrereeerencsetsseessensessesssassesanessnssanas 1
13 26844-G01 FLOAT CHAMBER ...ttt et se e s sseessraessrennnn 1
14 26839-G01 BOWL SCREW. ...ttt reee e r et sen s e s sasasssaaesennnanns 1
15 26730-G01 BOWL GASKET ..ottt esoeseeesees e st es e s saeaeme e e e 1
16 26846-G01 DRAIN SCREW ...ttt senrssensesaesssessssesssnessssessssnensnsevensesens 1
17 26845-G01 SPRING ...ttt e s e s s ss e ss e s sraasssaeesabeessessssnessssnssssnssssans 1
18
19 26650-G01 VENT TUBE ...ttt sttt ee e et s s s s amessan e st e s s 2
20
21 26725-G01 CARBURETOR MOUNT GASKET .....ccccrrircrereeeenseeereensireeseecsees e s seeeseaenesaes 1
22 26637-G01 CARBURETOR INSULATOR.......oo ettt sre s snne s sre e 1
23 26726-G01 CARBURETOR MOUNT GASKET .....cociceerretecetrereseeesernaeesateeee e eeesensesaensans 1

EZGOEI Service Parts Manual Page D-2




CLUTCHES _ - | Gasoline Vehicle

Page E-1 ' Service Parts Manual EZGOEIE



| Gasoli

ne Vehi

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 26952-G0T | DRIVE CLUTCH:reveeeeeeeeeeeeeessssssoressssesssssssssssssssssssessssssssssssssasssssssssssssesesssses 1
2 25757-G1 PILOT WASHER .oooe oo eeeesereereseessesesmmsesseesseesessssssmsssssssssessssssessssssssssssssnsees 1
3
4
5 00566-G2 | LOCKWASHER, 716" oooeeeeeseseerecerssmsmsssnsssssssssssssssssssesssssssssssssssssssssssssssseee 1
6 00473-GO | BOLT, 76 - 20 X 6 1/2" LG ceresesesecessoerserssssssessseeeessssssessseseessessesssssssssssssssssssses 1
7 26414-G01 | STARTER / GENERATOR BELT ccoovmomorermrreeervsssssneeeenesemsssssssssssss s ssssssses 1
8
9 26301-G02 | DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 10 - 19) c.ooovvvveveeeeecereereeeee 1
10 | 27270-Go1 HEAVY DUTY RETAINING RING ...vvveovereeeeeeeeeeeessesresrenseeeeeeeseessessesessseeeeeeee 1
11 | 26304-GO1 COMPRESSION SPRING ..o sccsscmermsmsssssssesesserssssssssssesssssesssssssens 1
12
13 | 00979-GO1 SCREW, #10 = 24 coovoroeeeeereeeeeeeesesessesscsssesssssssssssssssssssssssssssssssssssssessssssssens 3
14 | 26479-Go1 RAMP BUTTON..oovvereer s eeeesssmmemmsssmssesssssssssessesseseesssesessssessssssessssssseee 3
15
16 | 24600-G1 SPACER WASHER ..o.ooerereeeeeeeeeseseessesssessessssssssssesssssesesersemeesssessssssssssssssssees 1
17 * CAM e eeeeemeeeseseeesseesessseeessssesssesssesesesssssssssssssssssssessssssesssssssasenenmesssssens 1
18 . MOVABLE SHEAVE ......ooooeeeeeeereseeeeeseeesssssssesssssessessssssssssssssssossss s 1
19 . SHEAVE AND POST coveveere e eeeeseessesesesssemmmeenesessseeseseseessssesssssesssssesssessssenes 1
20 | 25756-Gi RETAINING WASHER +...ccovveeeree e seeseoeensesesesesssssssssomsesemessessesessessssssssssssssnees 1
21 | 00565-G8 | LOCKWASHER, 516" ..eccoesssmssesssssenssssenseseessssssssssssssssssssssesssssesssseee 1
22 | 00441-G8 | BOLT, 5/16 - 18 X 4" LG roceesmssrmmeesmenseesssssssseesssessesssssseseesssseseeseeeesssssee 1
23 | 72054-G01 | DRIVE BELT coovoveoooeeoeeeeeoeeeseeeseoessscmmmsssmmenseeessssssssssssssssssssssssesesesssesesessssssssssses 1

EZGOLEE Service Parts Manual Page E-2




DIRECTION SELECTOR

Gasoline Vehicle

29

ey AT W
s )) =

h
/

1 - Includes ltems 2 - 36

Page F-1

Service Parts Manual

EZGOLEET



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

DIRECTION SELECTOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 25700-G06 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 36) ......cceeuvveeeee. 1
2 25684-G01 DIRECTION SELECTOR BRACKET .......coicctiacrtrcrerrneineessneecesreseneesseessons 1
3 00414-G6 SCREW, 1/4 - 20 X 3/4" LG cccoctieeiecrretersreecsieeisirsintiesessesesssssssssesesssessenenns 2
4 00559-G7 WASHER, /4" ...ttt s ree s rreesrae s sses s e st e e ae s e sare s bs e s ssssnneen 2
5 11027-G2 LOCK NUT, 1/4 = 20...ci i ieeieeceeeeeetnereercre e snneresnessaesssssesssesesnnssnssesssseesssennns 2
6
7 25664-G1 BUSHING ...ttt ettt et e s snn e s v e s e e s s na e 1
8 27537-GO1 DIRECTION SELECTOR SHAFT ...t eeereerteeectrtrncnessnencsee e sive e 1
9 25745-G01 DIRECTION SELECTOR CAM....ciiieiireectenre e ssensiessevaesssnessnessssesenes 1
10 14390-G1 LOCK NUT, 3/8 - 24 ...t e tene et s e s nn s sena e 1
"

12 10606-G1 MICRO SWITCH...... i eerecrteerrressnsneeesenesssseesessenesssseessensseessanseassssnnees 1
13 27151-G01 MICRO SWITCH SPACER ... ettt e 1
14 | 00645-G2 SCREW, #6 = 32 X 1 1/4" LG coovvverreeeeresreeeeereesesesssessessessesecsssssssssssssssesssanns 2
15 00559-G3 WASHER, #6 ...ccueurerreeenencsseesstuessessttesessstsessasssssasesesssssssssssssessssssssanes 2
16 00565-G3 LOCK WASHER, #6 .....eeiiiireiretereteeeteeseeeetee et re e s e st s s vresssensssnesssseanand 2
17 00525-G5 NUT, #6 = B2..cccurreerreeunieremnienseressnesessessesseeseesssssesesssesesassssssssssssasssssssnsenns 2
18

19 14628-G1 FASTON TAB....co ittt st et e e seses e e s nresreseresssbesssanesanassasaesans 1
20 * SCREW AND WASHER ASSEMBLY .......ooiiiicirciieeereteetencnccrecensineeaed 2
21 00567-G3 LOCK WASHER, #6 .....c.cccrieeeirciercceree vt verseeesnens eesesssesssetteaaraerane e s s 2
22

23 17940-G5 REVERSE WARNING .......oooiiiiirteccereeieee et es s e s sacnassesessmne e 1
24 00138-G5 SCREW, #6 = 32 X 5/8" LG .oeereieeeeereeeeectee et svetsesseesseessssessnensnns 2
25 00559-G3 WASHER, #6 ...ttt ne e e ne s nessen e s sbe s s s e e senbe s snnes 2
26 00565-G3 LOCK WASHER, #6 ....cocoriieiirerrrerccrerererereninssereesssennesseseesesssessasssssesesnnes 2
27 00525-G5 NUT, #6 = B2..cccmrerercmcrcmeeerereeesresessesessessesssseasssssssssssssesssssssssrenssssssansssen 2
28

29 72341-GO1 SHIFTER CONTROL CABLE ........oo ottt et ne e s eessraessneeed 2
30 23176-G1 CLEVIS PIN, 5/16 X 1/2" LGi. .eoireeireeeeeneieecerccetvintrerensseneesssesssseessnnensnenns 2

EZGOLMEWT Service Parts Manual Page F-2




| DIRECTION SELECTOR Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 10387-G8 COTTER PIN, 1/168 X 3/4" LGi.cviviririniisiniinitiir e sseesseee s eeneens 2
32 25946-GO1 . PIVOT ARM ..ottt rn s sese et s ses e et ent s et sne e aessas s re s nnnes 1
33 27764-G01 SPRING ..ottt sstreseeseresae st e st s e e e e s a e e s s e asaeessnassanns 2
34 23726-G5 SPACER ...ttt sttt sttt n e en e s and 2
35 25727-G01 CUP WASHER ...ttt sttt et e assanesaessaend 4
36 11098-G7 NUT, #10 - 24ttt ettt 2
37
38 26830-G0O1 SHIFTER LEVER NUT, M8 X 1.25 MM......c.cootieieereiereteienteerereer e s sene e eese e 1
39
40 71905-G01 DIRECTION SELECTOR HANDLE..........cccoseertrinrentecrtneee et ee e e e searesveas 1
41 00740-G4 SCREW, #10 - 32 X 1/2" LG .ottt seee e e e s ste st se e e s sa e 1

Page F-3 Service Parts Manual EZGOoTuE



| DIRECTION SELECTOR

Gasoline Vehicle

(=2 | = | TEXTRON]| Service Parts Manual Page F-4



| ELECTRICAL SYSTEM Gasoline Vehicle

4 Ol and Fuel Indicator Lights )
-
Key Switch
23 _—~ RED
\ RED ,
Fuel oil
RED BLUMWHT
BLU/WHT
\ Y,
CEEED

- e

18 Light Harness 15

( Oil Indicator Light and Fuel Gauge )
4 Fuel . h
T Key Switch
- 24 BLL
Bk ol \ Pa]
o ¢ B1 -

Wit ? Rep

‘ RED __ BLU/WHT
L YEL BLU/WH )
— |

21 Light Harness 15

Page G-1 Service Parts Manual EZGOREOE



Gasoline Vehicle ELECTRICAL SYSTEM

BLK/WHT
From Ignitor

33 34 @ \ ~
ORI
To F20n ) )
Starter/ < A BLK From
Generator 32 Voltage
Regulator
28

™~

To Pos.

Battery

Terminal

To Accelerator
Pedal

RED To Key Switch
Key Switch

EZGOES Service Parts Manual Page G-2



ELECTRICAL SYSTEM

Gasoline Vehicle

Electrical
Plate
~_ \

’ é)
>
Q‘/!\

)
@

@
7

N4

7
!
e

Page G-3

Service Parts Manual

EZGOLEAGET



| Gasoline Vehicle

Gl

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73030-GO1 CONSOLE PLATE (IGNITION SWITCH ONLY) ....cocitiierreineceeceeneeenccreneenes 1
2 71181-G01 CONSOLE PLATE DECAL (IGNITION SWITCH ONLY) ....coviieirecierceereennes 1
3
4 73030-G03 CONSOLE PLATE (SWITCH WITH WARNING LIGHTS) ....ccccniriniiniinirinenenes 1
5 71183-GO1 CONSOLE PLATE DECAL (SWITCH WITH WARNING LIGHTS)........c.ccoeueee.e. 1
6
7 73030-G04 CONSOLE PLATE (SWITCH, OIL WARNING LIGHT AND FUEL GAUGE)...... 1
8 71127-G01 CONSOLE PLATE DECAL (SWITCH, LIGHT AND GAUGE)....cc..ccocccereeeenuenns 1
9
10 33623-G02 DRIVE RIVET ..ottt siars e sssssssssss s s anssssosesssnsnes 2
11 33639-G0* IGNITION SWITCH (VEHICLES WITH LIGHTS)....ccccreercciirerirrerenecreeeneenneas 1
12 00568-G6 LOCK WASHER, 3/4" ... ree ettt ee e e saessse s se e et se e s see e 1
13 17137-G1 FACE NUT ... cr ettt s s sbessaae seaa s s aas s sas e be s oaa s an 1
14 17063-G1 IGNITION KEY oottt intte st sstesssetsssser e s ssssassssssasnes s assnnssnanen AR
15 27778-G01 IGNITION SWITCH HARNESS..........ccoociiiiiiniiniinnic vt 1
16
17 23474-G1 INDICATOR LIGHT ...ttt ssn s ssa s e e AR
18 74030-GO1 INDICATOR LIGHTS WIRE HARNESS..........ccccccinniinimiiniininnnneieeenennenes 1
19
20 21553-G1 FUEL GAUGE ...ttt siss st ss s sss st sas st ss e s sonansans 1
21 74029-GO1 FUEL GAUGE/INDICATOR LIGHT WIRE HARNESS ...t 1
22
23 25978-G74 WIRE, RED ...t mcser e e r e st e et e s sbr s naes s abasan 1
24 25978-G122| WIRE, RED ....cooooiiiitiitiintiniitinnrc et 1
25
26
27 27740-G03 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 28 - 42) .........cccocevenens 1
28 27738-G01 ELECTRICAL PLATE......... ittt sssss s ssas s ss s sas s sesesans e 1
29 27739-G01 VOLTAGE REGULATOR .......cocoiricricnttiii e ssssssan e e s ssnas 1
30 27746-G01 IGNITOR ASSEMBLY ......coiiimiiittinitrinnencitnneecs e snnessssens s snseesssnees 1

=03 = = | TEXTRON| Service Parts Manual Page G-4



| ELECTRICAL SYSTEM Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 27153-G01 SOLENOID ...ttt e seeesee e st e s s e er e e s 1
32 00650-G7 WASHER, 1/4" ..ottt et e e 6
33 00565-G7 LOCK WASHER, 1/4" ......ooiiiiiirereererrcerteeeees s te et e 6
34 00532-G1 NUT, 174 = 20ttt et cte e s e esa et a s ne e e e 5
35 12914-G1 FASTON TAB, 5/16" X 5/16" ......eooiriieieeeeeecieccrnrsestser e 2
36 25978-G56 WIRE, BLACK, 5 3/4" LGi....cceotvrieereeetncrereneecrersresnsssceeses s teaesseseeseenas 1
37 12914-G2 FASTON TAB, 3/8" X 13/32" .....cotieretrenreerenerirenecstsesestsnsssee e ssessesaens 2
38 00526-G4 NUT, #10 = 32, creseesesene st s s e sre s e e 2
39 00565-G8 LOCK WASHER, 5/168" ......cciiiiniiinieciieeceneteseese s sesssesnee e sae e enne s 2
40 00544-G4 NUT, 5/16 = 24.....ceiitiiiniite ettt eses e st er e s e 2
4 00565-G5 LOCK WASHER, #10 .....cociiiiiiiiecrncecrerteeesessseseeseenee s sreste s e e e seens 2
42 72003-G0o1 COVER SPACER.......coiictie et se st et sne e 1
43
44 11027-G2 LOCK NUT, 1/4 = 20 ...ttt ereersssesee s e ee e e saesae e e s eans 3
45 72004-G01 ELECTRICAL PLATE COVER ......ootiicrtiiiniiriietecresteieeee e sres e ssse st esnaens 1
46
47 72344-GO1 CONTROL HARNESS .......coiiriiierticccretrree st eeessese s san e eae s e anan 1
48
49 25976-G11 WIRE, BLACK ..ottt s sts e esne e seste s e s et ns 1
50 25972-G58 WIRE (SOL = F2) .ttt see e st s s ss e 1
51
52 26651-G02 IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 53)....cceeoieirrreeeeereennens 1
53 26707-GO1 BOLT AND WASHER ASSEMBLY, M5 X .8 X 10 MM LG........ccccceevvernnene. 1
54
55 26652-G01 IGNITION COIL ASSEMBLY (INCLUDES ITEMS 56 - 61) ....cooocerirreercreneeenanes 1
56 * IGNITION COIL .ttt s e st e e 1
57 * SPACER ...ttt st 1
58 * LOCK WASHER ...ttt ser s eneed 1
59 * NUT ettt e sa e s e e s s ae e e 1
60 * SCREW .ottt s e e e 1

Page G-5 Service Parts Manual EZE0EGTN




| Gasoline Vehicle ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
61 13632-Gi NUT, MB X 1" LGirvertereeereeeeenaessesseessssnsses s ssssssssssssssssssssssssessassessssssssesssenns 2
62
63 | XXXXX-XX | STARTER/GENERATOR (SEE SECTION R)...ccccoeoerierrecmeecreremerseseisenessnnens X
64 | 25887-GO1 [ WIRE (F1 - A2).ccoueeceereceeetetessestess st sase st s bt sessssssessesssssanssesns 1
65 | 25682-G1 TERMINAL COVER ...oovevnrencreeeessessesssessesssrasssesssessesssessess s s sesssssssssssssssssens 3
66
67 | 20294-G3 GROUND CABLE .....coooeererresnssnsessssssnssssssssssssssssssessssssssessasssessessasssssssnnes 1
68 | 00715-G3 BOLT, 5/16 - 18 X 1 1/4" LG cevverrerreersrersesnsensssssssssssssssnssssssssssssssassessesassssssans 1
69 11027-G1 LOCK NUT, 5/18-18 ...euruuvruensernressessesssssssssssssesesssssssssssssessssssssssasssssessasssnssnns 1
70 | 26676-G01 | SCREW, M6 X 1 X 23 MM LG. ..vvmrureerreerteriessenssesseseesseenessesssssssssssssssssonses 1
71 '

72 XXXXX-G** [ BATTERY, 12 VOLT ..vrrereererrersesnsasessssssssssssssssssssssssssssssssssssesssssssssssssssseses 1
73 | 00952-G6 BOLT, 5/16 - 18 X 3/4" LGi...ouveereeereeereeseesseessessasssesaessessasssessassasssessssessssanes 1
74 | 00565-G8 LOCK WASHER, 5/16" .....vvvrrrerrrsnsesssssssnsssssssssssssssssssssssassssessssssssessassasssnssaned 1
75 00571-G2 WASHER, 5/16" ...corvurvreeieresessssssssssssssssssssssssssssssessssssssssnssssssssesssssassssssssssnees 1
76 | 72101-GO1 | BATTERY HOLD DOWN.......comverreerenninsesaseisssssss st ssssssasssessesssnses 1
77 * BOLT, 5/16 - 18 X 1 1/8" LGi..vvererreerereesneesressresessssssssssssssssssssssssssssssssassssesanes 2
78 * LOCK WASHER, 5/16" .....ovvvrererreerresnsssnesssssssssssssssssssssssssssssssssssssssssssssssasssesany 2
79 * NUT, 5/16 = 18 ..ceurrerenesrrarsssssssssssssssssssssssssssssssnssssssssssssssssssssassasssessassasssnssaned 2
80

81 25972-G12 | WIRE (B- GRD)....oourcererreeeeissesseeessesessssssssssssassses s sasssssesssesssnssssensaneses 1
82 25972-G33 |  WIRE (B+ = SOL) cuovuereerserensisesssississsssssssssssssssssssssssssssssssssssssessessssssssnsssesas 1
83

84 17618-G1 NYLON CLAMP .......oooverveeeerecssnssesssssessses s sesssssssssssssssssessessassssssasssnssssans 5

EZGOETT Service Parts Manual Page G-6



ENGINE AND MUFFLER

Gasoline Vehicle

EZGODLEGET

Service Parts Manual

Page H-1



Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ENGINE AND MUFFLER

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72500-GO1 ENGINE, 350CC ......cooeeieieeieeieeeererrecreeieeeeec e ssessasessessessssess e st eeseneseeeseseeeend 1
2
3 26631-G01 TIMING BELT COVER GROMMET ......oooeeeeeirreerereceeeeecieesessse s ee e es 1
4 26727-G01 CARBURETOR / AIR BOX GASKET ..ottt eee e sest e e 1
5 26667-G01 STUD ittt sttt er e s ee s e s e et e e e re s b e sressae e be s bt ea st s e e neenmeas 2
6 25523-G3 SPARK PLUG, RESISTOR ..ottt e e ssr st se e ses s AR
7 25523-G2 SPARK PLUG, NGK BPAES ...ttt sreesteessee s ser s st s eenaes 2
8 26733-G01 SPARK PLUG WIRE SET (2, WITH BOOTS) ...cvcteereeceeeeeeeee s e reeeseenen 1
9
10 26657-G01 IGNITION COIL BRACKET .....coieerterteeeetecieceeseessreetecssesseseeessssesssssesssmessmeend 1
"

12 XXXXX-XX CARBURETOR (SEE SECTION D) ...coeieeeeererieceereceeresseeenereeseessessesesserass X
13

14 26600-G01 VALVE COVER ... itirirttrcrtesieenseeseeseesseeessessnses e s resasesessssaestesesmnsenssons 1
15 26719-GO1 VALVE COVER GASKET ......cooiertetecieerrrrrnesserseesessneeseeseesenestessssessnssssennes 1
16 26676-G01 BOLT, ME X 1 X 23 MM LG......ooiriirirerieiieinreerereeeeeeseeeessesssee e seessssesossssesse s 6
17

18 26601-GO1 OIL FILLER CAP ... irrirrttrretiriercrrreeessterastessssesssesssserssnsssssessesssessessessosnesensens 1
19 26720-G01 SO A {111 C OO U TURR 1
20

21 72019-GO1 MUFFLER ..ot emre st ssressveessmessas e e es s s ems e s se s see s sse st e smnesonn 1
22 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LGi. .....eeoeeeeeeeeeeeeee e 2
23 25531-G1 EXHAUST GASKET .....cccieectemrrreeretssisessiarsseerseessssesssseesssessnessassesssssesssssened 1
24

25 00438-G8 BOLT, 5/16 = 18 X 1" LG ierceeivieereeiietisiienraersereeresesssesseressnssesessesseseseesesnsesameenes 1
26 00565-G8 LOCK WASHER, 5/18" .....cccveiiteeetrenernresenissesseteeesseesseseesressssesssessssassenensensones 1
27 00642-G8 WASHER, 5/16" ... st srar st e st serseae s bbessb s e snssessss s s se s sonas 1
28

29 00276-G6 SCREW, 5/16 - 24 X 3/4" LGi. ..oevirreircriecitereereciesseessseeissesesessnsseesssresssesessssssseens 2
30 00565-G8 LOCK WASHER, 5/16" .........oocirrererereiiressrtesineeesresssessssersssessensessesessssssssesssessns 2

(=>4 ={ = | TEXTRON] Service Parts Manual Page H-2




| ENGINE AND MUFFLER Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QrTy.

31

32 26630-GO01 TIMING BELT COVER ...ttt es e 1
33 26626-G01 TIMING BELT ...ttt s se s st 1
34 26678-G01 BOLT, M6 X 1 X 12 MM LG ...coiiiiieiieciirtreneeeeteie et e e esae e essenn e 3
35

36 26591-G0o1 OIL FILTER. ...ttt se et e e s s sn e sa e nan 1
37 26710-Go1 OILFILTER “O" RING ..ottt eseseenesseee st ssessessae e anas 1
38 26680-G01 BOLT AND WASHER, M8 X1 X 12 MM LGi......cocceirirrererenenieeerrseseesseeneene 3

Page H-3 Service Parts Manual EZEOELE



| Gasoline Vehicle

ENGINE AND MUFFLER

EZGOLEILTEN Service Parts Manual Page H-4



ENGINE AND STARTER MOUNTING

SR B RR =

G

asoline Vehicle

Page J-1 Service Parts Manual EZGOIEUE



| Gasoline Vehicle

ENGINE AND STARTER MOU

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

NTING

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72010-GO1 FRONT ENGINE MOUNT ......coiieeiteeieeeeeeceeresstesessesr e st esst s s e e seeseneseeeeenen 1
2 00463-G4 BOLT, 7/16 = 14 X 1 1/2" LG oottt ettt s 2
3 00566-G2 LOCK WASHER, 7/168" ...t eeererter sttt cssrsste st s e ssassst s emeee e s 2
4 00922-G3 WASHER, 77167 ...t e et rs st esss e sat e et ee s ee e e 2
5 15121-G1 WASHER, 1 174" X B/8" ... eeeeeeecereeiee ettt ettt s s emea s et e e s enesessaesaneen 1
6 72044-GO1 MOUNT BRACKET ......coriireririecesseeseseeeeeesnrnsresstessrensessssstessssessessesseneseeeseen 1
7 00428-G6 BOLT, 3/8 - 16 X2 B/4" LG oeeeeeeeteeteeieeeete e estesr s sssrsess s eeneaneeeneno 2
8 11098-G5 LOCK NUT, 3/8 = 16 ....ecierieiriericirrieesieeeeestee ceesesesssessssssestesseneesestosesmesesanenas 2
9 00643-G1 WASHER, B/8" ...ttt r s cee e e s e sts e s e s s sen s ese s e st e e eneeesnan 2
10 00430-G4 BOLT, 3/8 = 16 X 4 1/2" LG .uvtveireeiieciecinerireseesceeceee et eseee st s s e s e e eesanessesaens 1
11 72051-G02 WASHER, 2 1/2 X 11/32 X /8" ..ottt st en e s see s e s s e s 1
12 72050-GO1 PLASTIC WASHER....... .. iticticereineieccreesteesrer s e s esss st s st e senesssanans 4
13 72051-GO1 WASHER, 2 1/2 X 5/8 X 1/8" ..ottt n s en s s s st st et 2
14 72015-GO1 ISOLATION MOUNT ...ttt etr e eecreessensesreasssss s seneseneneesmeeend 1
15 11098-G5 LOCK NUT, 3/8 = 16 ....eeeeerieecrieereerre e rtestesceeeeee e s ressersssessessssessessssssssessssnsssn 1
16
17 XXXXX-XX DIFFERENTIAL (SEE REAR AXLE SECTION 0 ) cvvevveeemeeeceee e X
18
19 72011-GO1 REAR ENGINE MOUNT ...ccvtiiiecitenieiitteneeerreereeestesereesnessersesassssssessenssonessnns 1
20 72035-G01 “U T BOLT et eeteste e rne s e sers s s sresasesse s e s e e seessssanesseessesnsessseesssesasssnsesss 2
21 00922-G3 WASHER, 7/16" ..ottt eeerrersa et es e enaanans 4
22 00734-G1 LOCK NUT, 7/16 = 14 ...ttt cee e erae s bessa e se e s e se s sbt et s et e 4
23
24 00463-G4 BOLT, 7/16 = 14 X 1 1/2" LG oottt cetteceeese e sset e st enesen e 2
25 00566-G2 LOCK WASHER, 7/18" ... oceeeeeeeeeeeeseseteeseee e nrcssesseesssesseessressessssessesssssssnan 2
26 00922-G3 WASHER, 7/18" ...ttt rrterr e csstessse st sbt s s s e e st e sne s st s e eneansmes 2
27
28 27432-G02 ENGINE GUARD ...ttt neeiiersiesrnresteeestesstseraeesssnresssesssssessssssesessons 1
29 00463-G4 BOLT, 7/16 = 14 X 1 1/2" LG oeeesetiieeirieerciteerirreeesreesesesesseeeesseesesse s sesesssesssseens 4
30 00566-G2 LOCK WASHER, 7/16" ... iriircireenntisetesiessesscsessnssssseseseessssessssasssssssssesns 4

EZGOLESNE Service Parts Manual Page J-2




| ENGINE AND STARTER MOUNTING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00922-G3 WASHER, 7/16" ...t vtisretsstt st e s re e s s s eranessasssabe e s st s s sesasnessnns 4
32
33 XXXXX-XX STARTER / GENERATOR (SEE SECTION R) .....outieeceeeeere et 1
34 00938-G4 BOLT, 1/2 - 13 X 8" LG creeireiieeciteiitirrieecerereesaeeeeeeeseess s enssssenssese s sasesseeaseeans 1
35 00560-G3 WASHER, 1/27 ..ottt etse e s e rarssse s asesbaesanesnssebens 2
36 00566-G3 LOCK WASHER, 1/2"......e oo teieeeeiecitttcinsieercseeseresseeseseesssssssersssnessssrssesssssssessssens 1
37 00533-G1 NUT, 1/2 = 13 ettt se et s st senss et s s s s s sas s saens 1
38
39 72045-G01 STARTER / GENERATOR ADJUSTER .......oooeiereerectererectee e 1
40 00544-G5 JAM NUT, 3/8 = 16 c.eeeerenirrieeercertenieneenineererreresaeeesaeeesssssesessessesssssesessnsessssessensen 1
41 00532-G5 NUT, B/8 = 16 ceuveeerceneureerrsieeseeceessasssssessesssssssssssssstesesessssssssssesssssesesssessasseses 1
42 00560-G1 WASHER, 3/8" .....ceuiurrririerniireenessssesirisisssssssssasesssssssesssssssssssesensssssssesssesesssssesns 1
43 12064-G1 PUSH NUT, 5/16" ...ttt eerce et et rsens s e s sanesraessse e sne e s s s e s e s 1
44
45 72017-G01 TRANSAXLE BRACKET .....cuiiicviiineeercerereteessseesesieesasnseessseessssssssasssssesssassssannes 1
46 75048-G01 SPACER ... .. ettt es i e e e e st b e e s e e st e e e s srn e et e s vanen 1
47 26826-G01 LOCK WASHER, MB.......orrriiirrrccrerennirirecseressereessssessssssnessssmrerssssseesessessesssnes 2
48 26827-G01 NUT, M8 X 1.25 MM ..coueiiuerecerentnaereecsescscsssestsessssassssssssessssssssssssssssssassnsesnas 2
49 00439-G2 BOLT, 5/16 - 18 X1 1/4" LG ...oevreieerrecmerrerseireseesceesiseessssssasesssesssssesasessensssnsenes 1
50 11098-G6 LOCK NUT, 5/16 = 18 ...cverrrecerrrerersisessesessssssessssssssssssasssssssssssssessssssssssesesesas 1

Page J-3 Service Parts Manual EZGOLIELE




| Gasoline Vehicle ENGINE AND STARTER MOUNTING

SRR

EZGDEEE Service Parts Manual Page J-4



Gasoline Vehicle

Page K-1 Service Parts Manual (=53] m| TEXTRON]



| Gasoline Vehicle

ks 2 KA

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

FILTERED AIR SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72142-GO1 AIR FILTER HOUSING .......ooiiteiveiceeneeiceessrerenevtrecctes st s e ssse s s e sesssssnsessemes 1
2 72146-GO1 INLET COVER ...t trerrcvtrssttsetessae s see s sesessarasssesste s sseesnnssssseesossnsans 1
3 00614-G5 SCREW, #8 - 18 X 5/8" LG ..veivcierceereieeiercrinereeessreseseesse e eesseesssssseseessems s e ees 6
4
5 72147-GO1 HOUSING MOUNT GROMMET .......cccoimiirreirntinsierereeessrerieeessessssessssesssnsessssesans 2
6 23726-G7 HOUSING MOUNT SPACER.......ccccocteeiteiieriirnierreesteerveensessessesese e snssessessand 2
7 26671-GO01 BOLT WITH WASHER, M6 X 1 X 30 MM LG.....ccccevveviveirviiernrerccerecrereseesesenenns 2
8 26701-G01 WASHER, 6.5 X 20 X 1.8 MM .....ooreiireirtiretivtrre e rre s seesrereenee e sseessenesbe s e 2
9
10 23726-G6 CARBURETOR MOUNT SPACER ..ottt tee et cere e ans 4
1 72514-G01 STUD. <o rarereree s s e s svat e s e e s e s an e s s st e s e aneesesstasessneeesesnnesssssneesnnns 2
12 13632-G1 NUT, MB X T MM ...oerriiiiiirnieceseereteirsereisneescsessersessesssesesssasesnnssesesnnessssseessnsns 2
13 51400-G1 LOCK WASHER, 8 MM.........coccrreiiriirnnieeistiiniieseseeeresescesssssesessssesssssnesessnsessenes 2
14
15 72151-GO1 POV HOSE.....co ettt st e eser st es e s ssra e stssraee s s ene s saesensnesrnasennd 1
16
17 72143-GO1 AIR FILTER COVER ...ttt rrceeesssreresneesesesessstssenmne e eesnnnras 1
18 72148-G01 AIR FILTER LATCH. ... et virtrceessaresestssste s sne s nanensseesanessesessnes 3
19
20 72144-GO1 AIR FILTER ELEMENT ....oee it r e tr e s evessee s sevts e s mmne e sse e s bes 1
21
22 74093-G01 WARNING LABEL .......ccreiiirercrerirenreisereseesseessesseseeseressseessnsesasssessssesasassnnes 1

EZGOEEE Service Parts Manual Page K-2




—\
a

Gasoline Vehicle

0025

Ll
\

A

F
(0]}
N,
N
cl

Si pue gl - G sway| sepnpuy| - 1

21 - ¥ swiey sepnjou] - £

| FRONT SUSPENSION

EZGOLENEN

Service Parts Manual

Page L-1



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

FRONT SUSPENSION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70001-GO1 FRONT AXLE ...ttt ettt e srsnseee s seeteeaesrnssnessessesssseseresnassamssameend 1
2
3 70220-GO1 DRIVER SIDE SPINDLE ASSEMBLY (INCLUDES ITEMS 4 - 12)............ouuu... 1
4 * DRIVER SIDE SPINDLE ......ccoooiirrriceeertrctecere sttt e esre e enne 1
5 16623-G1 BEARING ...ttt re st st se e caeesae s e beaaas 2
6 18456-G1 GREASE FITTING....cooco ettt rerstesre s sie e e cneeaesseereessenes 1
7 25146-G1 GREASE SEAL....cooiiiircerrre ettt rte e eesse st esnessasenceassebeesenenes 1
8 19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 17, 18) ...oovceeeieceeerecrennenen 1
9 19862-G1 WHEEL BOLT, 1/2 = 20....ci e eecrrerrrccrteserieee e rneessaeessses e e s e s 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE).....c.cccocvvvvenvvenreenreennd 2
11 12093-G1 SLOTTED NUT, 17/32 ... steseee e e ssesees et s e ssvnensssesesennns 1
12 00798-G8 COTTER PIN, 5/32 X1 3/4" LG ..covverrveeieiiesireieecnneerereeeeessssesseesesesesseenns 1
13
14 70221-GO1 PASSENGER SIDE SPINDLE ASSEMBLY (INCLUDES ITEMS 5 - 12, 15) ..... 1
15 * PASSENGER SIDE SPINDLE.........coooteiieetreeee s 1
16
17 12091-G1 SPINDLE CAP ...ttt et stree e ames e e st n e sseesessnsesaessenasbeessessnsersasanns 2
18
19 70327-G01 SPINDLE PIN, 1/2 - 13 X 5 1/2" LG ..eeeereerereerrecericr v ceeveesse s e sstee e cne e 2
20 00571-G5 WASHER, 172" ..ttt te s s st sree s e san e eseassbesesbesasened 4
21 70328-G0O1 SPINDLE PIN TUBE ......cccooeeierieeneeereree s vee e SO 2
22 16982-G1 THRUST WASHER ...t erteerrersrtssstessteessnesrssesessesesasesseesassssessnens 2
23 14390-G6 LOCK NUT, 1/2 =18 ..ottt tsie ettt rsses e sse s e e e sse e snessnsassaenees 2
24 10387-G2 COTTER PIN, 3/32 X 1" LG cecteeetecereeeeete e e ececrerreesere e s sesseseeeesee s s e s s s nes 2
25
26 70324-GO1 SHOCK ABSORBER ...ttt e crrnressenesseessaesssseessessnsen s sans 2
27 10435-G1 SHOCK ABSORBER WASHER...........cooiciriereeterrecereesseese e eeesee e teesnn e 8
28 10194-G1 RUBBER SHOCK ABSORBER BUSHING ........cccoocverrerreere e 8
29 00532-G6 NUT, B/8 = 24 ......oeerreecieereerre e seesssereseessssseste s e e srasesnnesssesesssnesseessansennseens 4
30

EZGDEIE Service Parts Manual Page L-2




P
-

[

bis

FRONT SUSPENSION Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70422-G01 LEAF SPRING (HEAVY DUTY) ..ooviiiriiiiiiininrinnicsiisecie e eeee s e e s essene e 2
32 70163-G02 SPRING PLATE ..ottt sene e seeseseese s seeste sme s nessn e sse s sn e s 4
33 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG cucoiiiiiiininicincitetcncceeetecececses e eseeseesneseveesanens 6
34 00734-G1 LOCK NUT, 7/16 = 14 ...coriiiiieitiiiiiiiitisie et reresene e s e e e e sae e 12
35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG oovviriiiiiiiniiccce e reree st nee e e s 6

Page L-3 Service Parts Manual EZGOLEIEN




| Gasoline Vehicle FRONT SUSPENSION

EZGOLEEEEN Service Parts Manual Page L-4



| FUEL SYSTEM

Gasoline Vehicle

[ley ewel

T el

Bunid esind
asemueI) 0]

CIIIET
JO U044

EZG0OLEET

Service Parts Manual

Page M-1



‘| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

FUEL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72092-G01 FUEL TANK (WITHOUT REMOTE SENDING UNIT)...ccccoevvivveenereeer e 1
2 14099-G2 FUEL TANK CAP (WITH GAUGE) .......cuviiirrciereierreereeeeeeeeeenee e seen e ene e s 1
3
4 00438-G8 BOLT, 5/16 = 18 X 1" LG cieeccieeeceeceeteereteereeeeeeseeeecssesessssses e ses e s senesssnnnessnnen 2
5 00559-G8 WASHER, 5/16" .....ooeertteiterrresieesesssnesses s te s e setesesesesseessanesabasernssenssesranes 4
6 15121-G1 WASHER, 1 1/4" X 3/8"....ere et rcreerecereesirtirtcsesente s s seese st e e s ee e s s reseesnneeeenssneas 1
7 72234-G01 PLASTIC SPACER...... oottt rte e rrtteeseneeess e e s s aae s s e sessresneee e e e es s sneensenes 1
8 11098-G6 LOCK NUT, 5/16 = 18t receecer st e e cee e e s seese e et e e s sas e s s se e s e ne e e e e 2
9 17470-G1 FUEL SYSTEM TUBE, 2 5/8" LG. (BULK)......ooreiireeeeereereeeeee e 1
10 18292-G1 TUBING CLAMP ....oeriirieeccirerererserereeeserescntesesssnessssseesssesraraneeesssssassesssssssnssres 5
11 72084-G01 FUEL FILTER ..ottt serecsneneeseseesestesessseessntesassneesssseesssnnsesasssssesassssassnnees 1
12 17470-G1 FUEL SYSTEM TUBE, 4" LG. (BULK).......coeoveveecrrerecrerecrirneeccrennmsenneeressnereeenees 1
13 72021-G01 FUEL PUMP......ccoicrttinrrerereeenitrresaeescsnessssessesseesssssesssssessronsesasssesssassssessssssassesees 1
14 17470-G1 FUEL SYSTEM TUBE, 16" LG. (BULK) .....ciieiireirereriienrnensenseneessneessensseressenes AR
15 11391-G4 HOSE CLAMP ...ttt crceceeesnteesaeeeestetesses s rees e sasss e essne e se s ne e s snsaesssssnssnned 3
16 27183-Go1 PULSE TUBE, 16" LG. (SOLD IN 12" INCREMENTS) ......cccceeeveceerrreerecceeeneenead AR
17
18 72244-G01 FUEL PUMP MOUNT ...t ree e rctteerec e e s eesrsnnessseeasesssesesssssasenssnnassenen 1
19 00715-G2 SELF THREADING SCREW, 5/16 - 18 X 13/16" LG. .ccccevvvievriecrenreiecceerereenns 2
20 11027-G2 LOCK NUT, /4 = 20 c..cueiiiriieeeeeeecierrteeesentsiee s seseesssssmserssnsesessaseesssssesessssessnases 2
21
22 22280-G1 VINYL TRIM, 14" LG. (BULK) .....uttireeeecericreeecrieteniseressieeesssesssesnesssennssssssasens 1
23 17618-G1 NYLON CLAMP .....correrrerecceenenernerseereeressseeresareessnseesescessssasenesesssesssssresssenes 1
24
25 * FUEL TANK ASSEMBLY (INCLUDES ITEMS 26 - 28) .....ccccvvcrveverrcrnreerenneeerenees 1
26 72092-G02 FUEL TANK Lottt crte e sttt r s s ce e e s e s emr e s e s s manna s 1
27 20039-G1 CAP ...ttt sttt e et b st a s s et en s e s nnatnans 1
28 20048-G2 FUEL SENDER (ELECTRIC FUEL GAUGE) ......cooreeuieerceeercceereeeee e 1
29 * FUEL TANK ASSEMBLY (INCLUDES ITEMS 26, 27, 30) ...ecceecverrerererrreeemeenenns 1
30 20048-G4 FUEL SENDER (LOW FUEL LIGHT) ....uttirierreierreccer e ee e cener e 1

EZGOMEIE Service Parts Manual Page M-2




HORN AND LIGHTING

Gasoline Vehicle

Floorboard

EZGDLEE

Service Parts Manual

Page N-1



Gasoline Vehicle

HORN AND LIGHTING

Driver Side

Passenger Side

© ©
:-\ | @_ —|—1
BLK| | RED BLK | [GRN
YEL | [BLK RED| | BLK

27
i i
| | | |
29 ; d 28 28 i ; 29
| |
\@ @/ s k iy \@ @/
: I | J_:V,/"/ h . ,/ \\J_J ! |
'\. f'
| i
‘ j
S ;

| 3~ = m ] TEXTRON

Service Parts Manual

Page N-2



HORN AND LIGHTING Gasoline Vehicle

WHT to
Normally

Brake Open

Floor Pan

T

WHT from Micro Switch
to BRN from Taillights

BLK from Micro Switch
to RED from Fuse Block

WHT to BLK from Harness - Both Sides
BLK to BLU/WHT from Hamess - Both Sides

RED to WHT from Harness - Driver Side
RED to YEL from Harness - Passenger Side

Page N-3 Service Parts Manual EZGOELEN



| Gasoline Vehicle H‘O\RN

ND LIGHTING

SRR

EZGOLELT Service Parts Manual Page N-4



Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73204-G01 FUSE BLOCK AND BRAGCKET .....ccccovrtrietrrntiininrcirceeesrresseessssessaresssesssssesssssens 1
2 71010-Go1 RIVET, 5/32 X 3/8" LGi....utererueeerieiieimrrrciereiteeressseeesstrseessesessneesessenssssssssssnnnessans 2
3 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG. .ooeevverrerererecree et 1
4 18392-G1 TS AMP FUSE ...t sreecsseeesnreesr et e s e es e ee s s e e st e e e sssnnesssnnnnesans 3
5
6 17318-G1 HORN SWITCH. ...ttt cteeectre s ve e e st eeee e e s s e e e sanne s 1
7 17318-G2 HORN SWITCH CAP AND NUT ...ttt e e e cebes s esmsen s 1
8 19233-G1 HORN SWITCH PLATE .......cotiicitiiteeesitirrreerertresseeesecteessessse e e seeeeensesssessnees 1
9 14601-G7 STAINLESS STEEL RIVET, 9/168". ....eoieiereeeteeieecreecreesstermereee e ssmreeeeesseesns 2
10 27068-G01 HORN SWITCH BOOT .....coiieiiieirireienitesiescrsesiseerseerssssssseasssnesssresssesesssessssesensens 1
11 32860-G1 HORN ...ttt sses s et ss st ss b sas s st s s s sasbenssbese s besastenessnsnenssesanand 1
12 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi. c.ueirerireireririeniiesiresenesiseesssesssssseerssssesssesssseassssesessasessees 1
13 00559-G8 WASHER, 5/16" ..o et ereecreerirtisrteretss st stesae s e s eessasesnsseseessnsessensnserssansenns 1
14 00891-G2 LOCK NUT, 1/4 = 20 ..cierieriietrcrererenserinssreseisssesssessssesssssssssesesssesssnerssessnssssssens 1
15 73214-GO1 HORN HARNESS ... ecieineircreressirtesseneesvate s sme s nee s s eee s s nesesensenasesnnnes 1
16 25974-G22 |  WIRE ...t teeee s ssssssss s csssssassssasesassssssesssssssssesssssasansnsssesasassessssenes 1
17 25977-G40 WIRE ...ttt ettt te e et s e et e s ee s s et e s e s s e e e e aas e s ssnnnsensasnssnnnnnenen 1
18 17618-G1 NYLON CLAMP..........cotrtireirnireriesreeisriissiessstessstssssesssessssessssessessssssarssassssssasssans 5
19
20 74002-GOA1 PASSENGER SIDE LIGHT BAR BRACKET .....coevvrieieeceeeeeerereeerereeseessvesasenens 1
21 74002-G02 DRIVER SIDE LIGHT BAR BRACKET ........ooieirirerieeecireeeeeeceeeeeeeeeeeeessnneeeas 1
22 74001-GOf1 LIGHT BAR ...oueiuunieiieeeesetneasaseresetsesssssssssssssssssssssssssssssssssessssasssnssessssasnsnssnsans 1
23 00114-G6 SCREW, 1/4 - 14 X B/4" LG ....evvevriereirrenicetrrsessssessseessneessessssssesssssssessesssessaseens 8
24 00414-G6 BOLT, 1/4 - 20 X 3/4" LG oeeeeerriteesiieeeitereeeresceeeseseessseesessnsesssnssesennsenesnnees 2
25 11027-G2 LOCK NUT, 1/4 = 20 ...eeiieeeecceteisttrsrieeeectrsssrneesssseeesesseessssesessssssssesnmeesenssnssesnnens 2
26
27 74004-GO1 REPLACEMENT HEADLIGHT BULB .......ccoiierieeiiiirereee e s ceeee e evaee e AR
28 74005-G01 REPLACEMENT MARKER LIGHT BULB ...t AR
29 74006-G01 REPLACEMENT TURN LIGHT BULB.....u.eereeeeeereeeeseeesseeseesesesseessseesseeseeeessens AR
30

Page N-5 Service Parts Manual EZGOLIGE




| Gasoline Vehicle

HORN AND

G

LIGHTIN

R

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31 32739-G2 TAIL LIGHT oottt e eeeeeeesesesesesasessnenesmnennn s sesasseserereennsnsnnnssas 2
32

33 74042-G01 LIGHT HARNESS ... ettt eeeeveeeeseesesaressnsnnnnseesssssssasenssesmnnssnnsssssssesd 1
34

35 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) ......ooeieeeeeeeeeeeceeeceeeeeeeees 1
36 21640-G1 TURN SIGNAL FLASHER ... ..o i ieeeieeeieeeeeeeeeerreseeeesaaesesesssesesssmsnnessesesesned 1
37 20965-G3 STEERING COLUMN COVER ..ot eeeeeeeeeeeee et eressessasaesaneanssnnssessmmnomesend 1

EZGOLEEE Service Parts Manual

Page N-6



| REAR AXLE

Gasoline Vehicle

SE - v swey| sepnjou] - ¢
SE - v swvy| sepnjou] - |

EZGDLEOE

Service Parts Manual Supplement

Page O-1



REAR AXLE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 72031-GO01 REAR AXLE (STANDARD) (W/O BRAKES) (INCLUDES ITEMS 4 - 35) ......... 1
2 72031-G02 REAR AXLE (HP) (W/O BRAKES) (INCLUDES ITEMS 4 - 35).......ccccoccrrenenen. 1
3
4 26766-G01 AXLE SHAFT SEAL......ertnttt et et eeene 1
5 26828-G01 WASHER, 10 MM ...ttt e e e 10
6 26829-G01 NUT, TOMM X 1.5 MM ..ottt st 10
7 26667-GO1 STUD, M10 X 1.5 X40 MM LG. ....ccoiiiriinrirntitceeniinncieercen e ses 5
8 26761-G01 INPUT SHAFT SEAL ...ttt 1
9 26815-G01 SHIFTER CABLE BRACKET ...ttt e 1
10 26823-G01 BOLT, M8 X 1.25 X 100 MM LGi. .....cceoiiiiiiitiecncr v 8
11 26762-G01 SHIFTER SHAFT SEAL ...ttt 1
12
13 72017-GO1 TRANSAXLE BRACKET .....coiiiiiiiiiiciceccine s st saas 1
14 26826-G01 LOCKWASHER, M8 ...ttt e 4
15 26827-G01 NUT, M8 X 1.25 MM ...ttt 4
16
17
18
19 75048-G01 SPACER ...ttt e 1
20 26814-G01 RETAINING RING ......ooviiiiriiiiic e e 4
21 26811-GO1 BALL BEARING ...ttt s 2
22 72056-G01 PASSENGER SIDE AXLE SHAFT ....oooveiiie e 1
23 72057-G01 DRIVER SIDE AXLE SHAFT ...ttt 1
24
25 72115-G0O1 DRIVER SIDE AXLE TUBE ..ot 1
26 72116-G01 PASSENGER SIDE AXLE TUBE.........coeiirreciretcne e 1
27 26824-G01 BOLT, M8 X 1.25 X TIOMM LGi....c.oooiiiiiiiinncrcnee e 1
28 72053-GO1 BOLT, M8 X 1.25 X 120 MM LG. .....cceoiiiiiiiiiniiestcstesteeecse e e 1
29
30 26770-GO1 OIL DRAIN PLUG ...ttt sas st 1

EZGOIREEE Service Parts Manual Supplement Page O-2




| REAR AXLE

i

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 26771-G01 GASKET, T4 MM ....oeeeeeeeeeeeieeeiecetteee i ee s teseeeesesesasmseeessaesesssesesessensasassssssssens 1
32 26768-G01 OIL CHECK PLUG ...ttt e eeeeeeaeesesasasssessmsasasesssnssssases 1
33 26769-G01 GASKET, 8 MM ...ttt ceieieeiereee et ereeeeeesesesasaesssesaesesesarsenees sssssssasseserees 1
34
35 26772-G01 OILFILLER PLUG .. ettt eeertetree ettt s eeessses st esesesensaesenaeeenenaeees 1
Page O-3 Service Parts Manual Supplement (=~ —{= | TEXTRON|



Gasoline Vehicle REAR AXLE

i R T

EZGDLOZIT Service Parts Manual Supplement Page O-4



| REAR SUSPENS

’ - = = =

Gasoline Vehicle

SR - e - e

Page P-1 Service Parts Manual EZEOLELEN



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

REAR SUSPENSION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 74135-G01 LEAF SPRING ...ttt seteeeste s e seeeneresssres s an e s sanressonseassnnen 2
2 72028-G01 ISOMOUNT BASE PLATE ........coocititireieeitereerecrerereresessseseeessesnessssssssesssnnesns 2
3 72117-GO1 ISOMOUNT BUSHING ......cccoirrievrnrireeeenescierneereseeesaeenas et eresesrareened 2
4 72037-GO1 ISOMOUNT CAP .....ericteretictinseererestersseseseresrressssesstsesstesnsessssns s sssssseeseneesanes 2
5 74124-GO1 “U BOLT, 3/8 = 16 ...eeeiceieciieeiirre e reteeesree s cereesssar e enne e e nseeesssesssseessasannessan 4
6 00560-G1 WASHER, B/8" ... et sieeecrtesitesisne s seesseeesnrsssssesesasbe s sne e s s eeseessanssesenssnees 8
7 11098-G5 LOCK NUT, 3/8 = 16 ..neeeereieeieeeceeeeseeese e et e e ennesesssresesatessssansessonnnessant 8
8
9 70291-G01 RUBBER BUSHING........cccoctiitirieirinreirieeereeetesecreeeccereeseseseeesseeesennsesssnesesnns 4
10 14158-G1 SHOULDER BOLT, 3/16 X 3 1/4" LGi.uveeeeerireerrreeeeeiieeeseeeaseseeesescsseesesnresenes 2
1 00643-G1 WASKHER, 3/8" ...ttt sttt ece e e e aeeeserte s st e s e et eesnrsesennresessseessesnes 2
12 11098-G5 LOCK NUT, 3/8 = 16 . ceeiiieeeeeceeeercteeecere s eeeeessasee st eeesnmne s e eessnnesssssnessnseeesnnen 2
13
14 70291-GO1 RUBBER BUSHING........ccocctiiitiriieeicieerininsrreteerscereessaresssssessesseessssseesesnnsessonen 8
15 70289-G02 SPACKER ...ttt et s s s e re st e et e e sare s e e s esae e e e e ase s eesteesesnrressannresan 4
16 00429-G2 BOLT, 3/8 - 16 X B 1/4" LGi...cceceeereiieniieericietieeree s e sesseresetvesessseeesssneesessneessenes 4
17 70290-G01 SHACKLE PLATE ...ootiiiitieiceciereereeee s eeeesereestressessaeseneseessesesssseessssneseses 4
18 11098-G5 LOCK NUT, 3/8 = 16 eeeeireeeceeecetere e e trresvesseetetessnresesns e ee s re e saneesssneesenened 4
19
20 70324-GO1 SHOCK ABSORBER........ccootereetiiieiieneeinieierretesceeessessreseseessessssesessnessesanesenes 2
21 10435-G1 WASHER (SHOCK ABSORBER).......cccceevteiveeriverrerereeaennns rereenreseserenesesasneesannens 8
22 10194-G1 RUBBER BUSHING (SHOCK ABSORBER).......ccccve ittt ctveee e 8
23 00532-G6 NUT, 3/8 = 24 ...ttt srressseessetssne s ssses sbesssaesanesssee s ssensnnessseesasaronns 4

EZGDEmE Service Parts Manual Page P-2



| SEATING | Gasoline Vehicle

1 - Includes Items 3 - 25
3 - Includes ltems 4 - 12
14 - Includes ltems 15 - 16

Page Q-1 Service Parts Manual EZGOREGE



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71665-G** SEAT ASSEMBLY (INCLUDES ITEMS 3 - 25) ..c.eivveiecirenieenereceeeeeeeeeesaeeens 1
2
3 71664-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 4 - 12)....ccuvvevereceeeenees 1
4 71602-G** SEAT BOTTOM COVER ...ttt ittt cetr st snaeens 1
5 71012-GO1 SEAT BOTTOM VINYL TRIM.....otirriiieecirciieniiecescetveereee e saeeeas 1
6 71610-GO1 SEAT HINGE ... eeeeceiertrsensstessteseseess e s eeseresersseseenesansesnsaens 2
7 00720-G08 SCREW, #12 - T4 X 1" LG cioceivverirveienirereneeeensieeseessesneessneessenessssesssnens 6
8 71701-GO1 PASSENGER SIDE HIP RESTRAINT .......ovtieeeeeeeeecreeceee e 1
9 71702-G01 DRIVER SIDE HIP RESTRAINT ..o eteeeceee e 1
10 00414-G8 BOLT, 174 - 20 X 1" LG ceeeriiereeeecetersiree e vtteee e reeesnereseennsessseesenns 8
1 00565-G7 LOCK WASHER, 1/4" ... o eriieieernrineissntesseereeesessessnsnsesssssssnessssessnd 8
12 00559-G7 WASHER, 174" ...ttt sree ettt s s sve e e aesr e e e e eesend 8
13
14 27546-G™* SEAT BACK ASSEMBLY (INCLUDES ITEMS 15 - 16) ..cceeevecvveeeereneecennns 1
15 18144-G** SEAT BACK COVER .....ctiieecccetientetesiiirrctieeesesess s eeee e saeeseesesesnssassan 1
16 18868-G3 PLASTIC SEAT BACK COVER .....ccoiivviirciirieeccetsieeceeeseesreseeessnenand 1
17
18 71662-G01 SEAT BACK SUPPORT BRACKET .....cccveiteereeertrisiteanrerseerscnseesnsesssessessrens 2
19 00414-G8 BOLT, 1/4 - 20 X 1" LG ccoverrcrirrrrenccrererenrersssseesraeesossmeesarmesessssssnesssessnssnns 8
20 00567-G7 LOCK WASHER, 1/4" ... crerirerrerrerenreenenreesesnesessneenenmeresssssensasssassnsnss 12
21 00559-G7 WASHER, 1/4"....... ettt ersereseraee e aeesreseesrreresereneeseranaeans 12
22 16705-G1 BOLT, 1/4-20 X 1" LGi. oo riececee s seiee e e eeeescteessesanessnse s ensm e e s nn s 4
23
24 71762-GO1 SEAL.. ittt eesaee s et e ss e e st e s s e s na e e e reeeesnsassanssaeenned 1
25 17074-G1 N I SRR 2

(=>4 =] = | TEXTRON] Service Parts Manual Page Q-2




STARTER / GENERATOR Gasoline Vehicle

30 1 - Includes ltems 2 - 43
2 - Includes ltems 3 -5
/ 9 - Includes ltems 10 - 13
N % 17 - Includes Items 18 - 23
| .

""""

25 - Includes ltems 26 - 28
32 - Includes ltems 33 - 37
40 - Includes ltems 41, 42

S
Vi

7

Y,

)
Ry

\\\\III”{{//////)

A

J

31

Page R-1 Service Parts Manual (=1 = | TEXTRON]



STARTER / GENERATO

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

R

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 27065-G01 STARTER / GENERATOR, COMPLETE (INCLUDES ITEMS 2 - 43)................ 1
2 26870-G01 ARMATURE ASSEMBLY (INCLUDES ITEMS 3 -5) cccccecieeeeveerreeeeeecnnnnd 1
3 26871-G01 REAR BALL BEARING .....cccorevriireereeceeeniineeecsneeeriienessnneeressssessesssesanns 1
4 26872-G01 FRONT BALL BEARING .......cccotieirrcicieeeeeeeccereesreeeecesee e e e e neeeeaes 1
5 26873-G01 BEARING HOLDER ......coo o eeeeeeeeeeeeeereeeetee s tte e ene e e 1
6
7
8 26875-G01 FIELD COIL o.euiiieeceeereceeermerecrreccnnessssesssressssnsesssssnnessanessssnsassasansassnssnees 1
9 26876-G01 “F” INSULATING BRUSH ASSEMBLY (INCLUDES ITEMS 10 - 13)........... 2
10 * N U T et rrreere e s aeeecnre e s ssaresssareesesnee e ssteanannnnsennnnaraes 2
11 * LOCK WASHER........cccccittirireeeceetictierciseeceninteneeesssreessesneessesssesssssssenas 2
12 * WASHER. ...ttt s e sersee e e e s s ae s sre s snne e srnes 2
13 * INSULATOR ...ttt eecete e e eeesaeeeseeeeresaseesesssaseesessessssesenssnsssses 1
14 26877-G01 POLE CORE SET SCREW ....cooetiveiiveticticnrieeniesersesseesseessssnsessesesssessseesans 4
15 26878-G01 FRONT COVER........ooerecrrirrerccertecsienscseeiesisessissessesssesenssnessessessnssassasssssnees 1
16 16885-G1 REAR COVER.....uoiiitircceterectttnreeieccenere st rss e e s s stesassneesssseassesseassesnseesassnanes 1
17 26880-G01 “A” TERMINAL ASSEMBLY (INCLUDES ITEMS 18 - 23) ..cceeveeeeeeeeeenes 2
18 * TERMINAL .....cotriiieirereererreireereseressneeseseesesssnessessesesssensssssnsesssssensesaned 2
19 * INSULATOR .....ooercveereterrnrreccntnisnsesessesssssnessssssnessssessssssneasasneessssseessnns 2
20 * INSULATOR .....coerveeicteerrrrercretinnnnessosaresssrnessesenesssssessesssnsrssnneesenssnesanes 2
21 * WASHER......cieccceeccvrrcreeesceresrerseeessenessesaneead eeeretereeaneeereaneeereneeran 4
22 * LOCK WASHER ..ottt ssesensee e e s sessannnae s s e sessmes 4
23 * NUT et e re e s e e r e s e e e ser e s e nee s sen e sasannsesssnnresan 4
24
25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) .......cccccvvrenenen. 1
26 26658-G01 BRUSHL..... ettt recrere s secere e seeesnte s e e sesssanenes s sessannnnesessessnnnns 4
27 26882-G01 BRUSH SPRING ..ot rcerrenccrernessessrene s s sessaense s sesssnsesesesnssannns 4
28 26883-G01 BRUSH CONNECTOR. ...ttt reeere s sesee s s e sesenmne e s e sanns 2
29
30 26884-G01 KEY eetteteeirirerecerinnseeeeeeseseseesesaransaenessesssassasassnsameansenenaeesesessasaessasssnsnsransranssanans 1

EZGOIEEN Service Parts Manual Page R-2




| STARTER / GENERATOR Gasoline Vehicle

]

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QrTy.
31 26885-G01 PULLEY ottt ittt e s esessasesasesat s e ne e e e e e nnannes 1
32 26886-G01 NUT/SCREW ASSEMBLY (INCLUDES ITEMS 33 - 37) .ccovevveeveercrecnennen 1
33 * NUT ettt s s 1
34 * LOCK WASHER ..ottt et s sae e e eeeee e 1
35 * SCREW. ...ttt ittt ettt sm et et s s ss s e sae e neneesnen 3
36 * SCREW ...ttt et enesan e ssn s e 4
37 * SCREW. ..ottt e e sae s se e nsaasnens 2
38 26887-G01 BRUSH 1 COVER ...ttt et eeesessneseeend 2
39 26888-G01 BRUSH 2 COVER ..ottt sere st eseee e se e e naeeend 3
40 26889-G01 BOLT AND WASHER ASSEMBLY (INCLUDES ITEMS 41, 42) .................. 2
41 * WASHER......cocortt it et e nes 2
42 * LOCK WASHER......covitititiiinntcininiies st cse e essenesnend 2
43 16896-G1 TERMINAL COVER ..ottt ese e snesareend 4

Page R-3 Service Parts Manual EZE0LENT



| Gasoline Vehicle

STARTER / GENERATOR

EZGOED Service Parts Manual Page R-4



| STEERING Gasoline Vehicle

1 - Includes ltems 2 - 10
2 - Includes ltems 3 - 10
12 - Includes ltems 13 - 25

39 - Iincludes ltems 40
45 - Includes Items 46 - 50

FRONT OF
VEHICLE

Page S-1 Service Parts Manual EZGOLEGEN



Gasoline Vehicle

STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 70314-GO1 STEERING BOX ASSEMBLY, COMPLETE (INCLUDES ITEMS 2 - 10) ........... 1

-2 70299-GO1 STEERING GEAR KIT (INCLUDES ITEMS 3 - 10)...ccccveiereereereereeeceens 1
3 * GEAR PINION. ... ettt rctrtre s st s sreesssesssesenesnessneond 1
4 * BALL BEARING ......ootiieiiiecireiitiesreereseeecesereesesessseves s sseesssssssseesennesed 1
5 * EXTERNAL RETAINING RING........ccccvvrierviiriiirccirerereeer s e s eeen e 1
6 * STEERING RACK ... icietrcrrernresstesseescserssssessteesasessbsensessenseennd 1
7 * RACK BALL END (WITH NUT) oo eeveeeereee oo 1
8 * NUT, 7716 = 20 ..oeeiriereereeeerciereiesecteeeeceeeene s e nee e enseneessbesessesesesan 1
9 * 90° GREASE FITTING ......otivriretictienereirrcreesseeeeesesssesssvessssesesesessssannd 2
10 * INTERNAL RETAINING RING ......ooveieeeeeieccerececneeesee e 1
1
12 70360-GO1 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 13 - 25) .....cccoeeverenvnnnns 1
13 14322-G3 STEERING SHAFT ... .o ririrrttretsentessrtesieesreesesees e s nesessssessesssssesesasessseens 1
14 70333-G01 STEERING COLUMN .....cotiiiiiinirieeiercsrecectresssseesseteesssstee e sneesessesessssenes 1
15 70226-GO01 COUPLING.......cooicieieireesceresreeessetesesttessssneeseteessssssesasssasessssesessnsessasnsessnnns 1
16 00550-G1 LOCK NUT, 1/4 = 20 cceeeeeeeireettrccieerieeeee e s sssreeeseressssas e s sssne e esemne s ee s nnes 2
17 70227-G01 BOLT, 1/4 - 20 X 7/8" LG c.eeeeeeeeeeeeercreeeeectreeeteeesetee e e ee e e e eeneseeeessnnes 2
18 00118-G2 SCREW, #6 - 18 X 1/4" LG ceccttrreeeeeeirseceeeeccieee e eee e s eeeeeas s sasenennsesnned 1
19 70223-G01 STEERING HOUSING GASKET .......c..cttietreecceeeerneeseseeeeecesereeeeeeessssseeenses 1
20 00876-G2 BOLT, 3/8 - 16 X 1 1/4" LG .eeeeieeeeeeecreeceeee e eeectee s e seeess e e e s 3
21 00878-G1 LOCK WASHER, 3/8".......ooeeerecrrerrnrerecrerersnnnesseennas reeeeerresesnereeereaaeraneneaas 3
22 70189-G01 INTERNAL RETAINING RING......c.ccccerrrirccnririninreciinsscnseessnsessevsneeesessenes 1
23 17161-G1 BUSHING/SEAL KIT (INCLUDES ITEMS 24, 25) ....ccccccvvurivceerereerecreecnennns 1
24 * STEERING COLUMN BUSHING........cccoiiririrerenienicnrenssceeeseenneeresaeees 1
25 * SHAFT SEAL ..ttt rererstessssress s reesessssessssasasesaseanannnees 1
26
27 70184-G01 IDLER....co i ceeeeeettteeeeeres st re e s are s sesereen e e e s s er s e se s s senesas s s ssnasasassennssnsnennens 1
28 70185-G01 FLANGED BEARING ........ccceeriiiereeeecereneirrerecsetessiniernesneessssereresneessssnsessssnnsessans 1
29 70216-G01 THRUST WASHER, 1 1/2" LD. ceooteecceeeecirtenseeeecenreveeresesessseeesesenesse s asa e 1
30 70195-GO1 THRUST WASHER, 7/8" ... cetiiereerereeeecnitinnetnieciiersesessesseasssssssessssssassssssesssnnns 1

(=4 =] = | TEXTRON| Service Parts Manual Page S-2




| STEERING Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QrTy.
31 00734-G6 LOCK NUT, 7/8 = 9 .ottt essense e sasene s e snessnesansnnens 1
32 00798-G8 COTTER PIN, 5/32 X 1 3/4" LG. .ottt nes e s san s e as 1
33
34 00470-G4 BOLT, 7/16 = 20 X 2 1/2" LG . cereceeerecrereereeeesee st eree e e e e et e e ssenasses e s e enanesanen 1
35 00734-G3 LOCK NUT, 7/16 = 20 weoreiiricnrirciienmreeresteseseteeeeeessteaeseee st e e e e s ssasssesssessassesans 1
36 00462-G7 BOLT, 7/16 - 14 X 7/8" LGi. .covuireiririisiriiiisiinrecrertrere et e st esteseeseeee e eessessansnassans 2
37 00566-G2 LOCK WASHER, 7/16"......ccoiiiiieititiisitcsinnineee e sesse e se s esnanaeas 2
38
39 18325-G1 STEERING WHEEL (INCLUDES ITEM 40) .....cccoceimerinrenerseereeeseeeeseesasseenens 1
40 * HUB COVER.......oiitiititinitinitie st se s seee e e e s se g e men e 1
4 14390-G2 LOCK NUT, 5/8 = 18 et rcrcteere et et e see et s ses st se e e e s esena e 1
42 27102-G01 CLIPBOARD......iiiiicrrtie sttt ets bt ses et saee saasnnennen 1
43 00999-G01 SCREW, #8 - 18 X 7/8" LGi....coicriirirircrinintentcttsent et cres e e s e e s 2
44
45 70074-GO1 TIE ROD ASSEMBLY (INCLUDES ITEMS 45 - 50) .....cocveeeirierrererceeeereseecnenanen 2
46 18434-G2 NUT, 9716 = 18ttt sesese s see e sen s sme e e ne s 2
47 10387-G2 COTTER PIN, 3/32 X 1" LGi..eierreirrereireeereenrrererescsreeseseessersssesesesanesenresaeas 2
48 50209-G1 SLOTTED NUT, 7/16 = 20 ...cuivniniiiiriinneiinsiiinsisnecisteicee e neresssesesssessaneas 2
49 50641-G1 RUBBER BOOT ...ttt iesstesesesesene e aressnesssesseenne 2
50 10389-G3 GREASE FITTING ...t e s e st s seee st eesese st s e e e e sm e meas 2
51
52 50209-G1 SLOTTED NUT, 7/16 = 20....coiinuiiiiiiminniinsinnieiiinieinerresnsceseatsecsesessesssesscnsssnenas 1
53 10387-G2 COTTER PIN, 3/32 X 1" LGi. .covtiniriinenineiiisieneiicerenerereeentesaeneseeessesenesseessenanes 3

Page S-3 Service Parts Manual (= c{m | TEXTRON|



Electric / Gasoline Vehicle STEERING

EZGEOMEEE Service Parts Manual Page S-4



TRUCK BED, MANUAL LIFT

S R R R R

Gasoline Vehicle

SR =

Page T-1 Service Parts Manual (=5 = = | TEXTRON|



Gasoline Vehicle TRUCK BED, MANUAL LIFT

EZGOEIT Service Parts Manual Page T-2



Bed Frame

Page T-3

Service Parts Manual

EZ GO LT



‘| Gasoline Vehicle

TRUCK BED, MANUAL LIFT

When ordering partts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71711-GO3 TRUCK BED ASSEMBLY (40") (MANUAL DUMP) (INCLUDES ITEMS
229,20 = 53).eueereeeereeresererses ettt e ese et st s et ene e et st st st e 1
2 71719-G01 BED FRAME (40") ...coiiieieeriecerreisnerisescestesssnasssessserasssssesssssessssssssnesessrens 1
3 71714-G01 SIDE PANEL (40", PASSENGER SIDE)......cccccvtiriecnenrtreereresereneeeeseseennas 1
4 71714-G02 SIDE PANEL (40", DRIVER SIDE) .......coiovivrircriernreeineeserensseessseeesseesrseennns 1
5 16705-G3 BOLT, 1/4-20 X B/4" LG .eerreerereteetteetverteeenesenesssessseesernassnesasssssssnsssssnnns 8
6 00915-G1 BONDED WASHER, 1/4" ...ttt ee e ae e 8
7 00559-G7 WASHER, 1/4" ...ttt et ee et s e e re e ste s e aae e s e e e snes e e nnnne s 8
8 14390-G4 LOCK NUT, 1/4-20.....cuciiereieecreeriereeinirtersseesraiesseseessessessessssssssssssesesseensesnnes 8
9 14601-G8 RIVET, 3/8" X 11/168" LGi. «.eee e crereeeecccee e stre e st et eee e s e s e 2
10
11 71711-G04 TRUCK BED ASSEMBLY (48") (MANUAL DUMP) (INCLUDES ITEMS
9, 12 = 5B rveeereveseeeeeeseesssesssesesssesesessseesesease st se s sese e eeet e seeeseseaseeseaseasenenaees 1
12 | 71719-G02 BED FRAME (48") ..o eeeeeeeeeeeereveeeeeseeseeosessesesseesssssssesesessseseessessesessess s 1
13 71742-G01 SIDE PANEL (48", PASSENGER SIDE).....cccoveeitinrrrercicterenresneseseessseens 1
14 71742-G02 SIDE PANEL (48", DRIVER SIDE) .....ccccireiteeiientinerrvenisereessseesesessenessnenes 1
15 16705-G3 BOLT, 1/4-20 X 3/4" LG. ..uverecreirirrerrereeereineesesaeseessiesssssnesraeesssssssssesssssssssssnes 10
16 00915-G1 BONDED WASHER, 1/4" ...t reerrereireieneeereniesessenesnisssssscseressssnsassssnnees 10
17 00559-G7 WASHER, /47 ...ttt es e ssen s e re s be s ve e s s st e e s e s s s as e e sees 10
18 14390-G4 LOCK NUT, 1/4-20.....ueeieceeeietireiiercetessseeeseseeeseseesescssesasssnessessesesesssessnsssnes 10
19
20 71717-G01 TUBE CAP (1" SQUARE) ... eeeeeeeeeeeeeeeerereeeseseseeees ettt eeeeeone 2
21 16705-G6 BOLT, 1/4-20 X 1 3/4" LG c.eturereeneeeercsrenstresasestsesssssisessssssssssssassssesssssssnns 4
22 00915-G1 BONDED WASHER, 1/4" .....ceteeetierteeeceeeeiere et e eectesesas e e s enneeees s seasesses 8
23 14390-G4 LOCK NUT, 1/4-20.....ccecercrcreirinrerernrecsereesaneescscnnsessresecsreesesssssesssssnesasssnsssssens 4
24
25 71712-GO1 POST (PASSENGER SIDE) ..ccccovveireeeecierrrieereeiierrereeesesseereseeessssnssasanseees 1
26 71712-G02 POST (DRIVER SIDE).....ucceeciiiiiiineiecsniennsieneecaniesesseneesasesesessessseessssssssssees 1
27 71718-G01 TUBE CAP (1 1/2" SQUARE) .....ctticiitieiretereerreeeeeerrsrceeesessneaeseseeaesssneees 2
28 13437-G8 BOLT, 3/8-16 X 2" LGi. .eecruverecrverrnrececneereseeresseesssssesesoreressnresssssenssssssessessrens 4
29 11027-G5 LOCK NUT, 3/8-16......ceiecreeircrerinrnrerserersnineeessieesssnesesesssessimmessssssssessssessssssees 4
EZGOREE Service Parts Manual Page T-4



| TRUCK BED, MANUAL LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30

31 16705-G3 - BOLT, 1/4-20 X 3/4" LG. ..oooeceeeeeecireeeeeeeecreeeesee s aeessseeeseseeevesseseesssneeen 4
32 00915-G1 BONDED WASHER, 1/4" ......otoeieieieeececectere e e teeeseseressee s ee s e e enmnees 4
33 00559-G7 WASHER, 1/4" ...ttt scec et ree e e s s e eeene e e sba e e e st eee e nee s ennmeneea 4
34 14390-G4 LOCK NUT, 1/4-20....cuuiiiiriiecctiecreeieieteeseeesseeresesaseesssessssssseesssneeessssessssssenes 4
35

36 71732-G01 TAILGATE ... tieteecir it e ree e ee e e s ste s e e e s aaeeesas e s e ssaaes s seeeesssenseensnnnesen 1
37 27666-G01 HINGE ...ttt ceeteerctes s sreeresate s s se e s s s sne s s senssasassesrssesessssenennsnnes 2
38 01002-G08 BOLT, 1/4-20 X 1" LG c.viireteeeeeiereeesereeecre e eeeeeseeesesae e e ssnme e ns e eeennnnes 4
39 00559-G7 WASHER, 1/4" ... eeeeeeeeecreeeecte e e e et s sseesessa e s e sres e ne e sesssnr e s sennnenens 4
40 14390-G4 LOCK NUT, 1/4-20.....cuiiiiiirietieceieieceeeeseeessreeeseseseseseeesassaseessnseeeessnseesennnnes 4
41 71748-GO1 TAILGATE KEEPER ......cooiirirrrerererrirreerceeeessseeessseterssneesssaseesssesnsesansssesses 1
42 16705-G3 BOLT, 1/4-20 X 3/4" LG ..cooeeeeeeeeceiee e ereee e reeeeease e e ests e e s ee s 1
43

44 28288-G01 BED LOCK (PASSENGER SIDE).......coccoceecirinnmieicriereeserreerreesescesssessanees 1
45 28288-G02 BED LOCK (DRIVER SIDE) ...ttt esrresrnescsenssseesesessnns 1
46 71763-GO01 VINYL TUBING .......eeeiriteiertrireireresriescterssseeeseseesassseessseassessssesessssessasssassnnes 2
47 00106-G6 SELF-TAPPING SCREW, #12-24 X 3/4" LG. .cccoovveeecririnicierecieerseceeereeaeens 2
48 00915-G1 BONDED WASHER, 1/4" ...t vt e sisesssensssesenesssanesssnssssessons 2
49

50 71794-GO1 LIFT HANDLE .......cciecieriiteecrreeeccie s rerercseeee s e e ssaneeea eerresreesserarararensrenrenaenes 1
51 00976-G08 SCREW, 5/16-18 X 1" LGi..ccirciereveeeriirrsneesseressiseseessenesssneessssssesessssessssnees 2
52 00559-G8 WASHER, 5/16".......eeeeeeeieiererneeeeeseeeninrenessessesssnessssenesanseesssseessssssessessnssssens 2
53 11098-G6 LOCK NUT, 5/16-18.....coiiieceeeercrceceescreseesereneresesssres e ssss e sessessessssnsanenens 2
54

55 70396-GO1 BED PIVOT ... tiieercirerirreceseerecsenesssreeseseeessssessessessessessesiessssssuassssssnsasssssesnssed 2
56 00764-G2 CARRIAGE BOLT, , 5/16 X 1" LG .uttieceeeieeiereceececereetesceeeeererseneneeesessneeneas 6
57 00559-G8 WASHER, 5/16" ....cciiiiiircrercceeinirerssceeeecrenessssesssssnessentesasssnessnsnsessassessenssneesasnees 6
58 11098-G6 LOCK NUT, 5/16-18 ...ceteiieeeeceeeeeeeeeeecee e et eses e resae e sesmses s ssesnssnsesssnneesssnnesasens 6
59 70291-G01 FLANGED BUSHING. ..ottt s eesesne e se s s e neeese e s sanssesasanas 4

Page T-5 Service Parts Manual EZGOLITEE




Gasoline Vehicle TRUCK BED, MANUAL LIFT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
60 21682-G1 CLEVIS PIN ...ttt e e es e s r s e n e r e s s ne s e e e e smaneane 2
61 121683-G1 COTTER PIN .ottt s e s 2
62
63 71692-G01 BED LATCH ..ottt ssae s sssa e s e eser e 1
64 00559-G7 WASHER, 1/4" ...ttt e e e s 4
65 14390-G4 LOCK NUT, 1/4-20 .....cereeirerertree e erecenneserseesereesene e s s senesesans e suesesmsaenene 4
66 71707-GO1 EXTENSION SPRING......ccciirrriiienntnnintietitirrercrien e setssstesessse s esersesseeneens 2
67
68 71766-GO01 CATCH BRACKET ..ottt st esnssss s ssassssessassenns 2
69 00414-G6 BOLT, 1/4-20 X 3/4" LG...ccoiriercimriiiensie ittt sssesessssssssssstesssssssssssssssssseans 4
70 00559-G7 WASHER, 1/4" .....oiviiiiitiiint e e s s 4
71 14390-G4 LOCK NUT, 1/4-20 ...ttt sssas s s s srane s sas s saessnanasns 4
72
73 71673-G01 PROP BRACKET ...ttt s sns s e sse s sasn s saessanesonns 1
74 71657-GO1 PROP BOD ...ttt sstessar s san st sssssesan s 1
75 00560-G1 WASHER, 3/8" ...ttt e e 1
76 15121-G1 WASHER, 3/8" (1 1/4" OD} ..covrirvtrriintininnnnesr s s s san s 2
77 10387-G3 COTTER PIN, 3/32 X 3/4" LGi..ccerviririnersinneiinniiini i ssscssness ssrssanssssssies 2
78
79 71795-G01 E-Z-GO DECAL (WHITE) ..ottt snsssiessenessessaesas 1
80 71200-G0O1 LOAD WARNING LABEL .......ccociniriiiiiiinicninnee ferere s 1
81 71771-GO1 TILT WARNING LABEL....cciiiiiiitiiitinrtirtr e 1
82
83 74033-G01 BED LINER, 40".......ooiiiiiiiiiinnes ittt ssns s ste s saesaaesasanenns 1
84 74036-G01 TAILGATE LINER ..ottt s baessanesnd 1
85 74033-G02 BED LINER, 48" ...ttt ssee sss e e ssaasens 1

=3~ ={ = | TEXTRON| Service Parts Manual Page T-6



Page T-7 Service Parts Manual EZGOLELEN



Gasoline Vehicle TRUCK BED, ELECTRIC LIFT

7 5 : SR G T
A s Sedtai s

(=2 ] = | TEXTRON| Service Parts Manual Page T-8



TRUCK BED, ELECTRIC LIFT Gasoline Vehicle

SECLEREO e SRR i e

@ e
Wj
5=

Page T-9 Service Parts Manual EZGOIENE




| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G Indicates consult Customer Service Department for additional information.

TRUCK BED, ELECTRIC LIFT

R

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 71711-Go1 TRUCK BED ASSEMBLY (40") (ELECTRIC DUMP) (INCLUDES ITEMS

229,20 - 48) et eese e eeeeeseeseeseeee e s eeseeseas e ee e e e e e e e e s s reeenns 1
2 71719-G01 BED FRAME (40") ..cteieeieeceteeeerectte s seeeecreeee e seessessssssseesnesssssssresssnssnes 1
3 71714-G01 SIDE PANEL (40", PASSENGER SIDE)......cccceevtritiieeeieeeceeeeceee e 1
4 71714-G02 SIDE PANEL (40", DRIVER SIDE) ....cecvuvieeeerieenereeieeeeeere et s e s seeseenee e 1
5 16705-G3 BOLT, 1/4-20 X 3/4" LG oot rerertrercstrveecess s s e se s s sabae e e e e s samonene 10
6 00915-G1 BONDED WASHER, 1/4" ...ttt et es s s sne e s sne e snsanes 10
7 00559-G7 WASHER, 1/4" ... ettt e e s ecnsn e s e s esase e s e e eesaseaessssesonnen 10
8 14390-G4 LOCK NUT, 1/4-20......ciiiieircirtieneieieieereceeeseeesseseeessssaessesen s e scnssessssssensssnnes 10
9 14601-G8 RIVET, 3/8" X 11/168" LG et ieccreeevecccnteressietvir s esss s eereees s s asasaes 2
10
11 71711-Go2 TRUCK BED ASSEMBLY (48") (ELECTRIC DUMP) (INCLUDES ITEMS

9, 12 = 48) ceverree e eeeseres e s st ee et ese e et eseeeeeeeeesese s et sareenn 1
12 | 71719-Go2 BED FRAME (48") cvvoreeeeneeveeeveseeesessesseseseesseesessesssssesessessssessssssesssesessene 1
13 71742-G01 SIDE PANEL (48", PASSENGER SIDE)....c.ctvietiieeieeeceeeeecree e eeennee 1
14 71742-G02 SIDE PANEL (48", DRIVER SIDE) ......cotiecteeeceeeeieeeesceesecceeeeeesenresesseresennes 1
15 16705-G3 BOLT, 1/4-20 X 3/4" LG .ot ecceeet e rveese s essareeessenessnnsanens 12
16 00915-G1 BONDED WASHER, 174" ... eeeecieeeieeeeete e eseeecsesseeesesnns e esssneen 12
17 00559-G7 WASHER, 1747ttt ettt e cter e s essssseer e cesssabesssessssssneneressessens 12
18 14390-G4 LOCK NUT, 1/4-20..... e ceeecereeteeecerreesteseeenesssreeseesesesese e e sesse s esesenesessnnnene 12
19
20 71717-GO1 TUBE CAP (1" SQUARE) ....cccoeeeeecereeeeeeeeceeereeeeens teeteeeertreeeeaaraannnraaas 2
21 16705-G6 BOLT, 1/4-20 X 1 3/4" LGi. c.oveeeeeeeeeeeeciereeccsiteeeeeecesreeeeese s s neeeeeses e s nnnnnes 4
22 00915-G1 BONDED WASHER, /4" ......eeeeeeeeeeeeceererteeeceee s steesecsaaesesseeees e e esemnees 8
23 14390-G4 LOCK NUT, 1/4-20....eeceeeeeeeeeeeecteeescreenee e s seceneesessesnneesssse e snnesssesennsnsmnesanan 4
24
25 71712-GO1 POST (PASSENGER SIDE) ......ioiiiicieteirccceetes st e e ssccvnaeee s e emnea e 1
26 | 71712-G02 POST (DRIVER SIDE)......ooueeemeeeeeemeeeoreseeseeosseseeseseseseesemsesessssesesesssesserene 1
27 71718-G01 TUBE CAP (1 1/2" SQUARE) ...ttt sneveee e e s s anes s 2
28 13437-G8 BOLT, 3/8-18 X 2" LGi. ...ueureireeiiriiieecirsisenieieeteeseeceessessssssssssssssvesassssesnserseesns 4
29 11027-G5 LOCK NUT, 3/8-16.....ueeeiircceeeiiieceeeercecrne s e s secnnese e s s aessasesesssessaesssecnssnsnnnns 4

EZGOLELEN Service Parts Manual Page T-10



| TRUCK BED, ELECT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30

31 16705-G3 BOLT, 1/4-20 X BIA" LG .cootereeieecrereeerseee e sree e eessnessrcensssse s s eee s e e seno 4
32 00915-G1 BONDED WASHER, 1/4" ......oeeeeeeevtieeeieieiesseetesstsest e st e eeeeae s sneeannes 4
33 00559-G7 WASHER, 1/4" ... ettt rrte e et ee e e st e s s seeeeseesesanesnanans 4
34 14390-G4 LOCK NUT, 1/4-20..... i eerecteeeeeeeeeeervereeesresse s e sstsssesesesaeneeeeesesenenamreasens 4
35

36 71732-G01 TAILGATE ottt reeste et et e s s enbesbe e st s s e be s sansee e mneenenn 1
37 27666-G01 HINGE ...ttt s s e st e e e eras e e e eebe s st e s s mne s e ree e e naesemenenan 2
38 01002-G08 BOLT, 1/4-20 X 1" LG 1oecerveirrierreieecreseeecreen e sessseaesseesesessesmesseneseneenemeesnan 4
39 00559-G7 WASHER, 1/4" ... et s s s sat s et s e 4
40 14390-G4 LOCK NUT, 1/4-20......coiecieeerteeceeiecievresereessescssnesssestesteesmesessseeeneesseeseees 4
41 71748-GO1 TAILGATE KEEPER .......oiititeiieccirciecreeste et e st s sovesenaneseneas 1
42 16705-G3 BOLT, 1/4-20 X 3/4" LGi. «.eeereeeeiireeeeceriesreec v rereestesteceeesssrsse st s e sameaen 1
43

44 28288-G01 BED LOCK (PASSENGER SIDE)........ccoieiiiieererereeseeeeeseesreesressassenens 1
45 28288-G02 BED LOCK (DRIVER SIDE) ....ccocoirtiriieniecirecirsnresesesreteeceesereeee s s 1
46 71763-GO01 VINYL TUBING .......ciiiececterrrirrtessetsseterrecseseseesseseanesrsssssnnessssessanesmne s 2
47 00106-G6 SELF-TAPPING SCREW, #12-24 X 3/4" LG ....covvvverriveieeiecseessvesiessesnes 2
48 00915-G1 BONDED WASHER, 1/4" ....oiiitietienirerieeeeseeeseesssee s e e ssseseese s s 2
49

50 70396-GO1 BED PIVOT ...ttt necrce s reresreeesss s ssee s s se s eerteereaeeneernesaeesseseraens 2
51 00764-G2 CARRIAGE BOLT, , 5/18 X 1" LG eticceeeerirectreceeeiresseresse s sesreeseesassesse s sene s 6
52 00559-G8 WASHER, 5/16" ..ot ioeeiceeiireeiiririresersreesneesat e essstsessreensnesess st e s aessaseseneeesanes 6
53 11098-G6 LOCK NUT, 5/168-18 ..coveireeiveieireerireereeieeerassses s esesseesssssssresserssesessssssssssessnnssns 6
54 70291-GO1 FLANGED BUSHING .........cccirtiieirtinetrcitisiersieesieesssessssssssessessesesnrsssssesssessnns 4
55 21682-G1 CLEVIS PIN ..o ceereceteecrteneseeeeertesrmreeseeeessteesessseesessesssssasesssmesesssssesssssessssnnesssnns 2
56 21683-G1 COTTER PIN ..eeeeectenctercrreeee s s eeereaee st resessas e e resesneessssrssesnsasssssssssnmeessens 2
57

58 71795-G01 E-Z-GO DECAL (WHITE) .ceeeiiotirreeceeeieessereceeeeseeesreseseessnsaeeeesse e e nnresssnnnessens 1
59 71200-GO1 LOAD WARNING LABEL ...ttt ere e eseecssnareresessssssbesseenses 1

Page T-11 Service Parts Manual (=>4 ={ = JTEXTRON]




| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

TRUCK BED, ELECTRIC LIFT

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

60

61

62 74165-G01 BRACKET ....eeeterteeteretectee st recee s rrnes e sseestessesstesseesssessssssesseessnessesnses sasseneenseesnnen 1
63 21320-G3 CIRCUIT BREAKER .......cooeetreecericeeceresirtestnees e esessvessesesseneseseesaesssbeeres s 1
64 00150-G4 SCREW, #10-24 X 1/27" LG .eceitricieie et rere st veeceeenesessseessnssss e s ssssssst s eenes 2
65 00565-G5 WASHER, H#10..... ettt sce e e reresene e e s s s s s sms e sae s e e e eeemensessessees 2
66 00526-G3 NUT, #1024 ...ttt ere e rres e srae s aes e e se s e e s e easeesssesnnssanesreosaesad 2
67 25976-G14 WIRE ...ttt ettt s s e e s e s sn e seeeanesasosbessnsbessanennd 1
68

69 27680-G01 TOGGLE SWITCH ...ttt rrer s s e s sanesreesreessneee 1
70 27447-G01 TOGGLE GUARD .....eeeieeeteetntnee st e cersrneensseestesasssaesassssessseessssssnsssesssssnsesed 1
71 10570-G9 RIVET, 1/8" X 11/32" LG. ....eeeeierirerrrrerieinecrineerressecesstesesseessssssssesasasssssssesnsssnns 2
72

73 27612-G02 ELECTRIC ACTUATOR ... tiieetiersereeesssessssesesessseessssesssesssssssssssssnsnssnrenns 1
74 27613-G01 SPACER ...ttt et e s s s e e e s s et e e stne s sanen st ens 2
75 14443-G10 CLEVIS PIN, 172" X 3% LGi..coeteereeeeeeeteecreecresstessseeessenssvesstesesesessssesssasssssssssenes 1
76 25233-G1 COTTER PIN .ttt cnesntssn e sssesssserssee s sseseresessesesstan sassenaseses 2
77 14443-G11 CLEVIS PIN, 1/2" X1 7/8" LGi..cuetrteeeesreeteeeerersresstesecsseeeneesssssessesessnssnssssssnes 1
78

79 74163-G01 HARNESS ...ttt e ssnn s sessste s st re e e e rne s s s avaseessesssssensenen 1
80 17618-G1 NYLON CLAMP ...t cereereeisntsssttsatessesssssssssassnsisssssssseerssssesensssnnesansenns 8
81

82 74033-GO1 BED LINER, 40" ... ettt tsre s eertes st essessraesssesesnressesssssessesses 1
83 74036-G01 TAILGATE LINER.....cooiitiiiretei et seeeeesete e st e e e sarseseesessae s se e eeand 1
84 74033-G02 BED LINER, 48" ..o eoctiiirreecsereeeirerneeeretresireessaeesssssae s sesessnenessssaessssnnsesans 1

EZGOME Service Parts Manual Page T-12




Gasoline Vehicle

Page T-13 Service Parts Manual EzZGOETE



Gasoline Vehicle

TRUCK BED, FLAT & CARGO

R

Bed Frame

=] | = | TEXTRON| Service Parts Manual Page T-14



| TRUCK BED, FLAT & CARGO

Gasoline Vehicle

SRR

(O

Page T-15

Service Parts Manual

EZGDIEITE



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 TA719-GOT | BED (40") coorereeeeeeeeereeeereeeeeeeeeseeseeeeeeeeseesesssessseseesessseseasssssesssssesssseesssesssssesoens 1
2 71719-G02 BED (48") e eeeieieie et e creerste e ee et s st e s be e s sr e s s nbe et eeneneseannesan 1
3
4 71772-G01 CORNER TUBE ... ittt s s e s emese s sta s seenesememnaeeen 2
5 00762-G8 SCREW, 5/16 - 18 X 27 LG .neeeeeeeereeeeteeete e e e reeer et s senenesneeen 4
6 00559-G8 WASHER. 5/16" .ttt ceetn s s s eee e s sae s s s sreaessssseaens 4
7 00550-G3 NUT, 5/16 = 18 ..ottt te et ee e e re e et e s s e cessseassssnnessssnnsaesane 4
8
9 71718-G01 TUBE CAP ...ttt sttt e s et e e e s st e et e sssbe e sssses s ssnemesessnassssasanes 2
10 71717-GO1 TUBE CAP ...ttt et v eeve e s cs et ee s essssste e e s s e nne s e s sss b sbbesanesseeenmeen 2
1
12 70396-G01 BED PIVOT ..ttt crete e es e e s es e te s er s e ee s e e s sase e snt e s asanessnssnenerans 2
13 00764-G2 CARRIAGE BOLT, , 5/16 X 1" LG cteeeeeeecereeeeeereeeecseee et eee e csssenesssseneesans 6
14 00559-G8 WASHER, 5/18" ...ttt sttt e sete et ee e e e ss e e s sae e s sen e e s ne s s snees 6
15 11098-G6 LOCK NUT, 5/16-18................... ......................................................................... 6
16 70291-G01 FLANGED BUSHING .....coiiiciirceeeeccee st eetee s et e ee e ee e sess e seeesssnsneesnnns 4
17 21682-G1 CLEVIS PIN .oeeeeieeteeeerrreercer e teeesaeee s seesssss e e e s ee e snre s aressssssessssssessssnmsssanes 2
18 21683-G1 COTTER PIN ..ottt s tres s ee et eessasa e s e ee s nre s ssnaesssnneessnnnn 2
19
20 71692-G01 BED LATCH ...ttt ettt e s sieeecar s s sseaesess s essssasessbeee s men s sasane e senneessnsen 1
21 00559-G7 WASHER, 1/4" ...ttt e e eererereseeeeseasresarensassrnne 4
22 14390-G4 LOCK NUT, 1/4-20 ...coeeeeeeeeeeeeecetteeeitee et et e s ee et eeenn s eesssansssssnnesssnneeesnnen 4
23 71707-GO1 EXTENSION SPRING........c.ccireiieceirrecirecreerreeeeceesssssessssseeeesssssessssmsesessneessenen 2
24
25 71766-G01 CATCH BRACKET ...ttt rereneesseeeee s s s ssneeese s s e snassaeses s smns e eassseeesmmsennas 2
26 00414-G6 BOLT, 1/4-20 X 3/4" LGi...ueeiieeeiiiieecciteteeee st reteeeeccnesesee s e renasasesessrnnransassessssaseesns 4
27 00559-G7 WASHER, 1/4" ... ettt e srteerree e st ese e eeseseseseasaee s esssessssnsasennes 4
28 14390-G4 LOCK NUT, 1/4-20 ..o eeeeiieireetiteeeeecee st tesesssrer e rees s e esesesesssssnnsasssese s nnsunsans 4
29
30 71673-G01 PROP BRACKET ...cuutttiiiiieiiciineretetteeeresessesssnesssersesessssesessassassssassssssssenssssssssars 1

(> =] = | TEXTRON| Service Parts Manual Page T-16




o

| TRUCK BED

FLAT & CARGO

= 5 i =

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
31 71657-GOA1 PROP ROD ... ctrertrneerctieireeesieeseseesestessssesessessnssssssassesssenesssstasssmessaanenns 1
32 00560-G1 WASHER, B/8" ... ettt ae st be st es e sear e s e e s ns e sae s naes 1
33 15121-G1 WASHER, 3/8" (1 1/4" OD) ...ceirieeiitieiteerieercseereerssseestessseesssnessses e s sesnesaneassanes 2
34 10387-G3 COTTER PIN, 3/32 X /4" LGi..ceeteeeserreeereecieeeeinenreesse s ess s e ssas s s eenee 2
35
36 71777-GO1 WARNING DECAL ......coioiiieeieeiieenieesieteereesenerestesetseesseeeme e sesessse s sasessesaseseesbons 1
37 71200-GO1 LOAD WARNING LABEL .......coovtirieiieceeeerereerees e ssvteeseeeere st s e sseeeessaeeseenenns 1
38
39 74157-G01 SIDE RAIL SUPPORT ..ottt receevse st st e s st s e sea s s eneesmneen 4
40 74161-GO1 BACK RAIL SUPPORT .....oecveiireirircnerrtesrereeeiseseesstscssesessresssresssesssssesssmssessesnns 2
41 16705-G3 SCREW, 1/4-20 X 3/4" LGi. ....otiecereeeeeereeseeseeesseessteesseeeseessseesssss s s e s senssenaas 12
42 00559-G7 WASHER, 1/4" ...ttt ette et e et ee e e es s e s s es s e snnessneessssnen 12
43 14390-G4 NUT, 174720 ... coririreeeeceeteitrireicrctieseseeeseseeesas e eessseesessseees s esssnnanesssnseessessessasens 12
44
45 74167-G01 SIDE CARGO RACK (40"} (PASSENGER SIDE)........cceorvvereeerreeinreeereeirerennene 1
46 74167-G02 SIDE CARGO RACK (40") (DRIVER SIDE).....ccceovtvrieerrrrcrerrceeriesesesseesssnsesenes 1
47 74168-G0O1 SIDE CARGO RACK (48") (PASSENGER SIDE).....ccceecmvvieccreereereeeeesnereesene 1
48 74168-G02 SIDE CARGO RACK (48") (DRIVER SIDE)....cceevicirreveeercteecererevscsneecemeeeee e 1
49 74079-GO1 TAILGATE RETAINER BRACKET .....eeiieiierecceierccreeeeceeessseeeecsseeeennnessessneeenans 2
50 00666-G6 SCREW, #10 X 3/4" LGi..urereeeeeeeceeeeeercteeete s ctteesesseeee e enesre e seven s ssssnnessn 8
51 74162-G03 REAR CARGO RACK .......cccieiiriineeccrenireeneerestesssressesesesiossesssesesssesssessesnsessnsenns 1

Page T-17 Service Parts Manual EZEOMEUE




Gasoline Vehicle TRUCK BED, FLAT & CARGO

EZ GOSN Service Parts Manual Page T-18



Gasoline Vehicle

- Includes ltems 3 - 10

2 -
3-
5 -
14 -

Includes ltems 3 - 10
Includes Item 4

Includes ltems 6 - 10
Includes ltems 15, 16

FRONT OF VEHICLE

Page U-1

Service Parts Manual

EZE0OLNZWET



Gasoline Vehicle WHEEL BRAKE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 27942-G01 DRIVER SIDE BRAKE ASSEMBLY (INCLUDES ITEMS 3 - 10) .....cccevcveceeenenee 1
2 27942-G02 PASSENGER SIDE BRAKE ASSEMBLY (INCLUDES ITEMS 3 - 10).............. 1
3 27945-G01 BRAKE SHOE KIT (INCLUDES ITEM 4)......cocvniiirinecreneeneecenenreeneneenes 2
4 * BRAKE SHOE ...ttt ceene st sae st aaeas 2
5 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 6 - 10) ...ccccoceeeieceerrrrerecercennee 2
6 * UPPER SPRING ...ttt seeae et 1
7 * LOWER SPRING .......ccoetiiiiiiiriniiicere et eseeee st snas s e s sseeseeneas 1
8 * PIN ittt st et et s e e re e 2
9 * CUP AND SPRING......ccoiiiiitininiintecserine et sas e senesaeeens 2
10 * ADJUSTER SPRING ......coeiiiriiiiiiecrreccreeresesesssesseeeesneeneesseenens 1
1" 17083-G2 BOLT, 5/16 = 24 X 1" LG cecuvrrireiiiniintinrcnniniiicntc et st ssesre st s e s sesssnene 8
12 15126-G1 LOCK NUT, 5/16 = 24 ...ttt neseesse s e s s e s s asnens 8
13 21809-G1 INNER BRAKE DRUM WASHER .........cooiiiiiitinniinicceireresees e seessenceenae 2
14 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 15 - 16)...cccccevceriircereeracceenns 2
15 * BRAKE DRUM.......oiiiiiittectrnrccreisce st st sse e cses e senensnenes 1
16 19862-G1 LUG BOLT ..ttt sttt st s smesscsscsesnessoesseeseeesmensnes 4
17 24939-G2 SPINDLE CAP ADAPTER......c.ooiviiiiiiiiieiri it e ese e 2
18 21830-G1 OUTER BRAKE DRUM WASHER .........ccvvintinitiinieiiisiccncrenenee e sneeseesesneene 2
19 00518-G8 SLOTTED NUT, 3/4 = 16 .ooiiiiiiiiiniiiiiiineir et sesesnes e st re st s e e 2
20 10387-G1 COTTER PIN ..ttt et csere e ssesssees e sat e s s e s e seneseeesanesnes 2
21
22 12091-G1 SPINDLE CAP ...ttt sttt ree s e se s e sanssessnane 2
23
24 72036-GO1 PASSENGER SIDE BRAKE CABLE BRACKET.........ccocovriinininniinneneneeenenne 1
25 72036-G02 DRIVER SIDE BRAKE CABLE BRACKET .......ccooioiiiieircrennntiecesneesaenaeene 1

EZGOmLEIE Service Parts Manual Page U-2



| WHEELS AND TIBES Gasoline Vehicle

1 - Includes ltems 2, 13, 14

4 - Includes ltems 5, 13, 14

7 - Includes Items 8, 13, 14
10 - Includes ltems 11, 14, 15

- 0N

Page V-1 Service Parts Manual EZGODIEDE



Gasoline Vehicle

WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 27772-G03 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, TURF SAVER

(INCLUDES ITEMS 2, 13, 14)...uiicieeceeciireirrcerrereeseseneesestessssessesessssessssessssesns AR
2 27772-G07 18 X 8.5 - 8 CARLISLE TIRE, TURF SAVER .....cccociirrcrecteecrrecteeecreenaane AR
3
4 27772-G01 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, LINKS

(INCLUDES ITEMS 5, 13, 14)..uiiiteeeceeeirieerrteesteeecere s s vee e en e s s s AR
5 27772-G05 18 X 8.5-8 CARLISLE TIRE, LINKS .....oorrrieeeeeeeeeeee e e AR
6
7 27775-G01 18.5 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, USA TRAIL

(INCLUDES ITEMS 7, 13, 14) .ot iveivtiretineeiseesetenersereessseesssessssssessssessesessssssned AR
8 27775-G02 18.5 X8.5-8 CARLISLE TIRE, USATRAIL ......ovrreeeeeeeeeeeeeeeeeee, AR
9
10 27784-G01 5.70 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, USA TRAIL

(INCLUDES ITEMS 11, 14, 15) ..iccciiiiiiieireriecereeirerrreesseessseasesessssssessasssssssssnenes AR
11 27784-G03 5.70 - 8 CARLISLE TIRE, USATRAIL....cccereeirrecieeeceeeceere e st e ee s AR
12
13 15169-G1 WHEEL RIM, 4 LUG, STANDARD ..ot erereeeter e scsme e s e s AR
14 11657-G1 VALVE STEM ... eeecrreeenretssereseeesssressnessneesssnesssseessessssssnssessnssensssens AR
15 33678-G01 WHEEL RIM, 4 LUG......ccrcerccririnieercveeeesinnessseesessseessssnesr s seessessssessassnesssssessesssens AR

(=4 | = | TEXTRON| Service Parts Manual Page V-2



| WHEELS AND TIRES Gasoline Vehicle

Page V-3 Service Parts Manual (=5 =] m | TEXTRON|



SPECIAL TOOLS LISTING

EZGOEIEE Service Parts Manual Appendix - A



SPECIAL TOOLS

SPECIALTOOLS Part No.
PULLER, DRIVE CLUTCH w...ceoeeeeeceeeeee e eses e eeseseeseeseesesessss e sesess s seseesseessmsesssssssssssesses s s ssessenes 19779-G2
PULLER, FLYWHEEL ... oveeetteevesetaes oo ereesreseeesesesesesesesesesecssesese s sesssseessssseeesssasesesssesssssssssessssaseees 27111-G01
CAM PULLEY TOOL..c.ceecereeeeeeeeeseeeeeeeseeseeeeseessesetessessesaseseseesseessseseseesseessssssssssesssesssssssssesssesesssanes 27851-G01
CURRENT INDICATOR ....covvmiiverimneseasceesessesecaeseseesesssesssmessseseeses s seeseses s setssesessesseesensessessesssseseseseos 16489-G2
MULTI-METER, DIGITAL ..ccovveenivensieeneesieeesesessesesessesesesesesessesesseseassesesssersssessssesssmsssessesssessessssssseseeses 27481-G01
CRIMPING TOOL ..oouceuiieescmeceeesesesessssessssesessesesoeesemesesesessssssssesesessssseseesssessesesessesecesesseseesssesssssssseees 27765-G01
SLIDE HAMMER

(AXLE/HUB REMOVAL) «...eoceeeeeceeeeaeeeeeeeeeesesesseseesasesssesesesesesessessss s ssesesesssees e sessessssessasessssesseesenseens 15947-G1

SLIDE HAMMER

(AXLE REMOVAL ONLY ..o vveereeeseresseeseeresessseesesesesesessssessssesesesseesseesessasssssssesssssssssssesseessesessesses s 18753-G1

TACHOMETER ..o eeeeeeseeeeereeesseseeeeesesesesasssesesesessaseseseseseesseesasesessesetessseseeessensesssssesssaseessssesesesenesos 72526-GO1
FEELER GAUGE .....coeeeeeceeeeeeeeeeeeeeeeseesseesesesesseseseseeseseses e essseeeseessaeensssesesesseesseeesseesmssessssasesesseseens 72525-GO1
COMPRESSION TESTER .....coeeemeeieeeeeeeeemeseerseseseesssesseseeseseesnessssessssesessesessesesesssssessesssesessssessessssees 72524-G01

BGALLONS ...ttt sttt e b e e e et e e e s e nn e e e enteneennnean 25730-G03
12 QUART CASE ...ttt s e s b sas e sb e s et s s st s e e st e e et e st et et e s e e reraneesansnsensses 25730-G04
55 GALLON DRUM....cutiitiitiiniin ittt sttt ees e st ee st s et s e e st s ne s ssnassneassanenanes 25730-G05
PAINT

.6 OUNCE BRUSH ON PAINT - HUNTER GREEN...........c.ccviiicirrrrecreenteerenee et 28002-G04

Appendix - A Service Parts Manual EZGOLETE



__ACCESSORIES

ACCESSORIES LISTING

EZGOIEE Service Parts Manual Appendix - B



ACCESSORIES

ACCESSORIES LISTING KIT NO.

HUB CAP - 8" CHROME..........ccocorriereceereieeceeeee e 14913-G™ ..oorrererreerneeens See Kit Instruction Sheet 28244
HUB CAP - 6" CHROME.........cccocveriuerieeretecneeneninceenas 16042-G** ..oooveeveerceeeeeeenee, See Kit Instruction Sheet 28244
HUB CAP - GOLD SPOKE.......cccocvvvrireerierccneersinesaneans 19241-G™ ...ovvveereieereeeerenns See Kit Instruction Sheet 28244
HUB CAP - SILVER SPOKE..........oooeieeeeeeeeeerceeene 19241-G™ ...covvvrvreerereernrenne See Kit Instruction Sheet 28244
RAMP KIT ..ot ceesvieesisee st sssesssesssesssesssnesaeennns 28334-G01 .ceeevvrrecerrrrnen, See Kit Instruction Sheet 28335
ELECTRIC DUMP KIT .....ooieverrereieeccrceeeseerceeeceeenns 74164-G02....coeeeeererrreennen, See Kit Instruction Sheet 74166
WINDSHIELD KIT (2 BEND, CLEAR) ......cccccecueeuen.e. 75041-G08.....oveveeerrereernen. See Kit Instruction Sheet 75043
WINDSHIELD KIT (2 BEND, TINTED).....ccccvvcnrerrernnn. 75041-G04 ..., See Kit Instruction Sheet 75043
WINDSHIELD KIT (4 BEND, CLEAR) .....cccccvvvverrenenen. 75041-GO5.....ccvvvrreerrcrirenenas See Kit Instruction Sheet 75043
WINDSHIELD KIT (4 BEND, TINTED).....c.ccccevvvevueenen. 75041-GO06......covvvververrenrenns See Kit Instruction Sheet 75043
LIGHT AND TURN SIGNAL ....ccccoeeerimienincrrrncrceesennens 75107-G02.....covereveveerrrennen. See section ‘N’

ASH TRAY KIT ..ot eecrrereeerenneeresseseeeeesessseees 75109-GO2.......ccocevevveeeennn See Kit Instruction Sheet 75110
HOUR METER ...t secere e senee e 75114-GO2 ..o See Kit Instruction Sheet 75119
REAR VIEW MIRROR KiT.....ccoociiiircemeenecceeeeenraeeenn 19528-G2...ceevvecnenrreenenen, See Kit Instruction Sheet 75162
BALL HITCH KT ....uvteeieeiireinreeesirenssnesnessersssneesenssnesnns 75326-G02....coeeueeeiereernnnnn See Kit Instruction Sheet 75328
CLEVIS HITCH KIT...c.coiiiieeerrrerecerrreerecrrrreeeeennnrenens 75327-GO2....cccevevreeerennnnn See Kit Instruction Sheet 75329
LIGHT BAR KIT WITH FLOOD LIGHT ......ccoccvveivenneee 75354-G01 ...uoveeereerreenene See Kit Instruction Sheet 75348
LIGHT BAR KIT WITH BEACON .......ccccceverrvirrceeriennns 75354-GO2......coeecveeeeeeennns See Kit Instruction Sheet 75348
LIGHT BAR KIT WITH FLOOD/BEACON........ccccovurrue 75354-GO08.....corereercreenee See Kit Instruction Sheet 75348
SUN TOP KIT...ciriee et eeecrrres s eeee e s e naas 75350-GO01 ..cccvvvrnrerrinenennns See Kit Instruction Sheet 75351
FRONT BUMPER KIT......ooveierereercerreer e seereveeees 74041-G02....covevvvverercerrnen. See Kit Instruction Sheet 75355
WEATHER ENCLOSURE ...t 75367-GO01 ..ceeeeieeeeeeeen, See Kit Instruction Sheet 75368
SPARK ARRESTOR KT .....coivieireeineirinereeesiessereneeens 25747-G01

Appendix - B Service Parts Manual EZGOLTuE



__ACCESSORIES

ACCESSORIES ILLUSTRATED

EZGOLIEELRE Service Parts Manual Appendix - C



~ ACCESSORIES

Notes:

Appendix - C Service Parts Manual (=2 =] = | TEXTRON|



§68G-1p2-008-1 ‘6692-€160€ VO

&

V1SNONY ‘98¢ XOF 'O'd "ONI ‘NOYLXAL 40 NOISIAIQ 09-Z-3

'S1HVd LINJW3OV1d3Y

40 HNIHIQHO FHL FLVLITIOVH O1 INIWND0A SIHL NIV13d
*S1S17 SLHVd ANV S3LON HOA (S)aDvd HDNIMOT1IO04 338

*11 NIHLIM d3SOTQNT 431137 IHL

OL HNIANOdSIHHOO JLON V OL SHI4IY [ > TOGNAS IHL

. vve8¢ ‘ON 3VAAIY ] $6/20/20 LA DIHO =
+40 L 0d ONIMVHQ v A9 A3H 190 Ag NHA VN O92Z3
- A3H NOILVTIVLSNI H3AO0D T33HM a3

13S dvO4nH IM0dS HaAS €9-11261 14 8

dvOdanH IM0dS HIAAS 1O-1e6 |t I L

138 dvO4dNnH IN0dS a109 vO-1vc6l 14 9

dv24dnH IM04S d109D cH-Lvc6l X S

138 dvO0dNH INOYHD .9 ¢9H-cv09l 14 14

dvo4nH 3INOYHD .9 19-¢¥091 I €

13S dvOoanH INOYHD .8 co-glebl 14 4

dvOodgnH ANOHHD .8 19-€levi I X
NOILJIHOS3d ‘ON lyvd ALD | WALl

dvOodnH IWOHHD .8

dvOdnNH IHN0LS HIATIS / 10D

dvOdNnH JWOHHO .9







§G85-112-008-1 ‘88€0-€060€ 'VOVLSNONY ‘88€ XOd "O'd "ONI ‘NOH.LX3L 4O NOISIAIQ 0D-Z-3

'S1HVd LNIWIOV1d3Y
prv— 40 DNIHIAQHO FHL 3LVLITIOVH OL INIWNDOA SIHL NIV.LIH

40 | 'od < <mu v el o ot | CENMSEMCE)ZS) | "SLSITS1HYd ANV SILON HO4 (S)39vd DNIMOTIO4 338
ONIM A8 139 *1I NIHLIM Q3SOTON3 431131 3HL

- A3Y (039 3aIM .8Y) LM Q71314 dINVH MONHL 37y, | OL ONIGNOSIHHOO 10N V OL St33H [>108MWAS FHL

dWVvH HLIM S3LVIN 34IS

/DW.DJM?-ZOZ

 I— D
=

3dIsS d1am

M3IA dOL
A19IW3SSY LOAId

aqais 1431 s

a11v13a

3diS 1HOIH




GS8S-1¥2-008-| ‘88E0-E060€ 'VO'V.LSNONV ‘88€ XOF "O'd “"ONI ‘NOHLX3L 40 NOISIAIQ 0D-Z-3 ‘S1HVd INJWNIOVYId3H

e 40 DNIHIQYO FHL FLYLITIOVL OL INFWNOO0A SIHL NIV.L3H

¥ 402 '0d onl >><mm_ "4 W ey SN | CEITEEMCIEIZZS) | 'SLSI1 SLHYd NV SILON HO4 (S)39vd ONIMOTIOL 33S
A8 AgNea ‘11 NIHLIM G3SOT9NS HIL131 3HL

- A3d (a3g 3aIM .8Y) L) A131d dWVH ONYL 37y [OL ONIGNOISIHHOO 3LON V OL Su3AaH [>T108WAS 3HL

aivi3a
G 02
(a3qaaN ! \
SV SH3IOVJS) 9 %@@
S\

dvOdN3




G585-12-008-1 '88€0-€060€ "VO'VLSNONY ‘88€ XOF "O'd “ONI ‘NOHLX3IL 40 NOISIAIQ 0D-Z-3

‘S1HVd LNJWIOV1d3H

¥ 40 € 'Od

GEEBC ON
ONIMVYHA

v

3ivQ A3d
A A3H

G6/10/60
30T

3Lva OHO
A€ NHQ

40 DNIHIQHO FHL FLVLIIOVH OL INIWND0A SIHL NIV.L3H
CEEeN0e)==S) |  'sLSI1SLHVd NV STLON HO4 (S)39vd DNIMOT104 338
"1l NIHLIM @3SOTONT Y3113 IHL

- A3d

(a3g 3aim .8v) 1D @131d dINVH MONHL 3y | OL DNIGNOdSIHHOD J1ON V OL SHI43H [>>108WAS THL

'syooy ayebjie) yum uontsod (palols) Wbudn u piey st dwey g

AK1gN3SSY a3giyondl
Jo g deys ul aanpaoold Buisn paq yoniy auy Jo apis Wbu syy 0} yoddns junow pue
dwes saddn ay} jo yeus joad b ojuo (91 way) voddns opis 1ebusssed aoeld 2

‘abed sy UO uoReNSN|i Ul UMOYS
se (G wa}) poddns apis Jaaup sy} ojul dwel Jjaddn ay) jo yeys joaid Ys| yesu) °|

ATgN3SSY VNI "3

. -obed jsi1} uo uonensnyl
ur UMOUS Se (1g pue ‘p| ‘gl sway) asempley yum dwel Jaddn o} dwes semo|
aInoas pue sjexoelq joAald Jo JoIs yoeo opisul (g1 wall) 1eoeds jonid suo aoe|d ‘2

‘splemino Buioe; s| duiel yoes Jo (ysaw yum epis) soepns doy sy uleped axep ‘|

A1gINISSY dINVH HIMOT Ol H3ddN 'd

‘Joald sy pue dwel ay) ussmiaq peppe aq isnw (g way) leysem e Jdeoxs jond
9| 8y} se ainpaooid awes sy} Buisn payunow aq 0} si (1 way) oad Wb eyl g

(01 pue 6 ‘L way) srempirey
yum Ajaanoas uajse) pue sajoy Bununow ubipy (2 way) dwes Jamoj ayy Jo apis
ey} ysutebe ysny (g way) jond Yo jo (v |releq 89s) apls gIGTIM-NON @2%8|d |

A189IN3SSY dWVH HIMOT D

‘Alquissse [euiy Je pappe aq jim 1sod sysoddo sy 1o} jexoeiq Bununow eyl g

‘g pele@ Ul umoys se deb |11 01 1sod pue 19)0eIq Ussmlaq
papasu oq Aew sieoeds eix3 ‘isod 1auloo 0} (§ wey) 1exoelq ainoas ‘(1 pue
‘¥1 ‘Oz swal) arempirey Buisn *g |reteg 89S (01 pue 6 ‘g swell) srempley Yim
Buunoass paq xonk sy} jo apis sy} o} (§ wal) Hoddns duwres epis S JoAUp YoeRY 2

"M108 peay ssni) jaued Jemof el pue
$}|0q OPISINO J1oMO| SAOWBY "Pag 3oni} 8y} uo sisod 1auiod ya| pue bu 8)edo |

ATgINISSY a3axondl g

-asn ainny sjgissod 10} sped e uelsy ‘¢

‘peq 3on.} 0} payorle syooy
pue sujeyo eAesaT ‘arempley pejejal pue ‘sebuiy ys| pue Jybu ‘ejehijie) anowey g

‘oxelq buppied sbebug °|
ALVOTIVLONILSIX3 SAONTYH 'V

"ONI@33004dd 340438 SNOILONYLSNI 11V av3d
109-vEESZ "ON LHVd 1S3N03Y ‘LM 31314 3HILNT SIHL H3QHO OL ‘310N




§985-1¥2-008-| ‘88E0-E060€ "VO'V.LSNONY ‘88E X0O8 "O'd “"ONI ‘NOHLX3L 40 NOISIAIQ 09-Z-3

SEE8C  'ON \"4

v40v7od ONIMYHA

31vA A3d
A9 A3

§6/10/60
ElolSNy

31va OIHO
A9 NHG

NOULXIL|wm [ o]

- A3H

(a3g aam .sp) LM a13id dNYH XONYL

ILIL

‘S1HVd ININIOV1d3H

40 DNIHIQAHO FHL 31V1TI0Vvd OL INJWNOO0A SIHL NIV.L3H
"S1SIT S1HVd ANV SLON HO4 (S)39vd HNIMOT104 33S

‘LI NIHLIM @3SOTON3 431137 3HL

Ol YNIONOdS3IHHOD 310N V Ol SH343H v.._Oms;w 3HL

91-8/€ Y001 LNN S9-8601} 14 e

'O /€ 2 X 91-8/€ 1709 99-8¢¥00 4 0c

6l

8l

L1

3dIS HIDNISSVd dNVH ‘LHOddNS L0O-1eE8e 1 91

Sl

8/€ ‘HAHSVYM 19-¢9500 Ol 14

D7 ¢ X 91-8/£ 11049 89-/¢¥00 c el

1OAId ‘H30VdS 19-G/¢0¢ [4 cl

H

81-91/5 Y001 'LNN 99-8601L1 9 ol
LHOIT ‘'91/S ‘YIHSYM 89-65500 8 6
AAVIH ‘91L/S ‘HIHSYM 29-69500 14 8
"O1/€ L X 81-94/S ‘11049 99-1/.200 14 L
'O7 1 X 81-91/G 17109 85-8€¥00 4 9
3dIS S.HIAAIHA dVY 1HOddNS ¢09-1EE8¢e L S
H3ddN dNvy 19-¥920¢ _. 14
34IS S.H3AAIHA ‘LOAId ¢9-¢Sele 3 €
H3IMO1 dvH ¢9-/Sc0e 8 c
3AIS HADNIASSYd 'LOAId 1D-¢52c0¢ _. I

NOILdIHOS3a ‘ON 14vd AlD | 3Ll

et
INN %007 91-8/€ 190.dg JoAld
L2 Woy 14 2] 2l way
A te)
Moa108 B v/ 2 X 91-8/¢
9A1D 02 wey|
INND0OT 8L-9L/G
0l way 7
£\ \
(O
N’ z ‘Ao
me10g ‘B g X 91-9/¢
S wey|
g >~o 4 4
laysem b 91/5
6 way| ' .
¥ AD
maI0s ‘67 /€ | X 81-91/S
L way
T )
¥ Ao HHRHRRRR R {
Joysep AnesH 91/g
g way| .
mo10g ‘67 | X 81-91L/G
g wey

©)

(N

44444444444

3ZIS TVNLOV NMOHS 3HVMAHVYH




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO. 74164-G02

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST

Flat Screwdriver..........ccocuu....
Wrench, 7/16" ......cooeveiviiiiinnne
Wrench, 3/8" .......ccoeeevirmerennes
Rivet GUN ....cceeieeeecinieecenen.

A WARNING A

QTY. REQUIRED TOOL LIST QTY. REQUIRED
................................... 1 Phillips Screwdriver..........cvvcovcviviieeeereeceeeerenens 1
................................... 1 Open End Wrench, Insulated, 1/2"...............cc.c...... 1
................................... 1 WIENCH, 1/4" oo eeeeeeeeeeeeeseeeeeseeeens
................................... 1 £5] o] o o - o OO URUURRTUROUP |
................................... 1

BEFORE INSTALLING THE ELECTRIC DUMP KIT, THE FOLLOWING STEPS MUST BE

TAKEN:

Place vehicle on level floor and engage the parking brake.

2. Raise and secure seat.

3.  Using an insulated wrench, disconnect the battery ground cable and cover negative battery terminal (-) with a

shop rag. (See Fig. 1)

A WARNING A

TO PREVENT PERSONAL INJURY, USE AN INSULATED WRENCH TO DISCONNECT
AND RECONNECT THE BATTERY GROUND CABLE.

CAUTION

Be Certain Ground Cable
Is Disconnected From
Battery Terminal

Negative (Ground)

Positive Cable

(+)

Cable

N
O
Fig. 1 Negative (Ground) Cable Connection
TMLE  ELECTRIC DUMP INSTALLATION INSTRUCTIONS REV -
(= o] m | TEXTRON N ARt e onTe No NG 74166 PG.10F 6

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




4. Raise and support truck bed.

A WARNING A

TO PREVENT PERSONAL INJURY, ENSURE BED IS PROPERLY SUPPORTED IN
RAISED POSITION BEFORE CONTINUING WITH THE FOLLOWING PROCEDURES.

5. Remove and discard the laich assembly from the front of the dump bed. (See Fig. 2)

Fig. 2 Latch Assembly Removal

6. Remove and discard the bed prop assembly from the driver side rear fender. (See Fig. 3)

Fig. 3 Prop Assembly Removal

TMLE  ELECTRIC DUMP INSTALLATION INSTRUCTIONS REV -
(=2 o = [ TEXTRON I B ey one No. ¢ 74166 | PG.20F6

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




A. TOGGLE SWITCH MOUNTING (See Fig. 4)

1. Attach circuit breaker (ltem 2) to mounting bracket (Item 1) using screw (ltem 3), lock washer (Item 4) and nut
(Item 5).

2.  Remove outer nut from toggle switch (item 6) and insert the toggle lever through circuit breaker mounting bracket
and into the seat wrap hole as illustrated in Fig. 4.

3.  Place the toggle switch guard (ltem 7) over the toggle switch lever and attach with outer nut. (Do not tighten)

4.  Secure the toggle switch guard and circuit breaker mounting bracket to seat wrap with rivets (ltem 8).

5.  Adjust the toggle switch nut behind the bracket to position the tip of the toggle switch lever a distance of 1/16" or
less beyond the toggle switch guard and tighten nut securely.

6.  Attach red wire (ltem 9) to circuit breaker and toggle switch as shown in Fig. 4.

Outer Nut
Seat Frame
Support
Bottom Nut
Fig. 4 Toggle Switch Installation

B. CONTROL HARNESS ROUTING (See Fig. 5)

1. Route the control harness (Item 10), beginning at the toggle switch, down the seat frame support on the driver
side of the vehicle as illustrated in Fig. 5. Leave enough slack in the control harness for connecting termi-
nals to toggle switch.

2.  Secure the control harness to the seat frame support with a nylon clamp (Item 11) as shown in Fig. 5.

3. Route the control harness toward the rear of the truck, on the inside of the frame rail, to the rear cross member as
shown.

4.  Secure the control harness to the frame using nylon clamps in the locations shown in Fig. 5

TIME  ELECTRIC DUMP INSTALLATION INSTRUCTIONS REV -
DRN BY J.RICE REV BY DRAWING
EZGOLETT] ORIGDATE  12/15/95 REV DATE NO. 74166 PG.30F6

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




Fig.5 Control Harness Routing

C. WIRING THE TOGGLE SWITCH (See Fig. 6)

Connect the white wire from the actuator to the toggle switch as shown.
Connect the red wire from the actuator to the toggle switch.

Connect the black (ground) wire from the battery to the toggle switch.
Connect the red wire from the battery to the circuit breaker as shown.

>N =

RED Wire (ltem 9)
Omitted for Clarity

J:
L]

rom Battery

./

BLK from Battery
/

RED from Actuator
/

WHT from Actuator

11

®

=,

Fig. 6 Toggle Switch Wiring

TTLE  ELECTRIC DUMP INSTALLATION INSTRUCTIONS REV -

DRN BY J.RICE REV BY DRAWING 74166 PG.40F 6

EZG0 m ORIGDATE  12/15/95 REV DATE NO.

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




D. INSTALLING THE ELECTRIC ACTUATOR

1. Place the electric actuator, item 1 into the cylinder mount oriented as shown, and insert clevis pin (ltem 13)
through the cylinder mount and electric actuator. Secure with spring pin (Item 16).

o oA N

Connect the control harness to the electric actuator.
Using an insulated wrench, reconnect battery ground cable. (See Fig. 1)
Extend actuator to full length by operating toggle switch lever.

Locate the appropriate holes in the center support angle of the truckbed frame.
Place one spacer (ltem 15) on each side of electric actuator and insert 3" clevis pin (Item 14) through the center

supports of the truckbed frame, the spacers and the electric actuator. (See Fig. 7)

7. Secure clevis pin with spring pin (Item 16).

Control
Harness

Fig. 7 Electric Actuator Installation

TIMLE  ELECTRIC DUMP INSTALLATION INSTRUCTIONS

REV -

EZGOLEUT

DRN BY
ORIG DATE

J.RICE
12/15/95

REV BY
REV DATE

DRAWING
NO.

74166

PG.50F 6

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




KIT CONTENTS

ITEM Qry PART NO. DESCRIPTION
) I, | [ 74165-GOT ..o CIRCUIT BREAKER MOUNTING BRACKET
2 s | RSO 21320-G3.....occceercrenenne CIRCUIT BREAKER
£ T - 00150-G4 .....cccovnvrveernnnne SCREW, #10-24 X 1/2" LG.
L S 2 00565-G5.......coceevveecneene LOCK WASHER, #10
SR 2 00526-G3.....coocevrveniienns NUT, #10-24
1< TR T 27680-GOT .....covevcrenns TOGGLE SWITCH
T e L [T 27447-GO1 ...oevvrenenns TOGGLE SWITCH GUARD
< TR 2, 10570-G9 ...ccvvnrinernnnne RIVET, 5/32” X 9/16" LG.
LS SRR ) 25976-G14 ....ccuvvivnenecn. RED WIRE
10, | R 74163-GO1 .......oceaneenee. CONTROL HARNESS
L < T 17618-G1 ..o NYLON CLAMP
12, T 27612-G02 ........ceoueueneee. ELECTRIC ACTUATOR
L T, | [ 14443-GH .oovvivernees CLEVIS PIN, 1/2" X 1 7/8” LG.
T4 i | I 14443-G10.....ccvvernnnne CLEVIS PIN, 1/2" X 3" LG.
15 e 2 27613-GO1 ...coevvnvvnnnnen. SPACER
16 - 25233-G1 .eocerirerereraens SPRING PIN

TITLE

ELECTRIC DUMP INSTALLATION INSTRUCTIONS REV -
(= o] u [ TEXTRON [ PSR R onTe RO WING 74166 PG.6 OF 6

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




S585-1¥2-008-| ‘6692-€160E 'VO'VLSNONY ‘88€ XOF 'O'd “ONI ‘NOYLXI.L 40 NOISIAIQ 09-Z-3

'SLHVd LNJW3OV1d3y

40 DNIHIQHO FHL 31VLiTiovd OL LNIWNDJO0Ad SIHL NIvLi3d
"S1S17 S1HVd ANV S3.LON HO4 (S)39Vd DNIMOTTI04 33S

LI NIHLIM @3SOTIQNE 431137 JHL
Ol YNIONOdS3HHOD ALON V OL SH343H | > T09NAS TFHL

. €v0S. 'ON 96/€2/20 wvaaad | eeiLu2l ALVA DO =
¢40t7od ONIMYHQ v puesge Aga3n|  eeamn A€ NHQ NOULXIL]m}a b=
a A3d NOILVTIVLSNI QI13IHSANIM 3111
SISVO ‘aN34 2 ‘"Yv310 ‘d13IHSANIM €09-12052 X L
AaN39 ¥ ‘Q3LNIL ‘13IHSANIM 209-€0cs. l Ol
aN34g ¥ ‘dv310 ‘a13IHSANIM 109-802S. 8 6
02-¥/} ‘MO01 ‘LNN ¢9-16800 14 8
o/ ‘HIHSYM 29-09900 v L
'O /€ F X 02-v/1 ‘MIHOS 99-50.91 14 9
DN1d ‘YAdWNgG 0©-v2ISL [4 S
H3IOVdS 19-9¢/€2 14 14
H3gganyd ‘LINNOHD 10©-Lviel 14 €
AN34 2 ‘Q3LNLL ‘1IHSANIM ¢09-1205. 1 c
aN39 2 ‘dv310 ‘TIIHSANIM 10D-1205. X I
NOILLdIHOS3a ‘'ON 1HVd ALD | WN3LI
87v13a-oL ‘s
VvVLaa- 1L ‘el
Vv 1ivi3d
g 11vi3d

oL'e

"8 WLl ‘SLNN MO0 ANV £ WALl ‘SHIHSYM HLIM 34NO3S ANV
1NYLS INOHd 3HL ANV QI13HSANIM NHHL 9 WALl ‘S1709 IHL 1HASNI 'S

'dOL 3HL IV AN3 d3H3dVL
TIVAS 3HL HLIM LNYLS INOYd JHL LSNIVOVY QT3IHSANIM IHL 30VId ¥

‘01 HO 6 SWALI ‘G1FIHSANIM 40 dOL IHL HO ¢ ‘I SWALI ‘Q1AIHSANIM
3HL 40 STTOH HILNIO IHL OLNI § WLl ‘SHIINNG DN1d IHL LHISNI €

"'S1INWNOYD HIAFdNY IHL OLNI ¥ WALl ‘'SHIOVAS IHL 1HASNI 2

01 HO ‘6 ‘2 ‘I SWILI ‘1AIHSANIM IHL 40 S3AIS HLOE NO STTOH
WOL1108 ANV dOL IHL OLINI € WALl ‘SIINNOHYD HIgand IHL LHIASNI

"ONIda300Hd 3HO439 SNOILONYLSNI 17V av3d

ALMEYTIVAY HOH S1HVd 30IAH3IS LOVLINOD
«09-170S2 "ON 1HVd 1S3NO3YH ‘LM @1314 IHILNT SIHL H3AQHO OL 310N




§4985-12-008-} ‘6692-€160€ "'VO'VLSNONY '88€ XOQ "O'd “ONI ‘'NOHLXIL 40 NOISIAIQ 0D-Z-3

SLHYd INIWIOYTd3Y
. 40 DNIHIAYO IHL ILVLINIOVS OL INIWNJOA SIH
zdoz0d [ TPOSL ON|y o el o e | (ITEEMOS)IZE | "SLSITSLHYd ANV STLON HOA (S)I5Vd ONIMOTIO4 335
“1I NIHLIM QISOTONS H3L131 3HL
a A3d NOILVTIVLSNI T3IHSANIM 7. | OL DNIONOASIHHOD JLON ¥ OL SHIJIH [> T08WAS 3HL
v 'ALD ¥ ALD ¥ ALD
MO0 “LNN 02-v/t HIHSVM .71 M3HOS W¥/E | X 02/
8 WALl 2 WaLl 9 WaLl
_______________W @
¢ 'AlD v ALD ¥ 'ALD
H3adiwNg DN1d H3DOVdS L1INWNOHYD HIFaNy
S W3l ¥ WAL € W3l

O)

3Z1S TVNLOV NMOHS 3HVMAYVH 11V 310N

O




§G8S-112-008-1 ‘6692-€160E 'VO'V.LSNONY ‘88E X082 'O'd “ONI ‘NOHLX3L 4O NOISIAIQ 0D-Z-3

'S1HVd LNIW3OV1d3Y

3LVa A3Y

v6/12/L0

3Lva OIHO

40 ONIHAAHO FHL ALVLITIOVH OL INFWNDOA SIHL NIVLIH
[ITNENOISIZ3 (" 51517 SLUVd NV STLON HOH (S)39Vd DNIMOT104 33S

"L NIHLIM @3SOTQN3 H31131 3HL

NOILVTIVLSNI AVHL HSY 31111 |OL HDNIGNOdS3HHOD 10N ¥V OL SHIH3H [ > 108WAS FHL

. OLLSL ON
L0} 0d DNIMVYHA v Ad A3Y 493M 1 Ad NHa
- A34d
'O7.2/L X 91-01 ‘M3IHOS ¥9-001L00 14 14
AVHL HSY ‘13MOvH4 10D-8015L 8 €
AVHL HSV 13MSYD L09-9€L.2 ! c
AVHL HSY 109-1€L2 l L
NOILdIHOS3A ‘'ON 1Hvd ALD | W3L

13X0vdg 3HL OLNI AVHL HSV 3HL dVNS '€

‘NOLLYHLSNT
NI NMOHS SV A131VINIXOHddY 13X0vHE 31vOO0T ‘v W3Ll ‘SM3HOS
ONITIYA 4713S (¥) IHL LHISNI ‘FLVIdWIL Y SY € WILI ‘LIMOvHE ONISN 2

AvHL
HSV 3H1 40 INOLLO8 ANV dOL JHL NO SIONV14 IHL HIAO SMOOH L3N
-SVO IHLTLLNN 2 WLI 1INSYD FHL OLNI |+ WA LI ‘AVHL HSV IHL LHISNI 'L

"ONIA33004Hd 3404349 SNOILLONY.LSNI 71V av3d

209-6015. "ON 1HVd 1S3NO3Y ‘LM @1314 3HILNI SIHL Y3AQHO OL :310N







6G85-1¥2-008-1 ‘88€0-£060€ 'VO'V.LSNONY '88€ X0 "O'd “ONI ‘NOHLX3L 40 NOISIAIQ 09-Z-3

'S1HVd LNIWIFOV1d3H

¢d0 | 'od

6LISL ON |y
ONIMYHA

31va A3d $6/12120 31vQg DIHOo

A9 A3Y 3017 A NHQ NOULX3Llm |3 7o

40 ONIH3AAHO FHL 31V1I0Vd O1 LNJWNDO0A SIHL NIvi3d
"S1SI7 S1HVd ANV S3LON HOH (S)39vd DNIMOT104 335

- A3d

NOILVTIVLSNI H313N HNOH 3.

"L NIHLIM @3SOTON3 U3 L1137 3HL
Ol ONIONOdS3HHOD 3LON V Ol SH343d v._oms;w JHL

AION3TT0S

H313W HNOH




§985-12-008-} ‘88£0-£060€ 'VO'V.LSNDNY ‘88€ XOF 'O'd “ONI ‘NOH.LXTL 40 NOISIAIQ 09-Z-3

‘SLHVd LNIW3IOV1d3Y

S1IS. on S vP—— 40 HDNIHAAYO FHL 3LV.LNIOVAH 9.A szs_:ooo SIHL NIV13H
2402 'od Y ‘ (NOuLXaL[= [ 5o ] "S1SI7S1HVd ANV S3LON HO4H (S)avvd HNIMOT104 33S
ONIMYHA ABAIY]  SOwWT A8 N4a *11 NIHLIM G3S019N3 H3 1137 3HL
- A3Y4 NOILVTIVLSNI H3a13W HNOH 3701 | OL ONIONODS3HHOO 3LON V OL SH343d _v._om_s;w 3HL
H313W HNOH ‘SS3NYVH LOD-LLLSL L S
y2-0i# ‘LNN 1/5-86011 4 %
'B12/L-ve-0L# 1109 ¥9-05100 I €
H313W HNOH L3MovHg L0D-6L0VL ! 2
HNOH ‘U3 L3N 1D9-£/512 1 1
NOILdIHOS3a "ON 1Hvd ALD | WALl

“Ja|lieD PalosuLoD Se Selielieq 0} Sjaded [aued [0JjU0)) [BO1109]] 108UU0s8Y 9
"Inu [[elsulal pue 1oA00 aoejdey g
‘alIm doe|g Jo} [eulel Wb uo sinpsesold yeedsy ‘v

“INU pUe JaYSEM 0| [|BISUIS) PUE [RUILLIS} O} SSBUIBH WG} SIIM MO]
-JOA [[BISUl pUE [BUILLIS) PIOUS[OS 8| BU} WO} JBUSEM XOO0| PUB INU 8y} SAOWSY '€

‘leued |0JU0Y) [BOLII98[T U} WO} JOA0D BY)
AOWaI pUe ‘jaued [0J]UOD [B01108|T SY) U0 J8A0D 8y} Bunnoss Inu ay) arowey g

‘selIo)eq 8y} WOy S8|qed asay) JO Yioq
108UU0DSI( "Seuslieq aU) 0} [sued [01JU0D) [EOMI0B]] U} WL} Sejged 8y 8)eoo |

TOHLNOD d33dS JINOHLO3T3 OL LOIANNOD O

"UMOUS sk ({ wey) SINN pue (g wal) sjjog Buisn A|quiessy Jalo|
INoH sy} ainoss pue poddns Jees opis SJ0AUp 8y} Ul s8joy pajjupeld 8)eso °|

A1gW3SSY H3 13N HNOH HOVLLY 'd

‘1918 INOH J0 [eulwis) (-} sanebaN 0} aim Yoe|g pue [euiw
-18] (+) SAINSOd 0} B1IM MOJ|OA ‘UMOYS SE 19)8| INOH 0} (G Wa)l) sseuleH yoeny ‘e

"19y0eIg 0} J9)8IN INOH ©1NJ8S ‘4819 JNOH U} yim patiddns aremprey Buisn g
‘umoys se pauoljisod ‘(g way) 1eorig ybnoayl (| wey) Jaje InoH ussuy| ‘|
H313W HNOH ITaNISSY 'V
"ONId3300Hd 3HO4349 SNOILONYLSNI 711V dv3d
209-711S. "ON LHVd LSIND3Y ‘L 1314 34ILNT SIHL Y3aYO OL 310N




G585~ 1¥2-008-} ‘88E€0-€060€ 'VO'VLSNONY ‘88 XO8 "O'd “"ONI ‘'NOHLX3L 40 NOISIAIQ 09-Z-3

'S1HVd LNINIAOVid3Y

¢d0 1t 'od

291S.  'oON v
YNIMVHA

31va A3d
A9 A3d

V6/91/S0
190

31va OIHO
A€ NHQ

NOU.X3L|w |3 o |

40 ONIH3AHO 3HL 31V1iI0V4d Ol INJWNJ0d SIHL Nivi3d
"S1SI7 S1HVd ANV SILON HO4 (S)39Vd HNIMOT104 33S

- A3d

SNOILONY.LSNI NOILYTTV.LSNI HOHHIN M3IA HV3IH 3.

LI NIHLIM @3SOTON3 H311317 3HL
Ol ONIONOdS3HHOO 310N V¥V Ol SH343H vl_oms;w JHL

M3dos13s

1N4dl1s
d0O.1 LNOH4




$985-172-008-| ‘88€0-E060€ 'VO'V.LSNONY ‘88 XOE "0'd “ONI ‘NOYLXIL 40 NOISIAIQ 09-Z-3 ‘S1HVd INIWIOV1daH

40 DNIYIAHO FHL LVLIIOV4 OL INIWND0A SIHL NIVL3Y
CRIENOSIZZS) | 'SLSIN SLYVd ANV SILON HOd (S)39Vd HNIMOTI04 33S
"Ll NIHLIM G3SOTONS HILLFT FHL

M3IA HYIY 3. | OL ONIONODSIHHOO JLON V OL SHIJ3H [>>TOSIWAS FHL

. 291S.  oN 3ivaA3ad}  ve/mL/s0  31va DO
¢402°0d ONIMYHQ v A8 A3Y 199 AGNHQ
- A34 SNOILONY.LSNI NOILLYTIVLSNI HOHHIN
1HOddNS ‘13xovyg ¢9-c0561 8 1°]
14
'97 8/G X 2€ - 8# ‘ONId
-dVL 47138 “1331S SSITINIVLS ‘MIHOS 19-L2S61 I €
c
M3IA 93 ‘HOHHIN 19-96¥6 | 8 8
NOILLdIHOS3a ‘ON 14vd ALD W3ll

'INDHOL 'Sg1'145-€ 0L
FHVYMAYVH NILHDIL tNY1S dO1 INOHd 3HL OLNO dO1 JHL TIVLISNIIH 2

‘HN3O0 71IM HOHHIN OL 39VINVA ‘NILHOILHIAOLON
Od "M3HOS13S NIALHOIL ANV L3MOVHE OLNO | WALl ‘HOHHIN 3dINS 9

"HOHHIW HLIM d31NddNS M3a"3S1dS NISO0T 'S

VIVLIA NI NMOHS SY 1NH1S dO1
INOHH OL § WALl 1INOVHE LHOddNS NIALSY4 € WILl ‘MIHOS ONISN v

'V UvL3a 33S (AINO IOV4HNS JAISNI) LNYLS dO1 INOHA
40 HILNID HONOHHL (111HA 92#) I10H VIA L¥1" ¥V 1TIHd ANV 31v001 '€

'dO1 IAONTH OL AHVYSSAOIN LON Si
11 1NY1S dO1 INOHH JHL NOHd IHVYMAYVYH dOL LINOHd IHL JAON3IH ‘¢

'SNOILVYIITddVY H3HLO NI G3SN 34V SW3ALlI 3S3HL 'LiX HLIM
a3anddnNs 3JAISTHAVY ANV S13MOvHg ONILNNOW OILSVild dd’vosia 't

"ONI@33004dd 3404349 SNOILONYLSNI 1TV Avad
29-82961 "ON 1HVd 1SINO3H ‘LM 01314 IHILNI SIHL HAAHO OL :3LON




NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO.75326-G02

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST QTY. REQUIRED TOOL LIST QTY. REQUIRED
SOCKet, 916"t 1 WIENCH,9/16" ...ttt ea e e er e seeea 1
RatChet.. ... e eceee e 1 Torque Wrench ........ccoccirvviiieieccreene s creeevensenas 1

INSTALLING HITCH

Position hitch under rear bumper as shown and align holes in hitch with holes in bumper.

2.  Insert bolt through bumper and hitch from the top and place flat washer and lock washer on bolt as shown and
secure with nut. Finger tighten nut at this time.

3. Repeat process in other three holes.
Square hitch with bumper and tighten nuts to 31 ft.Ibs. torque.

Vehicle Rear Bumper

KIT CONTENTS &
ITEM Qry » PART NO. DESCRIPTION "]
) ) [ 75324-GO01....cccvvvvnnnnnnnnn HITCH
P2 N 13437-G5..ccuevecceiennnn BOLT, 3/6-16 X 1 1/2" LG.
£ S S, 00571-GS....coeveveerrrnnnnnne WASHER, 3/8"
- S . 00566-G1.............. FN LOCK WASHER, 3/8"
LS N 00532-G5....ccevveennrnnnnne NUT, 3/8-16
TTLE  HITCH INSTALLATION INSTRUCTIONS REV -
DRN BY J.RICE REV BY DRAWING
E'Z‘Gn m ORIG DATE 11/02/95 REV DATE NO. 76328 PG.10F 1

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476







NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO.75327-G02

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

TOOL LIST QTY. REQUIRED TOOL LIST QTY. REQUIRED
SOCKet, 916" ...ttt e 1 WIeNnCh,9/16" ...t erecrneresens 1
RatChet. .. ... e 1 Torque WIenCh ... 1

A. INSTALLING HITCH
1. Position hitch under rear bumper as shown and align holes in hitch with holes in bumper.

2.  Insert bolt through bumper and hitch from the top and place flat washer and lock washer on bolt as shown and
secure with nut. Finger tighten nut at this time.

3. Repeat process in other three holes.
4.  Square hitch with bumper and tighten nuts to 31 ft.ibs. torque.

Y

Vehicle Rear Bumper

KIT CONTENTS

ITEM . Q1Y PARTNO. DESCRIPTION , : , I
) [ I 75325-G01.......coeevveeeee. HITCH
2 reereeerenncerenrannes v SO 13437-G5....cveeeeceirennnn. BOLT, 3/6-16 X 1 1/2" LG.
EC T 4. 00571-GS3......cooveverurenenn WASHER, 3/8"
. SN 4.iiinnnnn 00566-G1...cocoeeeevnvnnnnnn LOCK WASHER, 3/8"
L - U 00532-G5....ccoovvenrvnenenn NUT, 3/8-16
S U § S 14443-G7..uueeeveverereeennne CLEVIS PIN
T eerereererererrennas g I 19314-G.uueeeeeerereirecnene COTTER PIN (HAIRPIN)

TTLE  HITCH INSTALLATION INSTRUCTIONS REV -
DRN BY J.RICE REV BY DRAWING
E'Z‘Enm ORIG DATE 11/02/95 REV DATE NO. 75329 PG.10F1

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476







§58G-1P2-008-1 ‘6692-E160€ "YO'V.LSNONY ‘88¢ X0 "O'd "ONI ‘NOYLXAL 40 NOISIAIQ 09-Z-3 { "HAAHO 3AHL ALVLITIOV4 Ol INJWNOO0A SIHL Nivi3ad

a9K0 | PTIVENIE)E)Z) | SLHVA ONV S3LON HOd (S)39Vd HNIMOT1O4 338

‘sisii

$40 1 'Od wvm%h_z,«mw v m_hwom »mm__“ mwwm\w_ 3Lvad BI¥O
- A3Y SNOILONY.LSNI DNILNNOW LHDIT MHOM

71 | ONIANOJS3IHHOD 3LON Y OL SH3434>109WAS HL

LI NIHLIM @3SO1ON3 4311371 3HL Ol

laquIspy $S040) Ui '
/

Aei)] Mieyeg u) ejoH
ybnouy] emnoy o1

\\

loquie|y $S010) swres

[eujwia] (-) aanebonN
0} SJIM Mor|g 108UU0)
Jeuiwns} (+

leleq

) eAsod |\

R

{
&J MOJ|OA 0} MO|IOA

‘oYM O} SRUM
oelg o3 oelg
$SaUIRH YoUMS 0)
ssaureH b suuon

0} alIpA poY 1oeuuo) |

V lteleg

g 1releg

HSVA 4O 3dIS "H3AIHA H3IMOT
uwinjo) Buueslg 6

Use(q jo
obp3 tomo




§G85-112-008-1 ‘6692-€160€ 'VO'V.LSNONY ‘88E XO8 "O'd “ONI ‘NOHLXIAL 40 NOISIAIQ 0D-Z-3

§402'9d

31vA A3
AdA3d

G6/L0/CL
o

31vQ 9IHO

8ve€S.  ‘ON v ane | EXEENOS2Z3

ONIMVYHa

- A3H

SNOILONYLSNI ONILNNOW LHODIT XYHOM 3L

-43Q4HO0 JHL ALVLITIOVH Ol LNJWNJOO0JA SIHL NIv.i3d
'Sisii

S1HVd ANV S3LON HOd (S)3vvd HNIMOTIOH 33S
"Ll NIH1IM d3SOTON3 4311317 3HL Ol
ONIANOdS3IHHOD 310NV OL wmm_n_m_m_v._Oms;m JHL

4 jleled

3 ltejea

SIHOLIMS LHOIT OML
HO4 NOILVHNDIINOD

d3d (zgy)

82/12

.amvd/ﬂ
MOTI3A 10 ALIHM (21)

9¢/61

3l \(&W
JLIHM 40 MOTIAA (21)

/wm\m 1

a Ireled

HOLIMS 1HOIT INO
HO4 NOILYdNOIINOD

a3d (e

EUHNJ

MOTIAA 10 ILIHM (21)




§68G-1+2-008-| ‘6692-C160€ 'VO'VLSNONY ‘88E XO8 "0'd “ONI ‘'NOHLX3IL 40 NOISIAIA 09-Z-3 | -H3AHO IFHL 3LV1MIOV4 Ol LNIWNDOA SIHL Nivi3d

'SLSI1

[EIENOe)==) [ SL4Yd ANV S3LON HOd (S)3ovd HNIMOTIOH 33S

LI NIHLIM d3SO1TON3 4311317 3HL Ol

SNOLLONYLSNI ONILNNOW LHOT ¥HOM g1y | ONIGNOJSIHHOO LON V OL SHIJTH[>TO8WNAS JHL

. ' 31VaA3d | se/L02L  3LYAOIHO
§40€°9d mvm_,‘.umh_>><m_m__ v Ag A3d ww.m\w Ag NHa
- A3H
H31dvav avi 19-206.1 ' 8¢
d34 ‘IHIMm 19-€500¢ I le
HOLIMS 1HDIT 19-L1ELL I 92
¥2 - OL# 'LNN MO0 L9-860L1 € Ge
'OT.8/} X V2 - 0L# ‘MIAHOS ¥9-6.£00 € Ve
1HSI1 3g04dl1s LO-1¥6€0C 2 1574
44
H3ldvav avl 19-206.1 1 le
a3d ‘FHIM 19-€500¢ l Oc
HOLIMS LHOIN 19-L1ELL 3 6}
(HVINONVYLOFY) LHOIT MHOM €9-602c0¢ c 8l
Ll
NOTAN dWVTO 19-819.1 € ol
02 - ¥/} LNN MD01 YO-06EV1 c St
O .P/€ X 02 - ¥/1 ‘MILOS €9-50L91 4 123
INNOW 1LHDIT 38041S ¢09-locee l €l
SS3INHVH HOLIMS L0O-LPESL 3 gl
SSIANHVH LHOIT 109-9vESL I L
"O7.8/€ X .9HE ‘LIAIH 109-G501L [4 ol
31v1d HOLIMS 1HOIT 10O-6vESL t 6
31v1d "H3A0D 109-£9€S.L I 8
JOVHE LHOI'T MHOM 10D-€5EG. I L
81 - 91/5 LNN NHOOV €9-81600 4 9
81 - 91/ ‘LNN M001 99-86011 14 S
W9HS ‘HIHSYM 89-09900 cl L4
O .0/€ X 81 - 915 11049 £/5-58900 9 €
3AIS HIAIHA 1NYLS 1HOIT MHOM 209-¢GeS.L 1 4
QIS HIONISSVd LNHLS LHOITHHOM L09-¢SESL 1 I
NOILldI"HOS3a ‘ON 1HVd ALD | N3l

‘sooe|d saiy)
Ul sweyy 8y} o) ssautey Youms ayj a1noes ‘(91 wey) sdweo uojhu ayy buisn v
"Bupnol ssau
-ley 8y} ul ssauasoo| 1o ssaulybl) aaissaoxa Aue apowal pue ajeld youms ay)
JO B3l Y} Je S10}08UU0D Yoyms au) aoe|d 0} Alessaoau se ssausey oy isnipy ‘€

‘uwinjod Buuea)s ayi Je 1ooy

ey} ul ejoy oy} ybnoyy dn pue Jequisw $S010 UL} 8Y) Ul Bj0Y [eao ayy ybnoiyy

1oqwaL $S010 alel) 8y} Ul 8|0y [eA0 8y} ybnoayy ‘Alaneq sy Jo uols ui Aely Ais)

-yeq ay} ul ooy oy} ybnoly) umop ‘(ajo1yan ay) Jo 19juSD By} premo)) Aepeq sy
punoJe ssauley YOIMS 8U} )Nl ‘Ssauley YoIMms oy} ajeyo o} jou [njaseo Buleg g

“feulunial yoe|q ayj 0} pes) yoe|q

8y} pue [eulwLIa} MOJ[BA 8} 0} pes| MOJ[eA ey} (g ] Wel) Ssautey Yolms sy} wolj
[euiwus) ajym oy o} (|| wall) ssaurey 1y6)| ay) woly pes| ajiym sy} Josuuo) *|

(D nera@ 90s) SSANHYH HOLIMS FHLHNILNOY "D

‘papinod (0} wiey) sjeal ay) Buisn ysep ayj o} axeid yolms Jubll eyl yoeny -2
"ysep oy ut sejoy ,91/¢ om} [up ‘ere|dwis} e se ajeid youms eyt Buisn
"ysep sy} jo wopog ay} woiy dn /e ebpa do} oy} pue uwnjoo Buliasls ay)

Jo 121U By} jo Yot ,2/1 ¥ (6 wel) areld youms Jubl suy jo abpa Ys| sy uomsod |

(g neaq 99s) F1v1d HOLIMS LHODIT IHLONITIVLSNI "9

("ssesuiey aney
10U $90p JnJ)s apis Jebusssed) ‘BI0IUSA JO SpIS 1aYjo uo ¢ pue g sdajs Jeaday ‘G

(apis yoee saoe|d om]) (G wey) Jnu Xo0| pue (y wisy) Jaysem Yum aindag
‘swiel) ut sjoy ybnoayy pue Bsj Jnuis 1emol ul ejoy ybnoay) (y wey) Jeysem
yum (g wey) Jjog Uesul niis sy} apisul Ssauley ay} afeyd o} Jou njaleo Buieg v
(*9101yan 8y} Jo 180 By} premo) pajujod
aq p|noys Ba| saddn JeBuo] ey} pue sjoiyaA sy} JO JUOI} BY} piemo) pajulod
aq pjnoys In4s jo Bsf pous ay) ‘pauoiyisod Auadoid aq o1) “|rel swesy uo Baj jses
pue jsued ul ajoy ybnoiy) nis jo Be| Hoys yesui pue [sued ssjiy Ul ojoy ybnoiyy
$10]08UU0D 8814} U} YIM NS JO pus 8y} pealy) ‘ejoIysA JO apIS JOAUP 1Y 'S
"9J91YaA Jo epls Yyoee uo sjeued
19|y woly sBnid ejoy srowey "auselj 0} ss900€ wed 0} premio) woyoq jess [Ind 2
‘IS 8y jo pus doy ey episul pajind si $10109uUU09 Jo Jred Jsiiy
ey} a10joq isn( Bullind dolg (Inas oy} ydnoay spes| 81y} 8y} Yim pus ay} ysid)
‘pepssul Buiaq si )l se ssauley au) Jupy 0} Jou |njeseo Buleq ‘(g wey) Inils opls
19AUp 8y} ybnoayy umop (L) we) ssauley bl sy} ysy ‘aam ajqixal) e Buisn °|

(v 1re1e@ 998) SLNYLS LHOIT YHOM FHLONITIVLSNI 'V
"ONIG3300dHd 3404349 SNOILONYLSNI 711V av3d

«09-¥S€52 1S3INO03Y ‘SLIM @13I4 ISIHL 40 HIHLIT H3AHO OL 310N




§685-112-008-1 ‘6692-€160€ "'VO'V.LSNONY ‘88E X0 'O'd "ONI ‘NOHLXIL 40 NOISIAId 09-Z-3 | -H3AAHO FHL FLVLITIOVE Ol LINJWNOO0A SIHL NIvli3d

8V8S.  ‘ON

gdov’
407 70d ONIMVYHA

v

31va A3
Ag A3d

S6/L0721
30T

3L1vd OO
Ad NHQ

"S1sI1
[N OE)2ZS [ S1UVd ANV S3LON HOod (S)3Dvd DNIMOT104 338
"1I NIHLIM @3SOTON3 H3aL1137 3HL OL

- A3d

SNOILONYLSNI DNILNNOW LHOIT MHOM 7y | ONIONOSIHHOD 10N V OL SHI4TH[>T0MNAS FHL

‘arempJey Buysixe Buisn

dwe|o [eujuue) iaeq (+) aaisod 0} (2| Wiel) SseuIey YOUMS JO alim paJ YoeRY g
arempley Bunsixs Buisn dwejo jeuiwie) Aisyreq (-) eAne

-Bau 0} (g1 wael) ssauley Youms Jo anm dorlq Yoele ‘yousim pajejnsu ue Buisn *|

(D reyaQg 99S) AHALIVE OL SSANHVYH DNILOINNOD D

‘Aj9anoos arempirey usjubi] (9 wel) INU ulode pue (4 W) Jaysem Yim 84noeg
‘pajjeisut Aisnolasad sjjog sy} Lo pue sjnis ay) Japun (g wey) ayejd 1eA0o
ay} eoeld ‘Buum ay) youid 0} Jou [njases Buleq pue ‘sinu ulode syl sAoWsY G

‘ssau

-rey b1l ayy woxy pes) doelq ay} 0} 1YBl| 8GOS S} WOl Pes) Yoe|q SY} 109UU0D
"ssauley B ey} wouy pes| moj[oA ay) 0} JyBI| 8Y) WO pes| pal 8y} Josuuo)

"awi} sy e 1ybn sebuy sinu uaybi pue

(9 woy) sinu wiode [[ejsul IS Ul sejoy ybnolyy pue eodelq Jo pus yoes Ul 8oy
ybnoayy ( wey) Jeysem yum (g wel) 3joq Hesul pue jniis jo do} uo soeiq aded ‘¢

*(G1 wan) Inu 30| pue (| woy) maios Buisn aoeiq bl

Yiom ey} 0} pajjeisul JyBI| yum Junow ybl) 8qosls oy} YoeRe pue (£ wey) eoeiq
WBI suom B Jo 8oy Jsjuad au ybnoiul JybI| 8qouls 8y} Jo spes| sy} peasyL ‘g

“(gg way) sinu 00| pue
(v wal) smaias Buisn Junow ey o} ybi| aqosis ey} yoene pue (g wall) Junow
Wb agodis sy} ul sjoy ayy ybnoayy (g wel) bl eqolis eyl jo spes| ay) pealyy ‘L

(4 re12@ 998) dWV 3G0HLS FHLONITIVLSNI o

‘Ajainoas atempaey uaiybi] (9 way) INU U0k pue ( Wajl) Joysem Ypm 2inosg
‘pajjeisul Ajsnoiasad sjjoq ey} uo pue sjnils sy} Japun (g way) aje|d 1oA00
ay) aoe|d ‘Bulim ey youid o} jou |ngaied Bulsq pue ‘sinu uIode dy} SA0WSY G
‘4 uoloag o) peesold ‘dwej aqodis Bulieisur §| b
SIom 19410 Je Jeaday ‘sseurey Wb uo pes| yoejq 0} I H10Mm Uo pes) yoe|q
Jayjo pue sssusey Jybi| uo pes| ajiym o} Jybi) diom uo pes| Joe|q Suo JoBUUCD b
"own siy} Je iu uspyby sebuy pue (9 wey) sinu
ulooe ||ejsu| Jndis Ui sajoy ybnoay) pue aoeiq Jo pue yoes uj ajoy ybnoiyy (v
wiay) Jeysem yum (g well) Joq pasul pue niis jo doj uo eoelq b om eoe|d g
‘Aj@anoss nu usiyby pue syybi| S1om uosod 2
‘aoeiq b1 YoM Jo apis Jayjo e ainpasoid ey Jeedey bl oyl yum
paplaold Jnu pue Jaysem 90| Um evelq 1ybi} iom oYy o} by iom ey} ainoeg
*ajoy oy} ybnouys 1sod pepeaiy) syy aoeid pue (2 wey) aoeiq bl siom ayy
Jo pus sy} uo sjoy abie| ey ybnoays (g1 wael) il iom ey} Jo spes ay) peaiyl °|

(4 neraq 23s) SANYT NHOM HYTINONVLOIH FHLONITIVLSNI ‘3

“Heys yoms ayy

0} qouwy pue Jnu sdejdas pue Jeat ay) woiy ayeld youms bl sy} ui (92 Jojpue 6|
way) ‘(se)ysums Jubl} ay) Wasul pue Jnu el 1I8)N0 pue Goud YOPMS 8y} Malosun &

(3 Ireyoq 88S) "YoUMS J8Y)0 BY} JO [BUILLIS) BPIS BU) O}

pus Jayjo ay) pue seydepe gey ay) jo Be| 1aY)o dy} 0) pus suo }o8uuod /2 10 02

wiay) sy b1 ay) Jo suo woly anm pal Buisn usidepe qe} sy} jo Baj suo o} ssau

-1ey YoUMs 8} wolj pes| pal ay} 1oeuuo) yoims Jybi| Joyue Jo [eujwia) apis

al) ojuo (gg 10 |z wen) sy Wby ay) jo auo wouy Jsydepe qe} ay) ooe|d ‘9A0qR
paquossp se spea| moj|oA pue sjiym 8y} Joauuod ‘s B yioq Buleisu | ¢

(Q Ire1aqg 998) "youms b} Y UO [RUILLIDY BPIS SY} 0} SSAUIRY UYOIMS W0}

pea| pai sy} 1osuuo)) (9 wal) youms ybi| sy) JO [BUILLIS) PUS BU) O} ssauley
youms 8y} woly pes| mo|9A sy) 10suu0d ‘(gz wal) b)Y eqons sy) Buleisul | -2

(a 1re18@ 29S) "youms Jub1| ey} UO [eULIS) SPIS BL) O} SSBUIEY LIOIMS WO}
pes| pai ay) 108uu0) (61 wa)) youms ybij ey} Jo [eujwias) pue ey} 0} ssauiey
UOUMS BU} WOy pes] alIym B} Josuu0d ‘(| wal) sjybi| spom omy ay) Bullieisul | *L

SIHOLIMS/HOLIMS LHOIT FHLONITTVLSNI ANV DNILOINNOD °d




§585-1¥2-008-1 ‘6692-€160€ ‘'VO'V.LSNONY '88€ X0 'O'd “ONI ‘NOHLX3L 40 NOISIAIQ 09-Z-3

-43QHO0 IHL A1ViMIdV4d Ol LNJWNOO0A SIHL Nivi3d

§4065'Od

8veS. 'ON
ONIMVYHA A9 AZYH aowr

< J1Lva A3d $6/L0/C) 31va OIHO

A8 NHA

'S1SI1
[N Oz | SLHVd ANV SILON HOd (S)3ovd HNIMOTI04 338

- A3d

SNOLLONYLSNI ONILNNOW LHOIT MHOM =7y | ONIONODSIHHOO J1ON V OL SHIIFH[>TOEWNAS IHL

"1l NIHLIM d3SOTON3 H31137 3HL OL

3ZIS TYNLOV NMOHS FdVMAdVYH 11V ‘310N

€°ALD € 'ALD
1NN MO0 -0t # M3IHOS 'OT .8/t X ¥e-0L#
G¢ N3 AL EN

1 ©

i P

¢ 'AlD ¥ 'AlD
1NN NHOOV 81-91/5 1NN X301 81-9L/5
9 W3l S Il

¢’'AlD
L3IAIH dIFD .8/€ X VI «91/€
oL W3l

>

¢ 'AlLD ¢ ’'ALD
LOANMOOT 0¥/t M3IHOS D7 .¥/€ X 0-¥/1
S W31 v W3l

__w %

¢l 'AlD 9 °ALD
HIHSVM .OL/S 1108 'O .b/E L X 8L-9L/S
v W3 € W3ll







GG8G-1P2-008-1 ‘6692-€160€ 'VO'V.LSNONY ‘88€ XOH "'O'd “ONI ‘NOHLX3AL 40 NOISIAIQ 0H-2Z-3
"'S1HVd INFWIOV1d3YH
. LSESL  ON 96/£0/20 31va A3Y $6/0L/0L  3LVA DIHO = 40 ONIHAAHO 3HL 3LVLTiOvd Ol LNJANNDO0A SIHL NIv.l3d
€401 0d onmvaa | V puig 1 xanm| avvear  agneo| CARENEISIZT |77 g g1 s1HVd ANV STLON HOH (S)ADVd ONIMOTIOL 335
"LI NIHLIM G3SO1QNT 431131 3HL
Vv A3d AONYL - NOLLVTIVLSNI dOL NNS  31u1 |OL DNIANOdSIHHOD J1ON V OL1 SHI4FH [> 1O9WAS THL

v 1Iv.13d

‘n_

(Hvay)

(INOYd) aviad

O 7Iv1i3d

JT10IHIA
40 INOH4

"3dWng v
H1IM @3ddinO3 o
SI ITOIH3A 41 H3OVdS 3anL =
ayvosId ‘310N




958G-1+2-008-| ‘6692-€160€ 'VO'VLSNONY ‘88€ X0 "O'd "ONI ‘NOYLX3L 40 NOISIAIQ OD-Z-3

"S1HVd INFWIOV1daY
. 1S€S.  'ON 96/20/20 alvaA3d | semor  31va BIHO - 40 DNIH3IQHO JHL 31V1II0V4 Ol LNJWNOO0A SIHL NIV.i3H
€40c"0d onmvaa | ¥ pueg dona| awesr  agnwa | CRREEIEIZTD |7 g 517 s1uvd ONV STLON HO (S)3DVd ONIMOT104 335
“1I NIHLIM 03SOQN3 H3L13 FHL
VvV A3H AONYL - NOILVTIVLSNI dOL NNS  31uL |OL DNIANOdSIHHOO J1ON V OL SHI43H [ > TO9INAS THL
W1 ‘39N1 dvo 19-es86L | 2 g1
97.¢ X 02-7/L133LS SSTINIVLS ‘1709 §9-€6200 | 2 Ll
02-v/1 “SI007 ‘LAN 25-16800 | ¥ o1 34NO3S 'dOL NNS 40 IAISHIANN ANV .:A:“:m m_:vh zmm;imm_Af W3LI)
, ] “4IOVdS DILSVd dOL NNS IHL IA0EY (SL WALI) ‘HIHSYM ‘(HvaH 1v
v/ HIHSYM | £9-65500 | 8 3t 2L WAL1 ANV INOH4 1V 21 W3LI) 1108 HLIM A13S007 dOL NNS 3HNOIS 2
OLLSY1d H30VdS | 109-160SL | ¥ M” ‘SLNHLS OLNO (1 W3LI) dOL NNS 3OVTd 't
/L 2X 02-v/L “133LS SSTINIVLS ‘1T0g | 99500 | 2 2l (@7v130 2 5 1IV13Q OLHI4IH) JOLNNS °D
OUS UIHSYM | 2902500 | 0 | kb IHSV AL O O o G o Bty 0
H3OoVdS | Loo-svoss | 2 ol S YMaHTh
»9H3 00T WAHSYM | 89750600 | ¥ 6 NILHOIL ION 00 "IMOO JHL ANV LNHLS IHL N3IMLIE (1 WALD
97.8/L ¢ X 81-91/S ‘1109 £09-9501 L ¥ 8 HIHSYM ANV (01 W3L1) HADVCS DNIDV I (6 WAL HIHSYM MO0 ANV
INOHH ‘LNYLS LOD-SY0S. L . (8 WALI) 1109 HLIM 34N23S NIHL TMOO ANV ‘A3 TIVLSNI 41 ‘HAdWNg
81-91/5 1507 ‘LNN 95-860LL | ¥ o NIIMLIE (2 WaL) 1nulsS hzw_ﬂ& MwI_F 4”_¢wz_nu %Hmum“ﬂwh:wﬂw %u_ 4
"y ] : a anv Im
OT.vE L X 8L-9L/5 11049 99-6ev00 | ¥ . S1708 avaH NITIV HNO4 IHL IAOWIH ‘HONIHM NIV .2€/2 ¥ DNISN |
9L/ ‘HIHSYM 2o-12500 | 8 v )
30IS HIONISSVA ‘3L LNKLS | 209EvesL | L | e 1 TTOIHEA 41 BA00s AL S O e -
3QIS YIAINA ‘Wvad Inyls | too-evess | 1 2 30vds 3 :
NAs doL | rooegozz | 1 X “370IH3A 40 AAIS HIHLO NO ‘9 d31S 1v3day 2
NOILdIdoS3a "ON 1avd 1o | wan (9 WAL 1NN ANV (F WL HIHSVM HLIM FHND3S NIHL LNHLS ANV

JNVHL NI LOTS HONOYH.L (¥ WALI) HIHSYM HLIM (S WALLI) 1108 30V1d "9

'3N0HOL 'sg1 14 61 - I OL IHVMAHVYH LNYLS INOYHS TTV NILHOIL 'S
'ANDYOL 'S91 14 §1 - €1 OL IHYMAYVYH LNYLS HYIH 1TV NILHODIL '+
'ANDHOL 'S87 14 § - € O1 IHVMAHVYH dOL NNS 1TV NILHDIL '€

‘JONINDIS NOILYTIVLSNI HOH
SNOILYHLSNT 338 (91 WILD “LAN MO0T ANV “(SF WAL ‘UIHSYM HLIM

‘I1O0IH3IA 40 3AIS HAHLO NO € ANV € Sd3LS 1v3d3d 'S

(9 WAL LNN ANV (F INTL1) HIHSYM HLIM
1NY1S 3HND3S 'FNYHA IHL NI 310H IHL ANV ‘LNY1S FHL 40 WOLLog
3HL 1V 310H HONOYHL (# WAL HIHSYM HLIM (S W3LI) 1109 30V1d '+

"FTOIHIA FHL 40 H31NIO FHL AHVYMOL
ONILNIOd SI 937 (ONOT) H3ddN ANV ‘FIOHIA IHL 40 LNOHH
JHL G4YMOL ONILNIOd S| 937 (LHOHS) HIMO1 LYHL OS LNYLS NOIL
-ISOd "310H HONOYHL (2 WALl) 1NYLS Hyad 40 9371 1HOHS 143ASNI ‘€

(€ ANy
2 WALl LNYLS 40 AN3 (DNOT) dOL NI {8F WALI) d¥D AN IENL IHIASNI ‘2

‘STANVd INOH4 DN1d 310H
JAOWZH "‘MO139 SS300V NIVHD OL GHYMHO4 WOLLOE Lv3as 1Nnd '}

(V 711vL3d 0L H3434) S1NYLS HY3H 'V

"ONIQ3300Hd 340439 SNOILONYLSNI TV dv3d
L09-0G6SZ.  1S3IND3Y LM 1314 3HILNT SIHL H3AHO OL 3 LON




SG8G-1¥2-008-} ‘6692-E160€ 'YO'VLSNONY ‘88€ XOd 'O’'d “ONI ‘NOHLX3AL 40 NOISIAIQ 0H-Z-3

'S1HVd INIWIOV1d3H
. 1Se5. - 40 HNIHIAHO FHL ILVLITIOVH OL INJWND0A SIHL NIVL3H
£40€5d onmvaa | Y ot an] awear e | CENOIEIZE (7 ) 67 S1HV ANV STLON 504 (S)35Vd HNIMOTI04 335
"1 NIHLIM G3SOTQNS 31131 3HL
vV A3H AONYL - NOILVTIVLISNI dOL NNS  31uL [OL DNIANOdSIHHOO 310N V OL SH343H [ > 109INAS THL
Z°ALD
3ZIS IVNLOV NMOHS IHYMAHVYH TV ‘310N 1104 wﬁ_w_ s
M A e
¥ 'ALD 8 "ALD ¥ *ALD 2°ALD
LNN Y001 02-t/1 HIHSYM b/t HIOVJS DILSVd 1709 'O7.4/1 2 X 02-/L
9L WLl S1LINALI v1L W3LI ANLEN
ol (o) [~ T w‘
9 ‘ALD Z°ALD ¥ ALD ¥ "ALD
HIHSYM .9L/S Y3IOVdS HIHSVYM MO0 .91/S 1709 '971.8/1 Z X 81-91/5
L WAL oL WaLl 6 WaLl 8 WaLl
¥ °ALD ¥ ALD , 8 ‘ALD
LNN JD001 8L-91/S 1709 'O .7/€ L X 81-9L/5 HIHSYM .9L/S
9 WaLl S WaLl ¥ 3L

) ©)







§G85-1¥2-008-} ‘6692-E160€ 'VO'VLSNONY ‘88€ XO8 "0O'd “ONI ‘NOHLX3L 40 NOISIAIQ 09-Z-3

‘S1HVd LNINIDV1d3H

1 40 1 '©d

996SL oN |y
ONIMYHA

31va A3d
A9 A3Y

S6/21/60
anvda

31va OIHO
A8 NUQ

40 DNIYIAHO FHL FLYLMAIOVA OL INIWND0A SIHL NIV.LIH
[EXENOSZE (™ 5557 sLuvd NV STLON HOA (S)39Vd ONIMOT104 33S

- A34

AONYHL - NOILVTIVLSN

*11 NIHLIM @3SOTQNT H311317 IHL
| H3dINNE 37111 | OL DNIANOJSIHHOD 10N V OL SHI4TH [ > 109WAS THL

97.8/52 X 81 -91/S ‘L709d ¢09-95012 14 L
91S ‘HIHSYM MO0 89-50600 14 9
H430VdS 109-810S. [4 S
91/S ‘HIAHSYM 1v1d ¢9-0/.500 9 14
dvO 3dnl 19-65861 c €
J9NL 430VdS L0D-L80VL ¢ c
H3dWngd 109-01v0vL b }
NOLLdIHOS=a ‘ON 1Hvd ALDO | WALl

3ZIS TVNLOV NMOHS 3HdVMAYVH 11V ‘310N

v vi3aa

dOL NNS HLIM

d3ddIND3 SI T0IHIA I
39N1 H30VdS advosia

‘310N

v ALD ¥ 'AlD
17049.8/5 ¢ X 8L-91/5 HIHSVM X001.91/S
L N3l 9 WALl
A AT A w@ @
¢ 'AlLD 9°ALD ¢’'AlD
"430vdS OILsvid HIHSVM .9L/S dvdo3ani
S WN3ALI ¥ IN3LI € N3LI

1) @

‘INDYOL 'Sg1 61-Z1 OL IHYMAHYH TV NILHDIL 'S

"AON3INDIAS
NOILYTTVASNI HO4 NOILYHLSNT 338 (S WAL HADVYLS HOd (b W3LI)
HIHSYM | DNILNLILSENS ‘JA0EY SY dIA00Hd ‘JTOH HIMOT IHL 1V '+

‘FHYMAYVYH NILHDIL LON 04 '310H OLNI AvadHL ANy
‘(? W3L1) HIHSVYM ANV (S WIALI) HIOVCS DILSY1d ‘(€ ANV 2 SWALI) dVD
H.LIM 3801 H30vdS ‘(1 W3LI) H3dWNEG IHL HONOYHL (9 WILI) YIHSYM
ANV (2 WaL) 1109 3HL 1HASNI ‘d3dWNEG 3HL 40 J10H dOL JHL 1V €

"HIWWVH a3ov4
-011SV1d V HNISN (2 WALI) 3gN.L H3OVdS OLNI (€ WALl dvD 3aNL dVL g

"advosid ANV TMOD LNOHH JHL INOHd
$1708 Av3H N3V HNO4 IHL IAOW3Y ‘HONIHM NITTV .2E/L V ONISN "}

‘NOLLVTIVLSNI ONIHNA H3diNNg 3HL
ONILVAZIA NI 1SISSV OL NOSH3d HO MOVl vV 3SN ‘310N

"ONIQ33004d 340439 SNOILONYLSNI TV av3yd
209-1v0r.  1SINDIY ‘LM 471314 IHILNT SIHL H3IAHO O1 :31ON







NOTE: TO ORDER THIS ENTIRE FIELD KIT, REQUEST PART NO.75367-G01

READ ALL INSTRUCTIONS BEFORE PROCEEDING.

A. POSITION ENCLOSURE ON SUNTOP
1.  Place folded enclosure on Sun Top.

2. Unfold the enclosure and reposition as necessary to allow clear rear window of enclosure to drape between the
seat back and the cargo bed. The sides should hang naturally to the floorboard sill plates.

3.  Move enclosure forward just enough to allow front edge to fit over the front edge of the Sun Top. Pull enclosure
toward rear of vehicle to smooth out wrinkles.

B. APPLY VELCRO TAPE TO FRONT STRUTS
1. Remove the Velcro tape (hook tape) from the front edge of side curtain.

2.  Remove the backing tape from the hook tape and, starting at the top of the strut just over the bend, apply the tape
to the full length on the side of the front strut.

3. Repeat the procedure to the front strut on the other side.

C. SECURE FRONT OF ENCLOSURE TO FRONT STRUT

1.  Starting at the top of enclosure front edge, attach enclosure to front strut by pressing enclosure edge to tape on
side of front strut.

2.  Repeat procedure on other side of vehicle.

D. ATTACH STRAPPED HOOKS TO LOWER EDGE OF BODY

1. Loosen straps with hook attached to allow enough strap length so hooks may be hooked over the lower edge of
floorboard sill plate at each end, and at rear of seat.

2. Pull strap end to tighten enclosure.

3. Repeat procedure on other side of vehicle.

4.  Adjust straps as necessary to remove wrinkles from enclosure and obtain a snug fit. .
E. OPEN SIDE

1.  To open the side of enclosure, loosen hook straps, move zipper to the top of track, loosen front edge from strut.
2.  Starting at the bottom, roll the side curtain up to the top and secure with straps under flap on side of top.

TTLE  WEATHER ENCLOSURE INSTALLATION INSTRUCTIONS REV -

DRN BY J.RICE REV BY DRAWING
EZGOLEUTT] ORIGDATE  12/15/95 REV DATE NO. 75368 PG.10F2

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




Enclosure

Hook

Velcro

TITLE

WEATHER ENCLOSURE INSTALLATION INSTRUCTIONS REV -
EZGOMEIET  |oucome  o0s ey oTe NG O 75368 PG.2OF 2

E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA,GA. 30903-0388, 1-800-448-7476




EZG0
TEXTRON

E-Z-GO Division of Textron Inc.
P.O. Box 388 Augusta, Georgia 30903-0388
Telephone 1-800-241-5855

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	
	
	
	
	
	
	
	
	
	
	A_Accelerator Linkage
	

	
	
	
	
	
	B_Body & Associated Parts
	

	
	
	
	
	
	
	
	C_Brake Linkage
	

	
	
	
	
	
	D_Carburetor
	

	
	E_Clutches
	

	
	F_Direction Selector
	

	
	
	
	G_Electrical System
	

	
	
	
	
	
	H_Engine & Muffler
	

	
	
	
	J_Engine & Starter Mounting
	

	
	
	
	K_Filtered Air System
	

	
	L_Front Suspension
	

	
	
	
	M_Fuel System
	

	
	Horn & Lighting
	

	
	
	
	
	
	O_Rear Axle
	

	
	
	
	P_Rear Suspension
	

	
	Q_Seating
	

	
	R_Starter/Generator
	

	
	
	
	S_Steering
	

	
	
	
	T_Truck Bed Manual Lift
	

	
	
	
	
	
	T_Truck Bed Electric Lift
	

	
	
	
	
	
	T_Truck Bed Flat & Cargo
	

	
	
	
	
	
	U_Wheel Brake
	

	
	V_Wheels & Tires
	

	
	
	Special Tools Listing
	

	
	Accessories Listing
	

	
	Accessories illustrated
	

	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

